CITY OF
PORTSMOUTH, NEW HAMPSHIRE

PEASE WASTEWATER TREATMENT
FACILITY EVALUATION

JANUARY 2014
(DRAFT)

i

—

2
) 1L
Nl

Underwood Engineers, Inc.

Portsmouth, New Hampshire
FILE NO. 1775




EXECUTIVE SUMMARY

This executive summary presents the objectives of the Pease Wastewater Treatment Facility
Evaluation, provides a brief overview of existing conditions, summarizes the engineering
investigations and analysis, and provides a brief outline of conclusions and recommendations.

1. The City of Portsmouth owns and operates the Pease Wastewater Treatment Facility.

Therefore, the City is interested in updating their capital improvements plan (CIP) for the

wastewater treatment facility comprised of short-term, and long-term planning projects.

2. The primary objectives of this study were to:

Complete a detailed review of the existing structures, equipment, processes and
systems

Perform an engineering analysis of the existing structures, equipment, processes,
and systems regarding their condition, efficiency, energy use, sustainability, and
capacity to meet current and proposed treatment conditions

Perform flow and load scenarios based on build out projections, flow shedding
scenarios, and client requests for capacity

Develop a long term capital improvement plan for the Pease WWTF

Provide the City with a comprehensive planning document to use for its capital
planning needs

3. The original wastewater treatment facility (WWTF) began operation in 1954 under the

supervision of the Pease Air Force Base and is located on Corporate Drive as shown on

Figure 1. The original facility consisted of a primary treatment facility with disinfection

and anaerobic sludge digestion. Several improvements to the wastewater treatment

facility have been added since it was began operation in 1954. Major construction

activity is summarized below

1971 — 55’ trickling filter
1974/1975 — 75’ trickling filter
1986 — headworks
1997 — Major WWTF Upgrade including the following:
» Enclose Headworks facility/improvements
* Raw sewage pumps replacement
= Activated sludge system (Sequencing Batch Reactors) to replace trickling
filters
* New Blower/Sludge Dewatering (Operations) building (chemicals,
blowers and sludge dewatering)
»  Improvements to the Intermediate pumping station

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page i



= Improvements to one of the sludge storage tank
= Disinfection system improvements
= QOdor control system
= Laboratory/Administration Building
e 2002 —Septage facility

e 2013 — SBR Emergency Maintenance

* During routine maintenance, the City discovered that both the decanter
support assembly and the aeration piping support assemblies at SBR No.1
were in need of repair. The City is currently undertaking the following
improvements:

» Replacement of the existing decanter support assembly and aeration
support assemblies in SBR 1

= Replacement of influent motorized plug valves

= Addition of influent isolation valves at the motorized plug valves

4. 1In the 1990’s, the City of Portsmouth took over operations of the wastewater treatment
facility in an intermunicipal agreement with the Pease Tradeport. The wastewater
treatment facility is an activated sludge facility serving local domestic, commercial and
industrial sewer users with the Craft Brewer Alliance (Redhook) and Lonza Biologics
contributing almost 50% of the flow and 60 % of the load to the WWTF.

5. A process schematic of the WWTF is shown on Figure 2. The existing flow and loads for
the wastewater treatment facility are provided below.

Historical Flow and Loads
Year
Criteria :
2010 2011 2012 Design
Flow (MGD) ‘ ; ‘
Average Day 0.639 0.638 0.495 12
Max Day 1.803 1.600 0.790 3.345
Max Week 1.245 0.992 0.695
Max Month 0.934 0.845 0.631
BOD (1bs/d)
Average Day 2,474 1,503 1,527 2,907
Max Day 6,684 3,176 2,943 5,467
Max Week 6,217 2,997 2,767
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page ii



Historical Flow and Loads
Year
Criteria
2010 2011 2012 Design

Max Month 4,371 2,376 2,118
TKN (Ibs/d)
Average Day 364
Max Day 829
Max Week
Max Month
TSS (Ibs/d)
Average Day 1,502 2,200 2,296 2,907
Max Day 3,499 6,995 7,270 5,467
Max Week 2,749 6,512 6,095
Max Month 2,247 3,609 3,947

The WWTF has seen an average flow of 0.59 MGD over the past three years. The
average BODs and TSS loads for the past three years are, 1,840 Ibs/d and 2,000 Ibs/d,
respectively. Lonza’s flows comprised approximately 46% of the WWTF total flow and
42% of the WWTF total BODs load in 2012.

6. Underwood Engineers developed four (4) projected flow scenarios for the Pease WWTF.
They are shown on the next page. All proposed improvements are sized to accommodate
the 20 year flow scenario (scenario 4) and to estimate total nitrogen of effluent. The
SBR’s cannot achieve an 8 mg/I. TN with existing recalcitrant nitrogen levels of
incoming flows in the 7 to 13 mg/L range.

7. Underwood Engineers prepared a condition assessment project list to utilize in a meeting
with the City’s staff to gather ideas for projects to be further evaluated at the WWTF. A
data collection sheet organized by unit process/building was distributed to the staff and
project team so that each individual had the opportunity to review the facility and offer
suggestions for modifications/replacements or improvements to the WWTFE.

8. The ideas that were developed during the condition assessment evaluation were tabulated
for discussion in a project team meeting. The project list was utilized to determine which
projects the City wanted to pursue and in what time frame. The ideas were then tabulated
and listed in order of priority and time frame to be completed. The City also eliminated

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page iii



ideas that would be taken care of as part of normal maintenance at the WWTF. The ideas

were then further evaluated and project costs were developed. A complete list of the
ideas is provided in Appendix A.

Pease WWTF Flow and Load Scenarios

Scenario 1 Scenario 2 Scenario 3 Scenario 4
Existing 2010 Existing & Existing & 2033 Buildout
to 2012 Lonza 0.02 Existing
MGD Increase| |Allocated IUPs &
Lonza Proposed
Design [flow = 1.2 MGD Increase

v

% | LonzaExist
§ 0.219 MGD
& Exist Comm.
£ | [Light Industria
3 ] . j
L4 1
Not to Scale
Scenario 1 Scenario 2 Scenario 3 Scenario 4
Existing 2010 Existing & Existing & 2033 Buildout
to 2012 Lonza High Existing
BOD Waste Allocated IUPs &
Lonza Proposed
Increase
DesignlLoad = 2,907 lbgld :
3

o

g

=

&

£

;,?_i

Not to Scale

Underwood Engineers

City of Portsmouth, NH

Pease WWTF Evaluation

Page iv



9.

10.

11.

An HVAC report assessing the condition of the existing HVAC systems was prepared.
Proposed improvements and costs have been incorporated into this report. A copy of the
report is provided in Appendix C.

An odor control report assessing the condition of the existing odor control system was
prepared. Proposed improvements and costs have been incorporated into this report. A
copy of the report is provided in Appendix D.

A structural report assessing the condition of existing buildings and structural
components was prepared. Proposed improvements and costs have been incorporated
into this report. A copy of the report is provided in Appendix E.

Recommendations

1.

Conceptual opinions of probable construction costs were developed for each of the ideas
warranting further evaluation and are included in Appendix A. This was used to further
define which projects the City would move forward with as discussed under Section 8
Recommended Improvements. Ideas that the City was not interested in pursuing at this
time are shown as shaded and no further costs were developed.

Based on Underwood’s review of the project list with the City’s conceptual opinion of
probable costs, a list of recommended projects was developed. Underwood prepared a
conceptual opinion of probable costs for the recommended projects and placed them into
either the short-term or long-term planning project categories. The projects are described
below.

. The Pease WWTF cannot achieve low effluent nitrogen values given the high level of

recalcitrant nitrogen in the wastewater (7 to 13 mg/L N). Future permit limits will require
this recalcitrant nitrogen be identified and reduced.

Short-Term Planning Projects:

Short-term planning projects are projects directly associated with immediate needs at the
wastewater treatment facility within the next 5 year period. The recommended short-
term planning projects are listed in detail in Table 9.1 of this report. A summary of the
short-term planning project costs are presented below.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page v



SHORT — TERM PLANNING PROJECTS

SYSTEM ID OPINION OF PROJECT COST

Preliminary Treatment (New Headworks $4,473,000
Building, Screening, Grit Removal, Raw
Wastewater Pumping; Septage Receiving
improvements, key card additional storage,
ramp on side of building/relocate inlet)

Intermediate Pumping Station $85,200
SBR’s/Blower/Dewatering Building $1,842,100
Equalization $329,000
Sludge Storage and Chlorine Analyzer $596,800
Odor Control (Separate for New Headworks $996,000
Building and Septage Building)
Laboratory/Administration Building $296,300
Operation and Maintenance $50,000
Facilities and Structures $162,500
Other $200,000
TOTAL (ENR October 2013) $9,030,900

Long-Term Planning Projects:

Long-term planning projects are associated with future improvements and are within the
10 to 20 year time frame. The recommended long-term planning projects are listed in
detail in Table 9.1 of this report. A summary of the long-term planning project costs are

presented below.
LONG — TERM PLANNING PROJECTS
SYSTEM ID OPINION OF PROJECT COST

Preliminary Treatment $34,000

Primary Treatment $772,000

SBR’s/Blower/Dewatering Building $5,055,400

Equalization $241,000
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page vi



LONG — TERM PLANNING PROJECTS
SYSTEM ID OPINION OF PROJECT COST
Primary and Waste Activated Sludge $149,000
Sludge Storage and Chlorine Analyzer $73,000
Sludge Dewatering and Disposal $1,926,000
TOTAL (ENR October 2013) $8,250,400
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page vii



TABLE OF CONTENTS

TITLE PAGE
TABLE OF CONTENTS ...ttt sttt sttt e sttt st sse et senaeeneas vii
LIST OF TABLES ...... oottt ettt ettt est e et e st ebesbaensesbesasesbesbensesab et esbeenesbesneeneneans viii
LIST OF FIGURES .....oooteteiterete ettt ettt ettt sb et e ve et ens e sst e e st s e et et aesbe et ebeobaesennne viii
EXECUTIVE SUMMARY ...cocinvinninnnsansensesssssnsssssosessessesssssessassassssssesesstssesssssssasssessestsssssssesssssssass 1
1. INTRODUCTION...ccuiiriisininiississnsssssessassasssissessesssssssesssssssessssssessssasssessassasssessasssessosssssssssessose 1
1.1 Project Background and ObDJECIVES .....c..cvereererrierieierienirieie ettt eeeee e ee e 1
1.2 SCOPE OF WOTK ..ottt 2
1.3 Summary of Prior Reports, Studies, and Plans ........c.ccccoeeiiiniiniiniininiicicneceeeee 2

2. EXISTING CONDITIONS ....cooruireinrrnaisarcsssssssasssssssssessstsssssssssasssssssssssssessessssssssssosssasssssssassasss 4
2.1 Existing Wastewater Treatment Facility..........cccceveeririininiiniiiinniccicneencnecsecans 4
2.1.1 Current Permit CONAILIONS ...........ccccocuiiiieeiiiiieeiiie ettt 4

2.1.2 Process SCHETIALIC ...........c..ccveeieieeiie ettt ettt 6

2.1.3 Existing Wastewater Flows and LOQAS ...................ccocoioeiiiiiiiiiioiiiiiieiieneceicae 8

2.1.4 Description of Existing Wastewater Treatment Facility.................cccccovnveencns. 12

2.2 Existing Biolo@ical PTOCESS ....coeiiiiiiiiiiietceie ettt s 22
2.2.1 Biological Process EVAIUGLION. ................cccccceeiioiioiiiciiiiiiiit e 22

3. FUTURE CONDITIONS ...ccoueieeirecraisnserssrsssssssessssstssasssssssssssssssssssssassessessassssssasssssssssssssssssssss 24
3.1 Future Permit LIMITS ...o.iiiiiiiieiriiieiieeeeiesiieeressee s ce s et cesete e esbesbee s e satesseteeennesseesaneenne 24
3.2 Projected Wastewater Flows and Loadings ........cccceeceevireeniineenincnenieenienieeieeneeeesneenne 24
3.2.1 Major INfIUERt STPEAMS ..........c..c.ccooieiiiieis et e 24

3.2.2 Influent Flow and LOQUS ..............c.ccccccoviciiiiiiiiiiiiiii it 25

3. 2.3 WWTE EVQIUGLION. ........c..ccoooiiieiiieie ettt enee s 25

4. CONDITION ASSESSMENT .....cccoevcinurennccnssescsssassssesssessessasssessssssassssssssssssssssssssssssassssssssnses 32
4.1 PrOJECE LAST cuveiiieiieiieiesiee ettt ettt sttt e et se st st st b et emb e recnnemeebe et e s e nee 32
4.2 Project List Ranking and Evaluation .......c..cccoccoviiiiiiiiieniinciccci e 32
4.3 Conceptual Opinion of Probable Construction COStS .......c.ccveevvecinvnerneienreneeereneneeene 32

5. ODOR CONTROL EVALUATION ....covvieriiincissenssssssssserssnsssssssssssssssassasssassesssssssssssssssassssss 33
5.1 SUMMATLY Of FINAINES ..vvoveiiiiieeiiiierie ettt ettt st e st ne e e e 33

6. HVAC EVALUATION....cccvceirmnacsssssesseassessssesssessssssassssssssssssssssssssssssessessassssssessasssssassassssssass 34
6.1 SUMMArY Of FINAINES ....evieiieeieiiieee ettt 34

7. STRUCTURAL EVALUATION.....ccuoninticininsnierssrissscsssisssisasssssssssresssssesssessassssssessssassssssses 35
7.1 SUMMAry Of FINAINGS ...ccveeuveriiiieiiiiieirene ettt ettt ettt et e s 35

8. RECOMMENDED IMPROVEMENT S ....oiviiniinicrernsissnesisssnsseessessessssssssssssssssssassassnssssssase 36
8.1 Recommended IMProVEMENTS. .....c.vviereerrieriieiieeteeriteenteereeeeie e ee st e te et reeseeeesseeneeessees 36
8.1.1 Short-Term Planning ProOJects...........ccoccuiviiiiiiiiiiiiiiiiieee e 36

8.1.2 Long Term PLanning PrOJECES. ..........c.cccooieiiiciioiiiiiieei et 39
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page vii



9. PROJECT COSTS.ccootiiiinninuininseessssesnssssesssssssesssssssssnssssessssssassssassssssssessasssssssassssosasssssasssass 40

LIST OF APPENDICES

Appendix A Condition Assessment Project List
Appendix B Mass Balance

Appendix C Odor Control Evaluation Report
Appendix D HVAC Evaluation Report
Appendix E Structural Evaluation Report

LIST OF TABLES
TABLE NO. PAGE
Table 2.1 — NPDES Permit Discharge Limitations ..........cccceevervierreeeniniiiniiniiicniiiceencnneene 6
Table 2.2 - Pease WWTF Historical Flows and Loads.......c..ccccceviniiviininiiiinniiiiiciiienns 8
Table 2.3- Summary of Water Demand SCenarios .........ccccccceeiiiiiiniininiiiinii e, 9
Table 2.4 — Water Demand FIow Projections........cccccoceveriieriininineceneeiisnen e 11
Table 3.1 — Project Wastewater FIOWS .......cccooevciiiiiiniiiiiiicicc s 25
Table 3.2 - Unit Process Evaluation Criteria .........coceeveerieirrerinecniinniiinicciceieesecsiee s snssnenes 27
Table 3.3 — Modeling Results for Various Flow and Load Scenarios........c.cceevveivniiinniiinnnn 29
Table 3.4 — Modeling Results for Recalcitrant N @2% ....c.cccvevvvvviiiiiiiiiniiiiiiiiicicceeercne 30
Table 9.1 Engineers Probable Opinion of Conceptual CostS........cceeviviiiiininiiiiiinieireieeieene 41

LIST OF FIGURES

Figure 1 WWTF Location Map

Figure 2 WWTF Process Flow Schematic

Figure 3 Flow Projection Scenarios

Figure 4 Estimated Effluent TN and TKN from Scenario 2
Figure 5 Work Plan — Short-term Improvements

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page viii



Common Abbreviations

fps Feet Per Second

ft. Feet

gal. Gallons

gpd Gallons Per Day

gpm Gallons Per Minute

mg/L milligrams per liter

HP Horsepower

in. Inches

kva Kilovolt-ampere

kw Kilowatt

1b. Pound

max. Maximum

MGD Million Gallons Per Day

Min. Minimum

ppm Parts Per Million

% Percent

psi Pounds Per Square Inch

psig Pounds Per Square Inch Gage

rpm Revolutions Per Minute

s.f. Square Foot

S.y. Square Yard

TDH Total Dynamic Head
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH

Page ix



1. _INTRODUCTION

Project Background and Objectives

The City of Portsmouth is responsible for operating and maintaining the wastewater treatment
facility and the wastewater collection system and pumping stations located within the Pease
International Tradeport (Tradeport) in the City of Portsmouth. The Pease Development
Authority (PDA) controls development within the Tradeport, a former Air Force base converted
to use for military and civilian purposes. The Tradeport is a 1,207 ™ acre area in the Southwest
corner of Portsmouth. The Tradeport consists of mixed use office spaces, industries, an airport,
golf course, and military facilities.

The wastewater treatment facility began operating in 1954. The wastewater treatment facility
receives wastewater from domestic, commercial and industrial sources. The major industrial
contributors are Craft Brewer Alliance (Redhook) and Lonza Biologics. Together they
contribute almost 50% of the flow and 60 % of the load to the WWTF.

Several improvements to the wastewater treatment facility have been added since it began
operation in 1954. The major improvements include the following:

e 1971 — 55 trickling filter

o 1974/1975 — 75’ trickling filter

e 1986 — headworks building

e 1997 — Major WWTF Upgrade including the following:

Enclose Headworks facility/improvements

Raw sewage pumps replacement

Upgrade primary clarifiers

Activated sludge system (Sequencing Batch Reactors) to replace trickling filters
Convert secondary clarifiers into equalization basins

© O O O O O

New Blower/Sludge Dewatering (Operations) building (chemicals, blowers and
sludge dewatering)

Sludge dewatering equipment

Improvements to the Intermediate pumping station

Convert one anerobic digester to aerated sludge storage

Disinfection system improvements

o O O O O

Odor control system
o Laboratory/Administration Building
e 2002 —Septage facility

While most of the major components of the original WWTF have been upgraded, there remain a
number of original systems and components that are in need of repair or replacement. In

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 1



addition, some systems and equipment upgraded in 1997 have exceeded their useful lifespan and
are in need of repair or replacement.

As mentioned above, the bulk of flow to the WWTF consists of two main industrial users, Lonza
Biologics, Inc. (46%) and Redhook Ale Brewery (15%). Both Lonza and Redhook are among
existing clients requesting to have an increased flow and load discharge capacity.

Accordingly, the Pease WWTF Evaluation has been prepared to accomplish the following
objectives:

o Complete a detailed review of the existing structures, equipment, processes and systems

e Perform an engineering analysis of the existing structures, equipment, processes, and
systems regarding their condition, efficiency, energy use, sustainability, and capacity to
meet current and proposed treatment conditions

o Perform flow and load scenarios based on build out projections, flow shedding scenarios,
and client requests for capacity

e Develop a long term capital improvement plan for the Pease WWTF

e Provide the City with a comprehensive planning document to use for its capital planning
needs

Scope of Work

To accomplish the objectives of this study, the following tasks were completed:

o Task I - Data Gathering and Review
o Task 2 - Engineering Analyses

o Task 3 - Report Development

o Task 4 - Project Meetings

.,Summziry of Prior Reports, Studies, and Plans

During the preparation of this update, the following information was reviewed by Underwood
Engineers, Inc.

Plans
a. Wastewater Treatment Plant Improvement Program, November 20, 1997 prepared by
Underwood Engineers, Inc.
b. Portsmouth Airforce Base Sewage Treatment Plant, January 1954 prepared by
Whitman and Howard
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page - 2



Reports/Memos

a. Lonza biologics, Inc. Discharge Permit Request, dated November 21, 2007 prepared

by Underwood Engineers.

b. 1995 WWTP Baseline Evaluation Report, dated October 5, 1995 prepared by
Underwood Engineers.

c. Resources listed on the City of Portsmouth website: portsmouthwastewater.com.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 3



2. EXISTING CONDITIONS

Existing Wastewater Treatment Facility

The original wastewater treatment facility (WWTF) began operation in 1954 and is located on
Corporate Drive as shown on Figure 1. Several upgrades to the facility have been constructed
since that time and were discussed in Section 1 of this report. The wastewater treatment facility
is an activated sludge facility serving local domestic, commercial and industrial sewer users. A
process schematic of the WWTF is shown on Figure 2.

The existing wastewater treatment facility consists of the following major components:

e Septage Receiving Facility

e Headworks Facility

e Raw Sewage Pumping

e Primary Clarifiers

e Intermediate Pumping Station

e Sequencing Batch Reactors (Biological Tanks)

e Equalization Tanks

e Chlorine Contact Tanks

e Sludge Handling System

e Odor Control System

e Blower/Sludge Dewatering (Operations) building (chemicals, blowers and sludge
dewatering)

e Lab/Administration Building

e Control Building

2.1.1 Current Permit Conditions

The WWTEF’s most recently issued National Pollutant Discharge Elimination System (NPDES)
permit (No. NH009000) is dated August 9, 2000 (Effective Date August 8, 2000). The permit
expired in 2005. The permit requirements are summarized in Table 2.1_NPDES Permit

Discharge Limitations. We note that the whole effluent toxicity requirements are not shown
(sampling required 1/year).

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 4



AN et N PNt N Pt Pt b ik P

i,

H:Real Numbers\Portsmouth\1775 Pease Evaulation\Work Plans\1775 FIGURE 1.dwg, Layoutt, 12/31/2013 4:03:19 PM, tib

7 ! "o
3 I I F) z 4
: o G WP $ / o j‘; 85‘ E =
bl T N s ARSI AN Py 2 S S x
b
] I PUNEEE ELIOT e wig HEOVD
N { o ] £ 2 s
3 o 2
} i 2 B |22
o o x o
{ | . S
i
{ KITTERY o
3 ABANDONED >
§ TRICKLING & e <
; FLTER ) B 9 S
P ¢ g?
b / ¢
: \:ﬁ@@ ;
3 ) o I3
B { SEQUENGING BATCH %
N : g REACTORS ) ¢
B50¢ { I
5 L EXISTING oD T-5-1 To5-2 ¢ BROJECT F
s ISINFECTIO Rivivigy 2
P ) TANKS ool H
{ ABANDONED ¢ LLOCATION =
; RICKLING JINEN o {
o 3 @
} 7y i .
b3 doy ¢ -
N ! 3 BLOWER/ ¢
; 3 DEWATERING S
SN i N UTURE
3ULDING ;
BUILDING SBR LOCATION !
<< <g
1 o E
| 1K 2 |5
z EERE
o bR K
AN ERE
QE 3¢ |2 P
£§082Jxs 0
532858253
aoo0o<ama aw

ORTSMO\WUTH

PRIMARY
CLARIFIERS

GREENLAND

.

(Greaf Bay

VICINITY MAP

2000 ? ZDIDO

4000

™ ™
SCALE: 1 INCH = 2000F7.

P

IMARY
CLARIFIERS

s b,
B S N i e s NSNS AN Attt N P ot s e e pk J'V"/J

603-436-6192 Fox. 603—431-4733

PRI e eSS S

=)

@

b}

o

T

=

“ <

) 3

; -

® 3 o £

} o &

? C —

3 = 3

2 |t ] =Z:

’ o o c s

E" Bloe 7 [ a :‘D k=S
e TG e 4200 o g
, =l b ’ TG
f id ]
} S =

O
<€

o

N

R WV N N
{

|

<
AN AAA A A

SITE PLAN

PEASE
PORTSMOUTH, NH

PEASE WWTF

FIGURE 1

(€} COPYRIGHT AT UNDERWODD ENGINEERS, INC. ALL RIGHTS RESERVED

DWG NO SHEET
OF 178

PLAN VIEW
CORPORATE DRIVE

30 -} 30 60
1 1 ) 1

™
SCALE: 1 INCH = 30 FT.




Table 2.1 —- NPDES Permit Discharge Limitations

Effluent Discharge Limitations
Characteristic
Average Month | Average Week Max Day
- |

Flow, MGD Report Report Report
BOD:s, ppd (mg/l) 300 rﬁgﬁ’) B0 1 450 ppd (@5 mg/l) | 500 ppd, (50 mg/l)
TSS, ppd (mg/l) S0P CY | 450 ppd (45 mg/) | 500 ppd. (50 me)
Fecal = Coliform, 14/100 ml 14/100 ml 14/100 ml**
colonies/100 ml
Total Residual 0.75 mg/l 1.0 mg/l
Chlorine
pH 6.0 — 8.0 Standard Units

e pounds per day = ppd
o milligrams per liter = mg/1
** Permit limit more stringent than other NPDES permits in the region

2.1.2 Process Schematic

After reviewing all previous record drawings, a detailed process schematic was prepared to
present the configuration of the facility in graphical form. Figure 2 shows the process schematic
along with the major design criteria for each unit process and the location of all sidestream flows
in the proper location that they discharge to the system.

Underwood Engineers
City of Portsmouth, NH

Pease WWTF Evaluation

Page - 6



H:\Real Numbers\Portsmouth\1775 Pease Evaulatiom\Work Plans\1775_PROCESSFLOW-FIG 2.dwg, Layout1, 12/31/2013 3:57:38 PM, tjb

| HEADWORKS |

AR FILTER AR FILTER

B-1-2

2" SUMP 2" AR LINE
DISCHARGE
X—1-1
E~1-1 E-1-3 E-i-2
AERATED REMOVABLE 8"
GRINDER GRIT | BAR [ PARSHALL w3
CHAMBER RACK FLUME
roe | |
L —
BYPASS

GRIT g-’}
WASHER TO FINAL DISPOSAL

E-10-2 0-10—1

l SEPTAGE RECEIVING

(o)
6"PVC
OVERFLOW

" SEPTAGE | #Pve
14 TANK NO.1| €
7500 GAL 4
Q
Q
o
£ = -
~ 5 B
0] o
QUICK
DISCONNECT
PUMP CONN. 4"PVC 0C
1PW
SEPTAGE E— SEPTAGE /
TRUCK SEPTACE TANK NO.2 .
= PUMPS % 7500 GAL gt 1EReI0C =
SEPTAGE ] HEADWORKS
SCREEN

b L i\m -

6" PVC UNDERDRAIN
FROM PRIMARY CLARIFIERS

| RAW SEWAGE |
| PUMP STATION |

X2-1

WET

T-3~1
PRIMARY CLARIFIER
40" DIAMETER
7'-6" SWD

WELL | M

X=3-2

WELL g >

|__INTERMEDIATE
| PUMP STATION

WET

&

P<3

<}

M5

P-12-1

QO ¢

LOW FLOW BYPASS

EQUALTZATION
PUMPS

S

EQUALIZATION
TANK

50" DIAMETER

8'-56" SWD

CHEMICAL FEED LEGEND
POTASSIUM PERMANGANATE
MH2
WAS PUMP DISCHARGE

M~7-1

T-7-1

BFP PUMP DISCHARGE

SODIUM HYPOCHLORITE
CHLORINE MIX TANK
PLANT WATER SYSTEM
ODOR CONTROL

@CAusnc SODA (SODIUM HYDROXIDE)
ODOR CONTROL

SODIUM BISULFITE
POST CHLORINE CONTACT TANK

M=7-2

]

CHLORINE

E~7-1 CONTACT TANK
9" 48'x14'x4.5"

RIVER

/ UHE

PLANTWATER

A-21-1

ODOR CONTROL
SCRUBBER

* OC = ODOR CONTROL
HEADWORKS (X—1-1)

PRI CLARIFIER (T~3-1

PRI CLARIFIER (T—3—2
SLUDGE STORAGE (T—14—2)
BELT FILETR PRESS (E—15-1)

1. VALVE SYMBOL (p<I) IS GENERIC AND DOES NOT FOLLOW 3.
CONVENTIONS OF SYMBOL LEGENDS SHOWN ELSEWHERE

IN THESE DRAWINGS.

2. PROCESS PIPING LINES ARE SCHEMATIC ONLY AND ARE
NOT INTENDED TO ACCURATLY REPRESENT PHYSICAL
LOCATION OR RELATIVE LOCATION OF PROCESS UNITS,

EQUIPMENT, OR PIPES.

Q-16-2

3 2| EQUALIZATION
RAW SEWAGE PRIMARY CLARIFIER >< INTERMEDIATE TANK
PUMPS e DIAVETER DIST PUMPS 50 DIAMETER
N 7-5" SWD 8'-6" SWD
57 PVC UNDERDRAIN
FROM PRIMARY Y
CLARIFIERS P-12-2 2
WASTE
ACTIVATED TO
SLUDGE YARD
PUMPS HYDRANTS
TO WAS '
PUMP
| FLUSHING
P = TO CHEMICAL
FEED SYSTEMS
<t
15-3
‘— - E-17-2
PW BOOSTER
POLYMER
I e tdm E-17-1 FEED
D 7 POLYMER SYSTEM
MAKEUP 151
S L a2 SYSTEM E-17-3
<t SLUDGE POLYMER 2 METER
STORAGE FEED BELT
s | 30 BIASM\AF’I&ER / SYSTEM FILTER
/ C W PRESS
SPFlIJ%ACEY/ BFP FEED PUMPS . oc
s
SCUM COLLECTION SUPER;\JATANT
~ @ @ @ ‘ FILTRATE
GRIT
DRYING
BED
34'%30
EXISTING e1s—1 | ROLL—OFF
TANK CONTAINER
T0
DRAIN NOQTES

PLANT WATER
PUMPS

PARSHALL CHLORINE
FLUME CONTACT TANK
48'x14'x4.5 @

2 X_X

% STRAINER

TO FINAL DISPOSAL

FOR CLARITY, SLIDE GATES IN DISTRIBUTION BOXES AND

TANK CHANNELS ARE ENUMERATED BUT NOT SHOWN.
4, CHEMICAL FEED SYSTEMS ARE NOT SHOWN (REFER TO P&l

DIAGRAMS) EXCEPT FOR POLYMER SYSTEM.

FEED POINTS

ARE SHOWN SCHEMATICALLY ( (s )AND IDENTIFIED IN THE

CHEMICAL FEED LEGEND.

QUTFALL TO
PISCATAQUA

/

DATE
12/31/13

PROJECT
1775

Underwood

Engineers, Inc.

PORSMOUTH, NH

FIGURE
PEASE WWTP
EXISTING PROCESS FLOW DIAGRAM
PEASE DELOPMENT AUTHORITY 2




2.1.3 Existing Wastewater Flows and Loads
Historical records were reviewed to establish the flow and loads to the facility over a three year
period. The period of records reviewed was from January 2010 to December 2012.

Table 2.2 Pease WWTF Flows and Loads identifies existing flows and loadings for the
wastewater treatment facility base on data obtained during January 2010 to December 2012.

Table 2.2 - Pease WWTF Historical Flows and Loads

Year
Criteria
2010 2011 2012 Design
Flow (MGD)
Average Day 0.639 0.638 0.495 1.2
Max Day 1.803 1.600 0.790 3.345
Max Week 1.245 0.992 0.695
Max Month 0.934 0.845 0.631
BOD (Ibs/d)
Average Day 2,474 1,503 1,527 2,907
Max Day 6,684 3,176 2,943 5,467
Max Week 6,217 2,997 2,767
Max Month 4371 2,376 2,118
TKN (Ibs/d)
Average Day 364
Max Day 829
Max Week
Max Month
TSS (1bs/d)
Average Day 1,502 2,200 2,296 2,907
Max Day 3,499 6,995 7,270 5,467
Max Week 2,749 6,512 6,095
Max Month 2,247 3,609 3,947
Underwood Engineers Pease WWTF Evaluation

City of Portsmouth, NH Page - 8



The WWTTF has seen an average flow of 0.59 MGD over the past three years. The average BODs
and TSS loads for the past three years are, 1,840 lbs/d and 2,000 lbs/d, respectively. Lonza’s
flows comprised approximately 46% of the WWTF total flow and 42% of the WWTF total
BOD:s load in 2012.

2.1.3.1 Water Demand

UEI estimated water demand for all four scenarios by compiling existing and potential water
consumers for the buildable areas of the entire Tradeport. A potential water consumer was
defined as a business expansion or a new business in a developable area of the Tradeport.
Developable land is significantly limited by wetlands, protected open space, and other buffer
zones (i.e. airport, wells, etc.).

UEI compiled a database of existing and potential water consumers, categorized by business type
and zone, and estimated the existing water demand based on number of employees, square
footage, or an estimated demand rate. Existing tenant records provided by the PDA included
business names, and addresses, built square footage, and number of existing and future
employees. Zone and business category were determined by UEI based on address and business
type. Water consumption for existing tenants was estimated by applying a per capita
consumption rate per employee.

Table 2.3 provides a summary of water demand scenarios.

Table 2.3- Summary of Water Demand Scenarios

Scenario Description Water Demand (gpd)
1 | Existing 491,000
2 | 5 year projection 511,000
3 | 10 year projection 856,000
4 | 2033 Buildout of Pease 1,578,000

2.1.3.2 Flow and Load Projections

Based on WWTF data and existing and proposed industrial user permits (IUP) conditions, four
flow and load projections scenarios were developed. These scenarios best evaluate the WWTFs
capability to provide treatment of proposed conditions. Figure 3 summarizes the selected flow
scenarios. The flow to the WWTF based on the buildout scenarios is shown in Table 2.4.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 9



Figure 3 —Flow Scenarios

Scenario 1
Existing 2010
to 2012

Design flow = 1.2 MGD

Scenario 2

Existing &

Lonza 0.02
MGD Increass

Scenario 3
Existing &
Existing
Allocated TUPs &
Lonza Proposed
Increase

Scenario 4

2033 Buildout

Y

Existing 2010 - 20012

Lonza Exist

v

Lonza increase
by 20.000 gpd

[

0.219 MGD (.239 MGD)
Allpcated
Septage Septage
IT I
Not to Scale

Lonza Biologics, Inc. is the largest industrial discharger to the Pease WW'TF. Lonza’s flows
comprised approximately 46% of the WWTF total flow and 42% of the WWTF total BODs load

in 2012.

Underwood Engineers
City of Portsmouth, NH

Pease WWTF Evaluation

Page - 10



Table 2.4 - Water Demand Flow Projections

Existing and Existing Allocated 1UPs & Lonza Proposed
2013 Existing Occupied Building Space Existing and Existing Allocated 1UPs Existing and Lonza Proposed Allocated Increase Allocated Increase 2033 Buildout {includes occupation of all buildings})
Flow 8 Flow 8 Flow 2 Flow 8 Flow £
Zone Type Area (sq ft) Employees (gpcd)  Demand (gpd) 2 Area (sq ft) Employees {gped)  Demand {gpd) = Area (sq ft) Employees (gpcd)  Demand (gpd) 2 Area (sq ft) Employees {gpcd)  Demand (gpd) 2 Area (sq ft) Employees (gpcd)  Demand (gpd) 2
A Office/R&D 22,000 13 15 195 22,000 13 15 195 22,000 13 15 195 22,000 13 15 195 22,000 13 15 195
Transportation Services 1,200 7 15 105 1,200 7 15 105 1,200 7 15 105 1,200 7 15 105 1,200 7 15 105
Transportation Support 52,000 25 15 375 52,000 25 15 375 52,000 25 15 375 52,000 25 15 375 52,000 25 15 375
Al Air Cargo 61,184 13 15 195 61,184 13 15 195 61,184 13 15 195 61,184 13 15 195 61,184 13 15 195
Aircraft Manufacturing 3,309 1 3,309 3,309 3,309 0 3,309 N/A N/A 2,647
Golf 14,400 14,400 14,400 14,400 0 14,400 0
Employees 8 12 96 8 12 96 8 12 96 8 12 96 8 12 96
Players 300 15 4,500 300 15 4,500 300 15 4,500 300 15 4,500 300 15 4,500
Irrigation 82,000 82,000 82,000 82,000 82,000
Hangar 0 9 15 135 0 9 15 135 0 9 15 135 0 9 15 135 0 9 15 135
Light Industrial 43,650 9 15 135 43,650 9 15 135 43,650 9 15 135 43,650 9 15 135 43,650 9 15 135
Office/R&D 80,280 329 15 4,935 80,280 329 15 4,935 80,280 329 15 4,935 80,280 329 15 4,935 80,280 330 15 4,950
Restaurant 2,500 6 15 90 2,500 6 15 90 2,500 6 15 90 2,500 6 15 90 2,500 10 15 150
Transportation Services 117,500 284 15 4,260 117,500 284 15 4,260 117,500 284 15 4,260 117,500 284 15 4,260 117,500 284 15 4,260
B/C Biotech Industry 659,890 650 228,000 659,890 650 300,000 659,890 650 450,000 659,890 650 490,000 659,890 775 800,000
Brewery 129,124 55 57,310 129,124 55 160,000 129,124 55 57,310 129,124 55 160,000 129,124 55 160,000
Childcare 34,898 43 15 645 34,898 43 15 645 34,898 43 15 645 34,898 43 15 645 34,898 46 15 690
Gym 5,230 1 5,230 5,230 5,230 5,230
Hotel/Conference Center 86,000 86,000 86,000 86,000 86,000
Employees 25 10 250 25 10 250 25 10 250 25 10 250 25 10 250
Guests 150 50 7,500 150 50 7,500 150 50 7,500 150 50 7,500 150 50 7,500
Light Industrial 54,071 108 15 1,620 54,071 108 15 1,620 54,071 108 15 1,620 54,071 108 15 1,620 69,071 208 15 3,120
Medical 73,225 73,225 73,225 73,225 0 77,725 0
Employees 49 10 490 49 10 490 49 10 490 49 10 490 69 10 690
Patients 190 15 2,850 190 15 2,850 190 15 2,850 190 15 2,850 190 15 2,850
Office/R&D 1'2201576% 3,908 15 58,620 1,220,576 3,908 15 58,620 1,220,576 3,908 15 58,620 1,220,576 3,908 15 58,620 1,394,265 4,489 15 67,335
Restaurant 15,402 15,402 15,402 15,402 0 15,402 0
Employees 51 10 510 51 10 510 51 10 510 51 10 510 51 10 510
Patrons 75 9 675 75 9 675 75 9 675 75 9 675 75 9 675
Retail 924 4 10 40 924 4 10 40 924 4 10 40 924 4 10 40 924 4 10 40
School 165,290 165,290 165,290 165,290 0 165,290 0
Employees 90 15 1,350 90 15 1,350 90 15 1,350 90 15 1,350 90 15 1,350
Students 200 15 3,000 200 15 3,000 200 15 3,000 200 15 3,000 200 15 3,000
1 Biotech Industry 23,583 20 Incl Above 23,583 20 Incl Above 23,583 20 Incl Above 23,583 20 Incl Above 23,583 20 Incl Above
Light Industrial 74,946 135 15 2,025 74,946 135 15 2,025 74,946 135 15 2,025 74,946 135 15 2,025 74,946 135 15 2,025
Medical 30,500 30,500 30,500 30,500 30,500
Employees 9 10 90 9 10 90 9 10 90 9 10 90 9 10 90
Patients 18 15 270 18 15 270 18 15 270 18 15 270 18 15 270
Office/R&D 480,246 1,491 15 22,365 480,246 1,491 15 22,365 480,246 1,491 15 22,365 480,246 1,491 15 22,365 654,246 2,512 15 37,680
Transportation Support 30,502 17 15 255 30,502 17 15 255 30,502 17 15 255 30,502 17 15 255 30,502 17 15 255
Warehouse 147,000 0 15 0 147,000 0 15 0 147,000 0 15 0 147,000 0 15 0 147,000 0 15 0
NHANG Light Industrial N/A 12 15 180 N/A 12 15 180 N/A 12 15 180 N/A 12 15 180 N/A 12 15 180
Office/R&D N/A 401 15 6,015 N/A 401 15 6,015 N/A 401 15 6,015 N/A 401 15 6,015 N/A + 100,000 651 15 9,765
Aircraft Manufacturing
Total 3,629,430 8,704 491,081 3,629,430 8,704 665,771 3,629,430 8,704 753,081 3,629,430 8,704 855,771 3,996,619 10,809 1,198,018
Notes: 1. facilities with acerage but no demand do not have any employees on record

G:\REALNUM\1700's\1775 Portsmouth, NH - Pease WWTF Evaluation\08 Computations & Working Data\Water Billing Information\1775 Pease Tenant Profile



2.1.4 Description of Existing Wastewater Treatment Facility

A brief description of the wastewater treatment facility is provided in the following sections. We
note that concerns with the existing systems are identified in the condition assessment project list

in Appendix A.

2.1.4.1 Septage Acceptance System

The septage receiving facility was added 2002 and consists of a septage screening unit, two (2)
precast concrete 7,000 gallon aerated septage storage tanks and two (2) septage transfer pumps.
The Septage Acceptance System (SAS) unit is a Lakeside Model 31 SAP located in the Septage
Screen room in the Septage Receiving Station building. The unit consists of a 3-plane
cylindrical bar screen complete with screen basket, rotating rake, cleaning comb, screenings
screw conveyor, dewatering screw and screenings press with drive unit, tank spray wash system,
quick coupling inlet connection, motorized inlet valve, outlet connection, liquid level sensing
system, and screenings bagger. A pre-engineered housing with hinged and gasketed cover
encloses the entire processing unit for odor control. The system includes a unit main control
panel, local control station, and remote hauler control panel.

Two (2) Watson-Marlow/Bredel hose pumps convey aerated septage transfer from the aerated
septage holding tanks to the influent municipal wastewater ahead of the Headworks building.

The septage transfer pumps are located in the Pump and Blower room in the Septage Receiving
Station building. Each peristaltic hose pump has a capacity of 50 gpm and 15 ft TDH. Each
constant speed pump is driven by a 7.5 hp, 3 phase 460 volt, 60 Hz squirrel-cage induction motor
that is coupled to the pump through a two-stage gear drive unit. The pumps are controlled by
SCADA or manually at the pump

2.1.4.2 Headworks Facility

The headworks facility consists of a channel grinder, bar rack/bypass channel, influent flow
monitoring, aerated grit chamber, two (2) blowers, grit classifier and a grit pump. Improvements
to the headworks facility were made during the 1997 upgrade and included enclosing the aerated
grit chamber, relocating the grinder and adding aluminum checkered plates over the channels.

The Disposable Waste Systems, Inc grinder (Muffin Monster) is located in the influent channel
of the Headworks Building. The 40 inch cutting chamber, single rotating drum model is driven
through a 29:1 planetary gear reducer by a 3 horsepower motor that operates at 3 phase, 230/460
volt, 60 Hz current.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 12



The aerated grit removal system includes the grit chamber, effluent baffle, air diffusion system,
blowers, grit pump and grit washer.

The grit chamber is a 10'x10'x8' concrete tank with a volume of 80 cubic feet. The tank has a
treatment capacity of 5,964 gallons. At peak hour it provides a detention time of 3 minutes.

The aeration diffusion system consists of a one swing arm coarse bubble type air diffuser
assembly with air main, manifold connectors, feeder manifold and swing arm assembly and
individual diffusers on a single header.

Two rotary positive displacement air blowers provide air to the diffusion system. Each blower is
equipped with an inlet silencer and discharge silencer, inlet filter, expansion joints, temperature
gauge and pressure gauge. FEach blower is driven through a V-belt drive by a 2 horsepower
motor operating off of 3 phase, 460 volt, 60 Hz current.

The centrifugal, nonclog grit pump is rated at 100 gpm at 18' TDH at 875 rpm. The pump is
driven through a variable speed handwheel set, motion control V-belt drive over a range of 700
to 1000 rpm by a 5 horsepower motor operating at 1800 rpm off of 3 phase, 460 volt, 60 Hz
current.

The influent flow metering equipment consists of a 6" Parshall flume, an ultrasonic open channel
flow transponder with microprocessor based control module, a flow recorder, and an indicating
totalizer. The flume has a range of .0009 - 3.980 mgd.

2.1.4.3 Raw Sewage Pumping

The Raw Sewage Pumps convey wastewater from the station wetwell to the Primary Clarifier
Distribution Box under normal operations. However, the primary clarifiers can be bypassed and
the raw sewage pumps can pump directly to the Sequencing Batch Reactors (SBRs). The Raw
Sewage Pump room and wetwell are located at the northwestern end of the Operations Building.
The installation includes a wet well and three variable speed, vertical, dry pit, bottom suction,
heavy duty, nonclog, centrifugal pumps. Each pump has a maximum capacity of 1,100gpm.
Each variable speed pump is driven by a 15 hp, 3 phase, 460 volt, 60 Hz squirrel cage induction
motor that is directly connected to a variable speed coupling which in turn is connected to the
pump through intermediate shafting. The pumps are furnished with a local control panel, a
variable frequency control panel and a dual air pump bubbler control system to control the
operation of the pumps through a variable speed drive controller. The 115 volt, 60 Hz
diaphragm oscillatory air pumps deliver 5.0 SCFH air flow at 7 psi.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 13



2.1.4.4 Primary Clarifiers

There are two (2) center feed circular primary clarifiers at the wastewater treatment facility. The
primary clarifier removes settleable solids and floating materials (and the BOD associated with
these materials) from the influent flow. The center feed 40' diameter x 7'10" SWD clarifiers
each have a holding capacity of 73,562 gallons and provide a detention time of 2.9 hours at the
design flow of 1.2 mgd.

The collector mechanism includes a center drive unit, drive control with overload protection,
stationary influent column, feedwell, center cage, sludge scraper collection arms, scum skimmer
and scum box.

Each drive system consists of a % horsepower gear motor that operates at 1,800 rpm off of 3
phase, 460 volt, 60 Hz current. The drive system is connected by a chain-sprocket to a worm
gear speed reducer and a final speed reduction pinion to drive the collector mechanism.

Wastewater is pumped by the Raw Sewage Pumps to the Primary Clarifier Distribution Box.
Equally divided wastewater flows by gravity to each primary clarifier. Wastewater flows from
each clarifier to the Intermediate Pump Station. Primary sludge and scum is pumped by the
Primary Sludge Pumps to the Sludge Storage Tank.

2.1.4.5 Intermdiate Pumping Station

The intermediate pumps receive wastewater from the primary clarifiers and discharge primary
effluent to the sequencing batch reactors. The intermediate pump station houses three horizontal,
Gorman-Rupp self-priming, centrifugal non-clog sewage pumps that are each rated at 1,300
gpm at 27' TDH. Each pump is driven by a 20 horsepower motor operating at 1,780 rpm through
a V-belt drive to achieve an output speed of 850 to 1,050 rpm. The pumps operate off of 3
phase, 460 volt, 60 Hz current. The system is furnished with a dual air pump bubbler control
system to control the operation of the pumps from setpoints that are set and adjusted from the
front of the controller.

2.1.4.6 Sequencing Batch Reactors

The biological system was upgraded in 1997 to an activated sludge system comprising of two
sequencing batch reactors (SBR’s). Two sequencing batch reactors include the following:

Capacity : 1,010,099 gallons each at 21.1' SWD, 670,200 gallons at 14 LWL
Dimensions : 80'x 80'x21.1' SWD each to 14° at LWL

Process . Activated Sludge

Detention Time . At 1.22 mgd, the detention time is 26.4 hours.

At 3.4 mgd, the detention time is 14.2 hours.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 14



Each SBR is equipped with an influent control valve, a mixer, blower fed diffusion equipment,
air control valve, one effluent decanter, a decant control valve, and a waste sludge pump.

Each SBR receives wastewater from the intermediate pump station. Clarified supernatant is
decanted from each SBR and flows to the equalization basins. Air is supplied to each SBR by
the blowers in the Blower/Dewatering Building. Mixed liquor is circulated during the anoxic
(unaerated) treatment stage in each reactor by the associated mixer. Waste activated sludge is
pumped to the sludge storage tank. The biological process is discussed more in depth in Section
2.2 of this report.

The two sequencing batch reactors are provided with a mixing/aeration system consisting of
DDM floating mixers, rotary lobe positive displacement blower located in the
Blower/Dewatering Building and retrievable fine bubble air diffusion banks. One of the four
blowers provided serves as a standby unit. More specifically, the fbllowing equipment is
provided to achieve the necessary SBR mixing and aeration:

Two (2): Mechanical floating downward pumping mixers (one per reactor), each rated to
pump 16,500 gpm. The mixer is driven by a 30 horsepower, 880 rpm totally
enclosed fan cooled motor designed to operate on 460 volt, 3 phase, 60 Hertz
power. Each motor is controlled from the SBR control panel.

Four (4): Rotary lobe positive displacement air blowers each rated to deliver 993 ICFM
@ 10.7 psig including filters, flexible connectors, unloading valve, discharge
check valve, pressure relief valve and controls. Each blower is driven
through a V-belt drive by a 1,780 rpm, 75 Hp, 460 volt, 3 phase TEFC motor.
Each blower is controlled from the SBR control panel.

Eighteen (18): Diffuser racks consisting of (50) fine bubble tube diffusers each. These
racks are designed to diffuse the air from the blowers into the water
column.

In May of 2013 of the year, the City discovered that aeration piping at SBR No.l was
disconnected and swinging freely. Therefore, the City is currently undertaking the following
improvements on their own:

e Replacement of the existing decanter assembly in SRB No.1

e Replacement of the existing nine (9) fine bubble diffuser assemblies

o Replacement of influent motorized plug valves

e Addition of influent isolation knife gate valves at the motorized plug valves

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 15



2.1.4.7 Equalization Tanks

The Equalization Basins store processed wastewater that is discharged from the SBR’s at a high
flow rate and is pumped to the chlorine contact tank at a lower, more constant flow rate.
Concrete basins (former secondary clarifiers) were converted to Equalization Basins. Each 50'
diameter by 8.5' SWD basin has a storage volume of 16,689 cubic feet for 124,775 gallons of
water. Total storage volume for the two tanks is 249,550 gallons. The maximum decant volume
from each SBR is 340,000 gallons.

One basin is equipped with two centrifugal, submersible raw sewage pumps. Each pump has a
maximum capacity of 2,150 gpm at 12.5' TDH. Each variable speed pump is driven by a 14 Hp,
3 phase, 460 volt, 60 Hz squirrel cage induction motor that is directly connected to a variable
speed coupling which in turn is connected to the pump through intermediate shafting. The
pumps are provided with a local control panel, a variable frequency control panel, and an
ultrasonic level control system. The pumps are provided with guide rails and lifting chains.

2.1.4.8 Disinfection System

The disinfection system consists of a chlorine contact tank and hypochlorite and sodium bisulfite
chemical feed systems. The chlorination system is comprised of the following components:

e Two (2) Chlorine contact tanks. Each tank is 48 ft. long by 15.5 wide and is operated at a
SWD of 4.5 ft. The tanks has a treatment capacity of 25,245 gallons each and provides a
detention time of 22 minutes at average design flow.

e One (1) Sodium hypochlorite diffuser

e One (1) Top mounted, foil impeller mixer. The mixer is driven through a single
reduction helical gear reducer and variable frequency drive by a 1 horsepower motor that
operates at 1800 rpm off of 3 phase, 460 volt, 60 Hz power. The 14" diameter impeller
rotates nominally at 350 rpm.

e Three (3) Simplex electromagnetic diaphragm pumps. Each pump is rated at 0 - 9 gph
pumping 15% solution of sodium hypochlorite (NaOCl) with a discharge pressure of 30
psi. Each pump is provided with a four-way anti-siphon valve and flow indicator.

e One (1) Pump controller to pace the chemical feed system off of the 4-20 mA signal from
the main PLC controller. The effluent flow and chlorine residual signals are transmitted
to the main PLC controller which transmits a 4-20 mA signal to the pump controller.

e One (1) Black, XLPE NaOCl storage tank with a capacity of 6200 gallons.

e One (1) Residual-chlorine analyzer and recorder.

The dechlorination system is located in the blower/dewatering building and is comprised of the
following equipment:

e Three (3) simplex, electromagnetic, diaphragm pumps. Each pump is rated at 0 -

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 16



4.6 gph capable of pumping 38% sodium bisulfite solution at a maximum rate of 5.0 gph
with a discharge pressure of 30 psi. '

e One (1) sodium bisulfite diffuser.

e One (1) top mounted, foil impeller mixer. The mixer is driven through a single reduction
helical gear reducer and variable speed drive by a 1 horsepower motor that operates at
1800 rpm off of 3 phase, 230/460 volt, 60 Hz current. The 14" diameter impeller rotates
at a nominal speed of 350 rpm.

e Three (3) anti-siphon valves, one on each pump's discharge line.

e One (1) microprocessor based compound loop pump controller and stroke length
actuator. The pump controller paces the operation of the dechlorination pumps off of a 4-
20 mA signal from the main PLC controller. The main controller integrates separate 4-20
mA signals from the effluent flow meter and from the chlorine residual analyzer and
transmits a single 4-20 mA signal to the pump controller to control pump operations.

e One (1) 1500 gallon, XLPE storage tank with float type level indicator.

Sodium bisulfite from the storage tank in the Blower/Dewatering Building is pumped to the
tail end of the chlorine contact tank where it is diffused into and mixed with the chlorinated
wastewater in the structures discharge channel.

An ammonia system was added in 2005 to allow for chlorine to combine with the ammonia
to form chloramines, which proved to be adequate to disinfect the wastewater to meet a 14
per 100 ml fecal coliform limit. Subsequent to the ammonia addition, violations occurred due
to interference with the disinfection process. It is thought that organic nitrogen is causing the
interference. This City built a shelter for the equipment to protect it from the weather.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 17



2.1.4.9 Plant Water System

The skid mounted plant water system is comprised of three (3) pumps, one hydropneumatic tank
and one control panel located in the sludge storage building. The system provides service water
throughout the plant for washdown, spray wash systems, process water, dilution water, etc.

The three pumps are horizontal mounted close-coupled end suction centrifugal pumps. Lead
pump P-18-1 is rated at 60 gpm at 220 ft. TDH. The pump is driven by a 10 horsepower motor
operating at 3500 rpm off of 3 phase, 460 volt, 60 Hz power. Lag pumps P-18-2 and P-18-3 are
each rated at 120 gpm at 220 ft. TDH. The pumps are driven by 15 horsepower motors operating
at 3500 rpm off of 3 phase, 460 volt, 60 Hz power.

The 30" diameter by 79" tall vertical hydropneumatic tank is fitted with a storage bladder that
holds 170 gallons. The system is designed to provide 300 gpm at 90 psig.

2.1.4.10 Sludge Handling System

The sludge handling system consists of primary sludge pumps, sludge storage, waste activated
sludge pumps, sludge feed pumps, and belt filter press. Each of these components is described
below.

Primary Sludge Pumps

The primary sludge/scum pumping system consists of two existing pumps that are located
in the Operations Building. Each pump has a capacity of 75 gpm and is driven by a 5
horsepower motor that operates at 750 rpm off of 3 phase, 460 volt, 60 Hz power. Sludge
is drawn from the primary clarifiers and scum from each scum pit by the primary sludge
pumps. The primary sludge pumps convey sludge/scum to the sludge storage tank.

Sludge Storage

An original anaerobic sludge digester was converted to a sludge storage tank during the
1997 upgrade. The tank is 30 ft. in diameter and is operated at a side water depth of 24
feet. At that side water depth, the tank has a storage volume of 16,964 cubic feet or
126,895 gallons. At an average daily sludge flow of 27,841 gallons to the storage tank,
the tank provides a storage or detention time of 4.55 days prior to decanting. Decanting
will extend the storage time.

The tank is equipped with a floating decanting weir and a guide rail mounted, centrifugal,
submersible mixer. The mixer is driven by a 7.5 horsepower motor that operates at 580
rpm off of 3 phase, 460 volt, 60 Hz power.

Waste Activated Sludge

Two positive displacement disc pumps are installed in the Blower/Dewatering Building.
Each pump has a capacity of 135 gpm @ 25 ft. TDH. Each pump is driven through a V-

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 18



belt drive by a 7.5 horsepower motor that operates at 1750 rpm off of 3 phase, 230/460
volt, 60 Hz current. The waste sludge pumps are located in the Blower/Dewatering
Building, one for each SBR. The pumps convey waste sludge from the SBR's to the
sludge storage tank.

Sludge Grinder

A grinder (Muffin Monster) by Disposable Waste Systems, Inc is installed in the sludge
line to the filter press in the Sludge Building. The 12 inch cutting chamber, single
rotating drum model is driven through a 29:1 planetary gear reducer by a 5 horsepower
motor that operates at 3 phase, 230/460 volt, 60 Hz current.

Sludge Feed Pumps

There are two (2) Sludge Feed Pumps located in the basement of the Sludge Storage
Building. They draw sludge from the Sludge Storage Tank and pump it to the Belt Filter
Press. The sludge feed pumps are Penn Valley positive displacement disc pumps. Each
pump has a capacity of 210 gpm at 24 ft. TDH. Each pump is driven through a variable
frequency drive by a 10 horsepower motor. Each motor operates off of 3 phase, 460 volt,
60 Hz current. One of the sludge feed pumps was having vibration issues and was
replaced in September 2013.

Polymer Feed System

The polymer system consists of storage hopper, screw feeder, blower, dry polymer
wetting device, dispenser, mix tank, transfer valve, storage feed tank, liquid level control
probes, control panel and solution metering pumps/post dilution assemblies. The
polymer feed system provides polymer solution to the primary/WAS slurry from the
Sludge Storage Tank prior to dewatering at the Belt Filter Press. The polymer feed
systems is located in the Blower/Dewatering Building.

The system is provided with three in-line venturi type sludge/polymer static mixers for
the mixing and flocculation of feed sludge conditioned with polymer. Each static mixer
is provided with four injection ports between the injection ring and manifold.

Sludge Dewatering

The belt filter press and its support systems are located in the Blower/Dewatering
Building. The press is preceded by an in-line static mixer for the addition of polymer
which conditions sludge. The sludge press consists of a gravity drainage section,
pressure/shear dewatering section, filtrate drainage system, two belts, belt
tracking/tensioning system, doctor blades, belt wash stations, and roller assemblies.

The 2.0 meter belt filter press is designed to handle 1,600 pounds of dry sludge per hour
or dewater 70 to 150 gpm of conditioned liquid sludge that exhibits a dry solids

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 19



concentration of two to four percent. The press discharges a sludge cake that exhibits a
minimum solids concentration of 20% when the press receives sludge conditioned with a
maximum of 10 pounds of polymer per ton of dry solids. The press is equipped with two
endless belts (top and bottom) forming the gravity, wedge, and high pressure dewatering
zones.

The filter press is provided with one belt drive assembly. The drive assembly consists of
a 5 horsepower TEFC motor rated to operate at 1,800 rpm on 460 volt, 3 phase, 60 Hz
power through a right angle shaft mounted helical bevel gear reducer. The reducer
exhibits a 150:1 reduction ratio to produce an output speed of 12 rpm. The drive
assembly is connected to a variable frequency drive controller for belt speed adjustment.

A compressor is provided to power the pneumatically controlled belt tracking and belt
tensioning systems. The compressor is provided with a 30 gallon receiver refrigerated air
dryer and a 2 horsepower motor that operates at 1,725 rpm off of 3 phase, 460 volt, 60 Hz
current.

A belt wash system is provided for the filter press. Potable water supplied at 90 gpm at
60 psi is boosted by the spray wash pump to 120 psi to wash both filter belts. The
washwater pump is of the end suction type. The pump has a capacity of 90 gpm at 277 ft.
TDH (120 PSI). The pump is directly coupled to a 7.5 horsepower motor that operates at
3,500 rpm off of 3 phase, 460 volt, 60 Hz current.

The system is provided with one sludge hopper to direct the sludge cake discharged from
the press to the roll off container in the garage below the belt filter press room.

2.1.4.11 Odor Control

The odor control system was installed during the 1997 upgrade to remove hydrogen sulfide and
associated odors from air ventilated from the septage receiving station, aerated grit tank in the
Headworks, the Primary Clarifier Distribution Box, effluent launder of each Primary Clarifier,
the Sludge Storage Tank and the Belt Filter Press room.

The odor control system is comprised of a packed tower, recirculation pump, exhaust fan,
sodium hydroxide (NaOH) metering pumps, sodium hypochlorite (NaOCl) metering pumps and
collection/discharge ductwork.

The wet scrubber tower is a 5 ft. diameter 19.33 ft. filament wound fiberglass bottom entry/top
discharge packed bed reactor with an integral recirculation sump that uses counter current air
flow. The reactor is packed with polypropylene media to a minimum depth of 10 feet. A
demister or entrainment separator is provided at the scrubber discharge to remove water droplets.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 20



A scrubber recirculation pump is installed to recirculate scrubbing liquid and makeup water from
the recirculation sump to the scrubber's distribution header with enough pressure to ensure that
the solution is distributed over the entire packing surface. The pump is rated for 105 gallons per
minute at 55° TDH. The pump is driven by a 3 horsepower motor that operates off of 3 phase,
460 volt, 60 Hz power.

The NaOCl feed system is comprised of a storage tank and two metering pumps. The storage
tank has a capacity of 6,200 gallons and is also used to store hypochlorite for the chlorination
system. The NaOCI feed system is serviced by two positive displacement diaphragm metering
pumps. The pumps are suitable for pumping 15% NaOClI solution. Each pump is rated at 15
gallons per hour at 88 strokes per minute against a maximum back-pressure of 300 psig. Each
pump is driven by a 1/6 horsepower motor that operates at 1,750 rpm off of single phase,
115/230 volt, 60 Hz power.

The sodium hydroxide feed system is comprised of a 550 gallon storage tank and two metering
pumps. The storage tank is able to store 50% sodium hydroxide (NaOH) solution. Each NaOH
feed pump is capable of pumping 50% NaOH solution at 5 gallons per hour at 88 strokes per
minute against a maximum back pressure of 175 psi. Each pump is driven by a 1/6 horsepower
motor that operates at 1,750 rpm off of single phase, 115/230 volt, 60 Hz power.

One centrifugal fan is provided to draw odorous air from the structures and processes previously
mentioned and force it through the packed tower. The two speed fan is capable of moving 7,000
cfm of gas and air at 8 inches of maximum static pressure through the system. The fan is driven
by a two speed 15 horsepower motor that operates off of 3 phase, 460 volt, 60 Hz power. Low
speed will move approximately 3,500 cfm of air.

2.1.4.12 Laboratory/Administration Building

The Laboratory/Administration Building is a single story brick building that houses the
laboratory, public access area and staff offices. The building provides a controlled atmosphere
for laboratory testing purposes. Staff locker rooms provide areas for the staff of three people to
change into work clothes and clean up at the end of the work day.

2.1.4.13 Blower/Sludge Dewatering Building (Operations Building)

The Blower/Dewatering Building is a two story brick and block structure that provides separate
areas for sludge dewatering, chemical system storage/feed and control and SBR system control
valves, aeration blowers and control panels.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 21



The first floor contains the odor control system and chemical feed systems. In the same area are
disinfection system storage and feed systems, a permanganate system for odor control and a
water softener system.

The second floor contains a blower room, SBR control panel room and a belt filter press for
sludge dewatering.

2.1.4.14 Control Building

The control building is a repurposed 1954 two level building. This multipurpose building
contains the following unit processes:

e Raw sewage wetwell

e Raw sewage pumping system

e Primary sludge pumping system

e Influent grit dewatering system

e Main Electrical control panels and SCADA control computer

e Maintenance storage and workroom

Existing Biological Process

2.2.1 Biological Process Evaluation

The existing SBR biological process was studied in depth in order to prepare a whole-plant
simulator model (BioWin 4.0) that could be used for predicting effluent quality for various plant
modifications and influent loading conditions. Main and sidestream wastewater flows and
concentrations were estimated for total and soluble fractions of COD, nitrogen and phosphorus in
order to input these parameters into the wastewater model. Key to this estimate was the level of
soluble organic nitrogen in the influent that passes through the WWTF into the effluent. Levels
tested in January 2012 measured 7 to 13 mg/L of this type of nitrogen.

Kinetic and stoichiometric parameters, including the fraction of unbiodegradable soluble
nitrogen, were estimated based on available information. It is recommended that an intense
testing and calibration process be performed during preliminary design in order to confirm the
assumptions utilized in the BioWin model.

Evaluations were performed under four scenarios conditions — existing, five year, ten year and
twenty year. Primary Clarifier removal rates for the future scenarios were 30% BOD, 100% TKN

and 60% TSS.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 22



Aeration evaluations were also performed in order to determine if the aeration system is adequate
for the existing and fyture design capacity needs.

Finally, the model was then utilized to estimate effluent quality based on modifications to the
biological process under various flow and loads, focusing on meeting the NPDES permit and
future nitrogen limits.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 23



3. FUTURE CONDITIONS

JFuture Permit Limits

Lonza Biologics is the only entity that has expressed interest in increasing its Industrial User
Permit. The future conditions assume that Lonza will increase its allowable discharge from 0.271
mgd to 0.425 mgd within a 10 — year time frame.

Water quality concerns in the Great Bay Watershed have driven new NPDES permit limits for
nitrogen for those WWTF within the watershed. Limits as low as 3 mg/L total nitrogen are
included in the permits for Dover, Newmarket and Exeter. Potential limits range from 3 mg/L to
8 mg/L N are being discussed for other facilities.

US EPA Washington has been discussing a national change in policy, indicating that future
NPDES permits may include standard requirements for nitrogen and phosphorus limits. EPA is
suggesting nutrient removal be added to the definition of secondary treatment and limits be set in
the range of 1 mg/L total phosphorus and 8 mg/L total nitrogen as a starting point and could go
lower.

Projected Wastewater Flows and Loadings

3.2.1 Major Influent Streams

Historical wastewater flows and loads were compiled with available data provided by the City
including:

e Pease WWTF operating records 2010-2012

e Industrial User Permits

e Redhook and Lonza wastewater records 2010-2012

Sewer contributions were divided into four major categories based on the type of wastewater
discharge and included the following:
e Commercial/Light Industrial

e Heavy Industrial
o Lonza

o Redhook

o Other Permitted Industrial Users
e Septage
e Infiltration and Inflow

There two major influent streams to the Pease WWTF are Lonza Biologics and Redhook
Brewery. Combined, the two industries make up 60% and 50% of flow and load to the treatment
facility each day. The remaining flow is made up of minor industrial users, septage, and

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 24



commercial users in the Pease International Tradeport. Inflow and Infiltration can make up to
over 50% of the flow at peak flow wet weather events.

3.2.2 Influent Flow and Loads

The WWTF 2010 through 2012 operating data was the basis for current conditions and scenario
1 flows. Scenario 2 flows includes an increase of flow from Lonza to 0.239 mgd, within their
current permit. This 20,000 gpd flow increase is based on a unique product line from Lonza. The
impacts of this product line were assessed by an onsite pilot performed by Blueleaf, Inc.
Scenario 3 assumes Redhook will fully meet its 0.160 mgd permit, and Lonza increases their
permit to 0.425 mgd. Scenario 4 is the 20 year buildout and assumes both Redhook and Lonza
will achieve full buildout to 0.800 mgd, and the Pease Tradeport will also achieve full buildout.
Wastewater flows for buildout of the Tradeport were based on the water demand estimates.

Average daily flow rates for scenarios 1 through 3 were taken directly from City provided data.
Maximum day flow rates were taken from available data were possible. Maximum day flow rates
for Scenario 4 and peak hour flow rates for Scenarios 1 through 4 were based on a peaking factor
from the Merrimack Curve.

Table 3.1 — Project Wastewater Flows

; Scenario
! 2 k 3 s Design
Flow (MGD
Sl Syewr | 10Year | 293 | (o97)
Existing o i Buildout of
Projection | Projection
Pease
Average Day | 0.5904 0.6104 0.8891 1.3518 1.20
(Max Month)
Maximum 1.8030 1.8291 2.0683 2.3558 3.345
Day
Peak 2.4502 2.5026 3.3786 4.8394 4.00
Hour

Note: Values bold exceed design criteria

The flow scenarios are shown in Figure 4 on the following page.

3.2.3 WWTF Evaluation

Based on flow and load projections, a comprehensive evaluation of the WWTF was conducted
including preparation and review of a mass balance, unit process evaluation, and treatment
system modeling.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 25



3.2.3.1 Mass Balance

A mass balance of the treatment facility was calculated for all four Scenarios. The mass balance

was used to evaluate the plant’s ability to handle different loading scenarios. The mass balance is
included in Appendix B.

Figure 4 — Projected
Flow Scenarios

Design Flow = 1.2 MGD
1.200

1.000

0.889

0.590 gl

Wastewater Flows (MGD)
= =
= o
= -
= =

=
g
[=]

0.200
0.000 WAL [ . X 1] e
Seenarto 1 Scenario 2 Scenario 3 Scenarlo 4
= Lonza Biologics (Large IUP) RedHook (Large [UP) Other (Small IUPs)
# Commercial/Light Industrial ™ Septage  Infiltration/Inflow

3.2.3.2 Unit Process Evaluation

The unit process evaluation identified hydraulic or load limiting unit processes. Each unit
process was evaluated against the following criteria:

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 26



Table 3.2 - Unit Process Evaluation Criteria

__Unit Process = -2 | Dgy | Hour | Criteria | Value
. ~ Units | Day Flow | .~ = s .
. =" | Flow | Flow - -
Minimum
Grit Tank 1 X Detention 3 minutes
Time
Raw Sewage Lift
Pumps (2 duty, 1 3 X Pump Rate | 2,200 gpm
standby)
Avg 1,000
. . Overflow ’
Primary Clarifiers 2 X Rate gpd/sf
Intermediate Lift
Pumps (2 duty, 1 2 X Pump Rate | 2,600 gpm
standby)
SBR F/M 2 X F/M Ratio Max 0.09
SBR Aecration 3 X HP 225
Equalization Tanks as 5 X Tank Volume 122,4000
Wetwells gals
Equahzatlc?n Tanks as 5 % Tank Volume 122,4000
Equalization gals
Equalization Pumps (2|, X X Pump Rate | 4,300 gpm
pumps)
. Min
Chlorine Contact 2 X* Detention 15 minutes
Tanks .
Time
Min 10
Dechlorination Tank 1 X* Detention
. seconds
Time
Sludge Storage Tank 1 X Tank Volume 12;?500
. . 1,600
Belt Filter Press 1 X Capacity Ibs/hr

* Flow to CCT and dechlorination tank is dependent upon the EQ pumps discharge rate

Based on the criteria, UEI calculated each unit process capacity to handle flows and loads for the
selected scenarios. The following figure shows limiting unit processes for each scenario based on

the above design criteria:

Underwood Engineers

City of Portsmouth, NH

Pease WWTF Evaluation

Page - 27




Figure 5 — Unit Process Evaluation

Grit Tank
Minimum 3 min detention time at peak hour flow | i

Raw Sewage Lift Pumps

Max pump rate of 2,20? gpm |

Primary Clarifiers Overflow Rate |
| Maximum overflow rui‘c of 2,500 gpm I \ |

Intenmediate Lift Pumps |
| Max pump rate of 2,600 gpm |
SBR Aeration P |

I mx blower capacity of 225 Hp |

SBR F/M :

F/M ratio between 0,05 - 0,09 | ‘

EQ Tanks as Wetwell
| EQ purmp will exceed average decant rate at maximum decant volume

EQ Tanks as Equalization
Adequate equalization up to 1.0 MGD

Equalization Pumps

Max pump rate 4,300 g[.'?m
Chlorine Contact Tanks
Minimum detention time of 15 minutes at peak hour flow

Dechlorination Tank :
inimum tion time ¢ seconds at p out flow |
| |

|
|

Sludge Storage Tank m : [
- Storage volume 1o handle maximum day slode for iconscculw: ays, wi rurs processing weekly !

Relt Filter Press m 1
[ Maximum processing rate of 1, r [ |

EXISTING EXISTING&  EXISTING & EXISTING 2033

CONDITION LONZA 0,02 MGD ALLOCATED [UPs&  BUILDOUT
8 INCREASE LONZA PROPSED
INCREASE

In the WWTF’s current state, it can only handle flows and loads projected up to the 5-year
scenario. This scenario includes existing conditions and Lonza increasing their current flow by
200,000 gpd (this is within their current IUP). At the 10-year projection scenario, the ability of
the SBR blowers to handle any max daily load is inadequate. This scenario includes existing
conditions, allocated IUPs, and a Lonza proposed increase from 0.271 MGD to 0.425 MGD
(Scenario 3).

Unit process deficiencies include the existing EQ tanks. The EQ tanks are adequate when
operated as a wetwell. This was determined based on design data of the EQ pump capacity
verses average decant rates calculated at peak decant volume. The City has the ability to control
decant rate using a valve on the decant piping. Additional storage volume would be required to
operate the tanks as true flow equalization.

Ability to meet varying levels of Nitrogen
An evaluation was performed to assess the capability of the SBR system to achieve low Total
Nitrogen (TN) limits of 8, 5 or 3 mg/L.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 28



Recalcitrant nitrogen is organic nitrogen in the soluble phase that passes through the WWTF

without being effected by the treatment process. Batch tests performed on three separate

occasions in January 2012 estimated this type of nitrogen to be in the 7 to 13 mg/L.

Due to the presence of this recalcitrant nitrogen, the WWTF cannot achieve nitrogen levels less
than these levels of 7 to 13 mg/L.

A wastewater simulator (BioWin 4.0) was used to model the performance of the SBR system

under the various flow and load scenarios. The results are presented in the summary table below.

Table 3.3 — Modeling Results for Various Flow and Load Scenarios

Scenario 1 2 3 4
Parameter Existing 5 Year 10 Year 20 Year Design
Influent Flow, MGD 0.6 0.62 0.9 1.36 1.2
BOD:s 311 486 436 413 290
TSS 269 348 484 409 290
TKN 40 39 54 55 36
Effluent, mg/L
BOD;s 4 6 7 12 30
TSS 15 18 24 45 30
TKN 10 10 11 9 5
NH3-N 0.1 0.2 0.4 0.8 1
NO3-N 7 2 5 8 -
Total N 17 12 16 17 -
Key Parameters
MLSS, mg/L 1,300 2,200 3,250 4,200 4,000
Average Air, ICFM 2,000 2,800 3,700 5,000 3,060
% recalcitrant N 20 % 20 % 14 % 9% 2%
Temp °C Range 18-28 18-28 18-28 18-28 18-28

The SBR system can remove nitrogen to low levels up through the 10 year conditions if the

recalcitrant nitrogen was within typical range of 2 % as shown in Table 3.4.

Underwood Engineers

City of Portsmouth, NH

Pease WWTF Evaluation

Page - 29




Table 3.4 — Modeling Results for Recalcitrant N @2%

Scenario 1 2 3 4
Parameter Existing 5 Year 10 Year 20 Year Design
Influent Flow, MGD 0.6 0.62 0.9 1.36 1.2
BOD:s 311 486 436 413 290
TSS 269 348 484 409 290
TKN 40 39 54 55 36
Effluent, mg/L
BODs 5 6 7 12 30
TSS 15 18 24 46 30
TKN 3 3 4 5 5
NH3-N 0.2 0.2 0.5 0.8 1
NO3-N 0 3 8 9 -
Total N 14 6 11 15 -
Key Parameters
MLSS, mg/L 1,000 2,350 3,300 4,300 4,000
Average Air, ICFM 2,100 2,800 3,800 5,300 3,060
% recalcitrant N 2% 2% 2 % 2% 2%
Temp °C 18 18 18 18 18

The aeration system should be replaced within the next ten years due to limitations in meeting

the aeration demand. A third SBR is required to meet the 20 year capacity needs.

Figure 4 demonstrates the level of total nitrogen exiting the SBR from a recalcitrant nitrogen

level of 20% and 2%.

At 20% recalcitrant nitrogen, as much as 8 mg/L of nitrogen passes through the facility under

Scenario 2 and is not treated. At a 2% level of recalcitrant nitrogen, which is considered typical,

total nitrogen of the effluent below 10 mg/L is predicted based on current modeling assumptions.

Underwood Engineers
City of Portsmouth, NH

Pease WWTF Evaluation

Page - 30



Figure 4 - Estimate of Effluent TN and TKN from Scenario 2 (5 Year)

Total N (Red) and TKN (Green) at 20 % Recalcitrant Nitrogen Levels

ha
(=]

Py
L]

CONC. (mgNIL)

0
4/01/2013  4/01/2013  4/01/2013  4/01/2013  4/01/2013  4/012013  4/01/2013  4/01/2013 4/01/2013  4/01/2013 4/01/2013  4/01/2013  6/01/2013

Efluent Decant Total N (Red) and TKN (Green) at 2 % Recalcitrant Nitrogen Levels
|

r
=]

-
tn
-

-
-]

CONC. (mgN/L)

Oy oy v g p—p— g v
4/01/2013  4/01/2013  4/01/2013 4/01/2013  4/01/2013 4/07/2013 4/09/2013 4/01/2013 4/01/2013 4/01/2013 4/01/2013 4/01/2013  5/01/2013

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 31



4. CONDITION ASSESSMENT

Project List

Underwood Engineers prepared a condition assessment project list to utilize in a meeting with
the City’s staff to gather ideas for projects to be further evaluated at the WWTF. A data
collection sheet organized by unit process/building was distributed to the staff and project team
so that each individual had the opportunity to review the facility and offer suggestions for
modifications/replacements or improvements to the WWTF.

Project List Ranking and Evaluation

The ideas that were developed during the condition assessment evaluation were tabulated for
discussion in a project team meeting. The project list was utilized to determine which projects
the City wanted to pursue and in what time frame. The ideas were then tabulated and listed in
order of priority and time frame to be completed. The City also eliminated ideas that would be
taken care of as part of normal maintenance at the WWTF. The ideas were then further
evaluated and project costs were developed. A complete list of the ideas are provided in

Appendix B.

Conceptual Opinion of Probable Construction Costs

Conceptual opinions of probable construction costs were developed for each of the ideas
warranting further evaluation and are included in Appendix A. This was used to further define
which projects the City would move forward with as discussed under Section 8 Recommended
Improvements. Ideas that the City was not interested in pursuing at this time are shown as
shaded and no further costs were developed.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 32



5. ODOR CONTROL EVALUATION

An evaluation of the existing odor control system and future improvements was prepared and is
provided as Appendix C. It is noted that the odor control improvement costs are included in the
costs provided in Section 8.

Summary of Findings

The existing chemical scrubber odor control system serving the Pease WWTP is approximately
15 years old and is in need of significant rehabilitation. Further, the uncovered settling zone of
the primary clarifiers was identified as a major odor source in a 2007 study by Bowker &
Associates. Loadings of odorous compounds to the plant are high due to the contributions from
a brewery and a manufacturer of pharmaceutical chemicals. Corrosion associated with presence
of hydrogen sulfide is widespread at the plant.

Two options were evaluated: 1. Rehabilitation of the 7,000 cfm chemical scrubber, with
construction of a 2,500 cfm biofilter, and 2. construction of a new 12,500 cfm central biofilter.
The chemical scrubber will continue to have a high operating cost due to the chemical usage and
high operation and maintenance requirements. However it may be possible to construct the
biofilter in stages as odor sources are addressed and/or the chemical scrubber is replaced.

The high loadings of sulfide to the plant are due to industrial contributions that are causing odor
and corrosion problems. The City should consider modifying industrial pretreatment
requirements to include a limitation on sulfide. The high odor emissions measured in 2007 may
require a more conservatively-designed and costly odor control system unless influent sulfide
loadings can be controlled.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 33



6. HVAC EVALUATION

The Heating and Ventilation (HVAC) report was prepared and is provided as Appendix D. Itis
noted that the HVAC costs are included in the costs provided in Section 8.

Summary of Findings

A complete upgrade to HVAC (heating, ventilation, air conditioning) and plumbing systems is
recommended for the Laboratory & General Facilities Building and Operations & Maintenance
Building, while partial upgrades to HVAC and plumbing systems are recommended for the other
buildings. In many cases, the existing systems are in poor condition with several components and
systems no longer in service. Recommended goals for replacement equipment, systems and
materials is that they be simple, meet current code, provide safe work conditions, are energy
efficient, durable, economical, and serviceable.

Ventilation systems need to meet code required exchange rates and should be configured to make
it unlikely that their operation is abandoned over time — a common problem in these types of
applications. Therefore we recommend that exhaust fans be outfitted with variable speed drives
to allow for the operator to have some flexibility in the operation of the ventilation systems —
more than simply on-off control.

The new Headworks Building should be classified as Class 1 Division 1, such that continuous
ventilation is not required. The recommended ventilation system operates at 30 ACH for a purge
cycle then either 12 ACH (high speed) or 3 ACH (low speed) when occupied and purge cycle is
complete. The approach includes gas detection systems interlocked to ventilation systems.

If the existing headworks remains in use, the ventilation system should upgraded the same as
described above for the new headworks building.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 34



7. STRUCTURAL EVALUATION

The structural report was prepared and is provided as Appendix E. It is noted that the structural
costs are included in the costs provided in Section 8.

Summary of Findings

The Laboratory/Administration building requires reconstruction of all the brick wall projections
outside the exterior wall line of the building. The parapet wall metal flashing downslope
terminations at the brick need sealant with back rod and the folded seams should be brazed shut
to prevent opening of those seams. Brick at these same locations should be replaced or saw cut
to provide a straight edge to form the sealant joint. Roof insulation and vapor barrier integrity
inside the building must be restored to prevent heat and moisture loss into the attic space, or an
alternative insulation method must be used for the building.

Masonry wall repairs are required at the control building grit room, intermediate pump station
and walls between the sludge storage tanks. Roof membrane repairs are necessary at the
intermediate pump station to prolong the life span of the membrane and prevent roof leakage that
may damage the underlying structure.

Two new brick veneer control joints should be constructed at the blower building.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 35



8. RECOMMENDED IMPROVEMENTS

Recommended Improvements

Based on our review of the proposed planning projects with the City, a list of recommended

projects was developed and placed into short term and long term planning categories. There
were planning projects identified that the City determined would not be pursued or they would

take care of as part of regular operation and maintenance. Those projects are not included here.
The projects are described below.

8.1.1 Short-Term Planning Projects

Short-term planning projects are projects directly associated with immediate needs at the

wastewater treatment facility within the next 5 year period. The recommended short-term

planning projects are listed below. A work plan showing the short-term planning improvements
is provided as Figure 5.

Preliminary Treatment

New Headworks — Screen, Grit system, Raw sewage Pumps (Note: Odor Control
discussed separately and not included here.)

Key card for Septage Facility

Add rock trap on Septage Acceptance Unit

Additional septage storage or an additional septage pump

Separate odor control for Septage from existing headworks building

New ramp on side of septage building

Intermediate Pumping Station:

Re-point exterior of north and east masonry walls. Apply sealer to outside surface of all

masonry walls.

Perform selective CMU block replacement at the southeast corner of the building, where
block is cracked and spalling.

Replace roof membrane, install tapered insulation and 2 drain scuppers on the north edge
of the roof to move water drip line off of wall surface.

Provide Heat Relief Ventilation (intake louver/damper assembly, ductwork, and exhaust

fan w/ line voltage T-stat control)

SBR’s/First Floor Process Building:

Replace inoperable inline fan in chemical storage room
Replace corroded ductwork with FRP ductwork

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 36



H:\Real Numbers\Portsmouth\1775 Pease Evaulatior\Work Plans\1775 work plan.dwg, Layoutt, 1/10/2014 3:33:39 PM, tib

,..\\ xu\\ R e \ , I Sy ! "o
~ N AN ] z z
3 ) ~. R N N , Y S{*v%ww;% e T T ( A4 ] SE %"? %s
et —_ ~ ~ JUNT e T .
82 T T~ N \M,MN‘.MM’V“"WMLJ\\TT - S e : & % e 2
48] i S et - I 5] 4]
A EAN | 7 ~|ADD AR MIXING Wl ~/HBUILDING ADDITION FOR REPLACE MIXERS - R gl g 8
7 ~. J / IBOTH TANKS PLANT AND WATER AND DECANTERS | 4B 178 |&8
) N ; | -
\ / \ \ 3 i .
? A / \ - a
S vy ya LY | §\ I &
45 [V / \ % ’{/\’.ﬂ 48 <
T \ T \C AN
P VY T
) N \ o EY
] N ! &l A
; M) N B S
] 0 SEQUENCING BATCH SEQUENCING BATCH i ol e
] 3 \\ i REACTORS REACTORS ‘ s % ! ,’J\» )
3 vy EXISTING o5t fegon 1 I 2
{ \ vX\ SDISINFEQTIO - 2 N l'§ 2
] AU ABANDONED TANKS E B &
f by TRICKLING oy
{ L Fl
| . U | ]
{ I f - BLOWER, MULTIPLE IMPROVEMENTS — i (b
7 RN = WATERIG SEE TABLE 9.1 OF THIS REPORT| gft 1] !7
? 44 NN -  AUILDING FUTURE ~ I e o142
! N ~o0 X e SBR LOCATION N e : li
! . . . \ IR <l<l<l<l<]e
i N ~ PARSHALL~] 3
{ N S FLUME | [ I T S .
§ N | FLuM CATCH o o} REE
! \ - 8 BASIN 1o g NEE:
\ e s cR IRy 2
% \ R - BED #e ) 7 ! 833 3 f 0
{ . - P / ¥ J ! E6Z8dxb_ o
- 4 -] 0o OO
§ N / !fi' 385838823
3 N i
2 42, REPLACE HVAC SYSTEM/ HVAC, PLUMBING, OUTSIDE WALL|_____|
; \\ Ty PRIMARY MASONRY WALL REPAIR CRACKS, ETC., AND ROOF
} Lo cousuzanon CLAMARTS INSULATION IMPROVEMENTS _
4 - [ BASIN L
i ! LA
7 ! R
4 40 i Yoy
3 RN I
7 ~ L_ I 3;/
7 ADDITIONAL VOLUME/ N
7 NEW VALVING, o l Y
) 3 ! 3
| AR
! C P
J - - . S0
g EQUALIZATION Lo s vl L 1y
{ BASIN / PRIMARY Clin
: CLARIFIERS Sl
i TR
i > (IR
3 S Sy 5M
== I =)
f \,t\ A g 88
B o0 o
) S INTERVEDIATEN - \\é\\ +
) 4 sTaTon - o P3N =9
@ B e 1
| NN EAN 58
7 REPAIR NORTH AND EAST Py I » gy
7 MASONRY WALLS, REPLACE AU o £
! ROOF, AND VENTILATION NEW SR ~48 o B
3 IMPROVEMENTS HEADWORKS chy c - S
i oy — = 5
! . EPAN 20 =1
3 , Coin L c s2
{ 3t ~48 o XORS
3 B \ "
3 A ! / , 38
{ | BEE :°
i S ) ‘ / T I ]E
b SN : § s ~44 -
b g fg’ N SEPARATE ODOR CONTROL A:\ . gﬁ\é} R
J ¢ \ FOR HEADWORKS AND \ & { TN NOTE:
{ o SEPTAGE RAMP FOR SEPTAGE AN
7 / | RECEIVING N SEE TABLE 9.1 IN SECTION § OF THIS REPORT FOR
7 - | . \ e o —~ MORE DETAIL. THIS DRAWING IS NOT INTENDED TO
s I \\ | ! JADD SEPTAGE STORAGE,l ™~ _ | e 42 SHOW ALL SHORT TERM IMPROVEMENTS.
! AR MIXING, AND PUMPS |~ e § 0
i ! N 3 =z =
,{ ! < =z T
5 I dd z
3 o=
. Sl |
X Lo
xOle|n s
= =z |l =
= a
36 % | Lul ﬂ
g = 2 [a s
lglg| ¢
- Ll - o
H[v'4 e
3
§= 0O
13
§ %2}
PLAN VIEW :
e v |
; _SCE: T INCH = 30 FT. 8
DWG NO | SHEET
oF




SBR’s/Second Floor Process Building:

Add VFD on #4 blower (better air control to SBRs)

Complete Aeration Replacement (Blower, pipes)

Replace original mixer and decanter (spare motors)

Replace corroded ductwork with FRP ductwork

Replace HVAC equipment in Dewatering Room with explosion proof unit heater in the

space or roof-top Equipment

e Replace boiler with high efficiency condensing boiler and combustion & flue exhaust
systems

e Improve ventilation in Blower Room to eliminate surface corrosion on SS pipes

¢ Insulate air piping to eliminate condensation and prevent additional surface corrosion

e Saw cut new control joints in the brick veneer at the south end of the east wall and the
east end of the north wall, at locations of cracks. Replace brick if needed and place
backer rod and sealant in new joints.

e Reset east door onto SBR tank walkway in sealant beneath metal sill.

Equalization:

¢ Construct additional equalization volume (build up walls or new tank)
e Add new valves and piping to isolate EQ tanks
e Replace check valve and discharge valves in Pit

Sludge Storage and Chlorine Analyzer Room:

Retrofit second anaerobic digester to sludge storage

Add air mixing to both sludge storage

Building addition for plant water

Replace corroded ductwork with FRP ductwork

Update exhaust fan and damper control to be more “user friendly”

Sludge Dewatering and Disposal:

¢ Additional Sludge Storage
Odor Control:

e Repair existing odor control system
e Separate odor control for septage and headworks

Laboratory/Administration Building:

e Provide new thermal, vapor and air barrier at ceiling/roof level to eliminate air infiltration
into the space and freezing of pipes in the winter months — consider eliminating “cold
attic” by insulating at the underside of roof.

e Provide insulation on all piping located above and/or near the ceiling plane

e Replace HVAC equipment & plumbing

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 37



Replace backflow preventer and associated piping

Provide heat in mechanical room

Repair leaks in lab from ceiling

Remove and replace cracked brick veneer at walls outside of building wall envelope.
Braze termination fold at bottom of wall flashing at roof edge to prevent snow/ice from
opening fold. At low end of wall flashing to vertical brick joint, saw cut brick edge to
straight line. Place backer rod and sealant between the brick edge and wall flashing
termination fold to eliminate water entry behind brick.

Replace and /or re-support soffit trim on east side of the building where it is dropping
out.

Adjust or add insulation at roof truss bottom chord level to eliminate holes and heat loss.
Check insulation above exterior stud walls and adjust to reduce ice dams. Replace vapor
barrier with new barrier with taped joints.

At Lab/Admin building, add heater tape on roof overhangs above entry doors where ice
dams have formed.

Operation and Maintenance:

Develop Asset Management program
Establish maintenance schedule

Consider volumetric wasting

Complete an Energy Study

Perform Wastewater Characterization Testing

Facilities and Structures:

Other:

Control building needs new doors and windows

At north wall of newer addition to control building, saw cut cracked mortar joints and
repoint.

At control building, repoint chimney above roof.

Repair east wall joint of north addition to original control building, removing mortar fill,
placing backer rod and flexible sealant. Perform similar repair where the east end of the
south wall of newer north addition joins the original building.

At north masonry wall of sludge storage building between two round above ground tanks,
repoint cracked and deteriorated mortar joints.

HVAC and plumbing improvements if control building is repurposed

New Generator to Meet NPDES Permit

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 38



8.1.2 Long Term Planning Projects.

Preliminary Treatment

e Convey septage directly to storage or dewatering

Primary Treatment:

¢ Replace centerwell, drive, flights, etc

Intermediate Pumping Station:

o Wet well configuration - inside building

SBR’s/First Floor Process Building:

Isolate hypo and bisulfite chemical systems

Replace polymer system

New pump to pump from SBR tank 1 to tank 2

Coat floor due to chemical concerns

Replace truckbay unit heater with larger capacity unit heater

Provide truckbay exhaust fan and make-up air damper/louver in truckbay for background
ventilation when overhead door is closed.

e Provide DX, mini-split A/C unit to serve Polymer Feed Room to eliminate clumping of
powder

SBR’s/Second Floor Process Building:

e Trolley with electric winch to lift items to 2nd floor
e Roof — New skirting, original roof
¢ Additional SBR for future flows

Equalization:

e Hard pipe hypo line to EQ or inject into SBR Effluent
e Replace splitter box with a manhole/demo
e Additional pumps — small jockey pump or pumps in 2nd tank

Disinfection:
o New chemical process areas
¢ Remove from chemical building and move closer to SBR’s
¢ Move Hypo near ammonia tank
¢ Move bisulfite over by old building near drying beds

Primary and Waste Activated Sludge Pumping:

e New pump to pump from SBR tank 1 to tank 2

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 39



e New primary sludge pumps, piping and valves, include scum withdrawal

Sludge Storage and Chlorine Analyzer Room:

e Demo Chlorine analyzer room

Sludge Dewatering and Disposal:

o New dewatering system
Odor Control:
¢ New biofilter odor control system to replace existing systems

Facilities and Structures:

e Control building needs new doors and windows

9. PROJECT COSTS

The project costs for the Wastewater Treatment Facility projects are presented in Table 9.1
Engineers Probable Opinion of Conceptual Costs.

Underwood Engineers Pease WWTF Evaluation
City of Portsmouth, NH Page - 40



Table 9.1

Engineer's Opinion of Probable Project Costs

Recommended Projects

Short-Term Planning Projects || Long-term Planning Projects
Location/Number Project (Includes Engineering and (Includes Engineering and
Contingency ) Contingency)
A. PRELIMINARY TREATMENT
A-1 New Headworks Facility $4,125,000
A-3 Key Card for Septage Building $109,000]
A-4 Add Rock Trap for Septage Building $31,000
A-5 Additional Septage Storage $143,000
A-6 New Ramp on side of septage building $65,000
A-7 Separate odor control for Septage see J. Odor Control
A-8 Piping mods to convey septage directly to sludge storage for dewatering] $34,000
TOTAL A. PRELIMINARY TREATMENT $4,473,000 $34,000
B. PRIMARY TREATMENT
B-1 Replace centerwell, drive, flights, etc. $459,000
B-2 New scum pit with valves and pumps $50,000
B-8 cover entire tank for odor control $263,000
TOTAL B. PRIMARY TREATMENT $0 $772,000
C. INTERMEDIATE PUMPING STATION
C-4 Pump orientation makes maintenace difficult NA|
C-6 Repoint exterior of north and east masonry walls $43,900
C-7 Perform selective CMU block replacement at the southeast corner incl. in C-6
C-8 Replace roof membrane $26,300
C-9 Provide Heat Relief Ventilation $15,000
TOTAL C. INTERMEDIATE PUMPING STATION $85,200 50
D1. SBRS/BLOWER/SLUDGE DEWATERING BUILDING
D1-1 Isolate hypo and bisulfite chemical systems $128,000
D1-2 replace polymer system $68,000
D1-5 new pump and piping to pump fim one SBR to the other $115,000
D1-6 coat floor due to chemical concerns $5,000
D1-7 replace truckbay unit heater with larger capacity heater $4,900
D1-8 provide exhaust fan and makeup air damper/louver $4,400
D1-9 provde DX, mini split A/C unit to serve Polymer feed room $3,800
DI1-11 replace inoperable inline fan in chemical storage room $27,500
D1-12 replace corroded ductwork with FRP ductwork incl. in D-11
D1-13 separate/isolate odor control equipment fim chemical storage SEE D1-1
D1-14 remove odor control system from building - new system SEE J-1

Underwood Engineers
City of Portsmouth, NH

41

Pease Wastewater Treatment Facility Evaluation




Table 9.1
Engineer's Opinion of Probable Project Costs

Recommended Projects
Short-Term Planning Projects | Long-term Planning Projects
Location/Number Project (Includes Engineering and (Includes Engineering and
Contingency ) Contingency)
DI1-15 mm.ilfy suction .to each SBR to provide uniform withdrawal of sludge $35,000
during dewatering
D1-16 Additional SBR to handle future flows $4,553,0001-
D2-1 Trolley with electric winch to lift items to 2™ floor $31,000
D2-2 VFD on #4 blower (better air control to SBRs?) $44,000
D2-3 New Aeration Blowers(Turbo) and Piping $974,000]]
D2-4 Replace Original Mixer and Decanter $660,000
D2-5 Replace corroded ductwork with FRP ductwork incl. in D2-5
D2-6 Re'place HV equipment in De-watermg.Room with explosion proof $114,000
unit heater in the space or roof-top Equipment
Replace boiler with high efficiency condensing boiler (existing propane ..
D2-7 or natural gas available?) and combustion & flue exhaust systems incl. in D2-5
D2-8 Imprf)ve ventilation in Blower Room to eliminate surface corrosion on incl. in D2-5
SS pipes
Insulate air piping to eliminate condensation and prevent additional
D2-9 -
surface corrosion $8,000
D2-10 Roof — New skirting, original roof $107,300
Saw cut new control joints in the brick veneer at the south end of the
D2-11 east wall and the east end of the north wall, at locations of cracks. $13,000
Replace brick if needed and place backer rod and sealant in new joints.
D212 Remove miscellaneous metal debris from roof to prevent membrane CITY
puncture.
D2-13 Reset east door onto SBR tank walkway in sealant beneath metal sill. $1,600
TOTAL D. SBRS/BLOWER-DEWATERING BUILDING $1,842,100 $5,055,400
E. EQUALIZATION TANKS
E-1A Additional equalization volume (build up walls or new tank) $263,000
E-5 New valves and piping to isolate EQ tanks $35,000
E-6 Hard pipe hypo line to EQ or inject into SBR Effluent $24,000
E-7 Replace splitter box with a manhole/demo? $19,000
E-8 Replace check valve and discharge valves in Pit $31,000
E-9 Additional pumps small jockey pump or pumps in 2" tank $198,000
TOTAL E. EQUALIZATION TANKS $329,000 $241,000

Underwood Engineers
City of Portsmouth, NH 42 Pease Wastewater Treatment Facility Evaluation



Table 9.1

Engineer's Opinion of Probable Project Costs

Recommended Projects

Short-Term Planning Projects || Long-term Planning Projects
Location/Number Project (Includes Engineering and (Includes Engineering and
Contingency ) Contingency)
F. DISINEECTION
F-1 New chemical process areas NA - Move odor control
F-2 Remove from chemical building and move closer to SBR’s NA - Move odor control
F-3 Move Hypo near ammonia tank NA - Move odor control
F-4 Move bisulfite over by old building near drying beds NA - Move odor control
F.s New UV system to replace chemical disinfection and ammonia o .
- addition. Include UV Pilot testing. Piloting to confirm design
TOTAL F. DISINFECTION 50 $0
G. PRIMARY AND WASTE ACTIVATED SLUDGE SYSTEMS |
G3 Nf:w primary sludge pumps, piping and valves, include scum $149,000
withdrawal
New dewatering equipment to replace BFP in future. May reduce odor
G4 control needs SEE 1-3
TOTAL G. PRIMARY AND WASTE ACTIVATED SLUDGE SYSTEMS $0 $149,000
H. SLUDGE STORAGE-AND CHLORINE ROOM
H-1 Demo Chlorine analyzer room $73,000
H-2 Retrofit second anaerobic digester to sludge storage $224,000
H-5 Building addition for plant water $361,000
H-6 Replace corroded ductwork with FRP ductwork $11,800
H-7 Update exhaust fan and damper control to be more “user friendly” Incl. H-6
TOTAL H. SLUDGE STORAGE AND CHLORINE ROOM $596,800 $73,000
L. SLUDGE DEWATERING AND DISPOSAL
I-1 Additional Sludge Storage SEE H-2
1-3 New dewatering system $1,926,000
TOTAL 1. SLUDGE DEWATERING AND DISPOSAL 50 51,926,000
J. ODOR CONTROL
J-2 Repair existing odor control system $161.000
J-3 Exhaust fans at each location to centralized system incl. in J-1
J-4 Separate Odor control for Septage and Headworks $835,000
J-35 Eliminate/Repurpose primary clarifiers
TOTAL J. ODOR CONTROL $996,000 $0
Underwood Engineers
43 Pease Wastewater Treatment Facility Evaluation

City of Portsmouth, NH



Table 9.1

Engineer's Opinion of Probable Project Costs

Recommended Projects

Short-Term Planning Projects | Long-term Planning Projects
Location/Number Project (Includes Engineering and (Includes Engineering and
Contingency ) Contingency)
K. LAB/ADMINSTRATION BUILDING
Provide new thermal, vapor and air barrier at ceiling/roof level to
K-2 eliminate air infiltration into the space and freezing of pipes in the
winter months - consider eliminating cold attic by insulating at the)
underside of roof. $130,000,
K-3 Iljlr:i)r\;i:de insulation on all piping located above and/or near the ceiling incl in K2
K-4 Replace HVAC equipment and plumbing. incl. in K-3
K-5 Replace backflow preventer and associated piping. incl. in K-4
K-6 Provide heat in mechanical room. incl. in K-5
K-7 Issue with leaks in lab from ceiling. incl. in K-8
Remove and rebuild ends of gable end walls; cut brick cleanly; repair|
metal wall flashing at lower ends; construct waterproof joints at lower]
K-8 ends of wall flashing to brick; repair soffit trim; remove existing ceiling
insulation and vapor barrier; place new spray foam insulation at the]
underside of roof sheathing and in gable end walls above ceiling level. $162,500
K-9 Re.place ar}d/or re-support soffit trim on east side of the building where] inel. in K-8
it is dropping out.
Adjust or add insulation at roof truss bottom chord level to eliminate|
K-10 holes and heat loss. Check insulation above exterior stud walls and incl. in K9
adjust to reduce ice dams. Replace vapor barrier with new barrier with ’
taped joints.
K-11 Repair cracks of Lab/Admin building incl. in K-10
K12 Add heater tape on roof overhangs above entry doors where ice dams|
have formed. $3,800
TOTAL K. LAB/ADMINISTRATION BUILDING $296,300| $0

Underwood Engineers
City of Portsmouth, NH

44

Pease Wastewater Treatment Facility Evaluation



HN ‘ymoussiiod jo A1)

uonenjeAT AMN[IoR] JUSTIIEDI], 19)BMIISBA, 9S8O St
s1aauISuyg poomIspu[)
00+°0ST'8$ 006°0£0°6$ (€107 4AFOLDO0 INH) SLSOD 'TV.ILOL
000°002$ JAHLO ‘N TV.LOL
000°002$ SsiuewaImbay R SHAJN 399U 0} JOJEIdUSL) MaN] I-N
HHAHLO 'N
00S°T91$ STANLOAMULS ANV SHILI'TIDOVA "IN TV.LOL
000°0€1$ SUIpIng [0IU0D) UI WSISAS DY AH 99810y 9N
006°L1$
“Jo[Bas JO
hured Ajdde pue yutodas “poojq Aruosew uespo - Surpjing agelols a3pn[s SN
“Buip[ing [eulsLio sy swiof TonIppe
LIOU JoMOU JO J[eM UINOS 9Y3 JO PU9 Ised oyl 25ouym sedos Jefuns
€-N Ut [out o . g d ¢ g N
JIod JUE[RAS J[GIXA} puE poi Ideq Sumed iy Jeuour SuAOWal
Fuwpping [oHuod [ewiSuo 0) uonIippe yuou jwol fem Ised sedoy
- Ul ‘[oul JOOI 9A0qe Kouuiyo Jurodal “SuIp[Iing [OQU0D 1Y -
009718 ‘sulpjing
[ewSLIo 18 SJUIof UoKONNSUD [Bo1IeA (joq feday “Iofess Jo jured Ajdde TN
pue quiodol “yo0[q ATUOSell URSO ‘S[[BM SB9 PUR [LIOU Wool 1S 1y
A1) SMOPUIM PUB SI0OD MU SPIau SwppIng [0QU0) -
STANLDMALS ANV STHLLTHOVA "I
0% 000°0S$ ADONVNALINIVIA ANV NOLLVYHdO "1 TV.LOL
000°0€$ UOIEZLIOIORIEY,) JOJEMOISEAN 9
000°02S Apmg £310ug S11dwio)y v
ALID BUnNSEA) OLIOWIN[O A IOPISUOD) €
ALLD S[NPaYoS SOUBUSIUIRIA USIqeISH 4
ALD wexgor] juowedeue]y 105sy dojaas( 1
IDNVYNAINIVIAN ANV NOLEVHAdO T
(Louadunuo) ( Louagunuo))
pue SuLduIduy sapnpuy) pue JurLIdUISuUF sapnouyf) 193foag JIQUINN/U0EI0|
s199f0.aJ Surnueld ue)-guoy | s3oofoag Suruue(y WIS -310Yg

$109{01J PapUSUILIODTY
§1507) 199f01J 2]qeqoid Jo uoruid() sJeaurduy
1'6 2I9BL



APPENDIX A

CONDITION ASSESSMENT PROJECT LIST

Underwood Engineers
Portsmouth, NH



HN ‘gimows}iod Jo K10

UOITeN]RAT] AIJIOB,] JUSWITBSL] JOTBMBISEA\ 3589 I
s1eowduyg poomIopuf)

loooovT 18 TonelS SuIduing SJBIPoULIaN] MON] 110

000°SH$ Tone;s Suiduind puIeq S5eue) owd(] 01D

000S1$ TOTEIIUOA JOToY 163H OPIACId 6D

00£°9Z$ SURIQUIDW JOOI 308[day )

190100
9-0 ur ‘fout 19

JsEOYINOS oY) J8 Jusweoe[dor J00]q A SALOI[SS TLIOLSJ

006°€F$

m:m3 Eo%& 1583 pue atoc mo Hozopxo oday

Eoﬁeﬁv uowmoEEE mo&mE UOIEJUSLIO QEPH .

00T 1LS

wSE:E o?mS - :oﬂcéwmcoo e \5 1M

008°6$

sonssI mﬁ&a umanomﬁ

NOILLV.LS ONIJINAd ALVIAAIMALNI D

000°€9T$

JOTWOD I0PO 10J. JUE) SIUD JOA0D

8-d

000°08€$

Eo:Eo %EE:& mo cosz:w:co MOlJ

L-d

ansang joN o

pue Suriauisus] sapnjouy)
spoafoag Sutuued wid)-3uo|

pue 3uLduIduy sapnjuy)

spoaloag Suruue[f UL 310G

0% 7 Jue] ul a3ee9] Hﬁmﬁvcso&
000°05$ sdumd pue SoA[BA 11 J1d WIS MON] o
000°65F$ *019 SIYBI[J OALIp TomIoNuDd doejdoy -9
] i INTFIWLVIIL AMVIARId '
< SULISTEMAp 10]
000°ES aFe103s a3pn[s 0} Appoarrp a3eydes Aoauod o} spour Surdig 8V
[0Xu0)) I0pQ [ 995 a8eideg Joj [onuod J0po djeredog 1Y
000°59$ Surpying 93e1dos Jo apis uo dwey maN 9-y
loooer1s age101g o5edog [euonippy v
000°T€$ Surpring d3ejdag 1oy del], Y00 PPY vV
ooo“mog wSESm owﬁaum Hom ?80 Aoy -V
000°SCIVS Aupioe m SNIOMPEBIH MON v
] INHINLVIIL AYVNIINTTHYD 'V
(£2uagunuoc) ( LHSuddunuo))

3oafoag

JIQUINN/U01BIO]

INAWSSHSSY NOILLIANOD A1MM dSVdd

V XIANAddV



uonEn[EA K108, JUSUIROL], JOTEMOISE A\ 95BS] z HIN ‘gynowsyiod 3o 1)

SIoouISUH poomIopul)
00£°L01$ JOOI [BUISLIO "SULLIDS MON —JOOY or-zd
000°8$ UOISOLIO) 0BJINS [BUOHIPPE
1uaAa1d pue voresuspuod oyeurur]d o} Suidid Jre sjensuy 6-cd
. sadid §§ 1o UOISO1100
oeat e 20BJINS SIRUIWILS 0} WO0Y JOMO[g Ul UOre[IuaA aaoxdwy 8-ca
SuIg)SAS JSNBYXS anjj 29 UOKSNqUIOd
C-7(J U1 "Jour pue (gaqerreae sed eanyeu Jo suedord Sursixs) L7d
19[10q Sursuapuod LousIdlfFe ySIy Pim Iafroq aoedey
C-zcl Ut “Jouy doy-joor 10 a0eds oy u1 Jereay Jun Jooid uoisordxs oz
T UM wooy Suniajem-o(T ut juourdimba A eoedey
0% SEoMIONP ] YHAL JI0MIOND papoLIoo aoe[doy] s-7d
000°099% JoJuEd9(] PUB IOXIA [BWISLIQ) 208[ddy -7
000vL6$ Juidid pue (0qn ] )siomolg UOLRIdY MIN c-7d
000 1$ (;,SUdS 01 [oQuoo I 19})2q) IoMO[] {# U0 JAA 7d
000°1€$ J100[J ,,T O3 SWRN YI[ 03 YOULM OLID im Aafjoi, 1-zd
HOOTA ANODES HNIATING SSHDOUL/SHIS 'Td
000°€SS+$ SMO[} 21Ny o[puey 0} YES [eUONIpPY 91-1d
. JuLIRTEMOp FuLIp 33pn[s Jo
000°6€$ JemEIpyIIM UoFIun apiaoid 0] YGS YoBS 0] UOHINS AJIpot si-1d
I-f 34S WIQJSAS AU ~ SUIP[ING WO} WR)SAS [OHUOD JOPO SAOWDI yI-1d
[-1d 948 [eoruayo wy juewdinbo j01JU0D 10po 21B[0sT/oeredas c1-1d
11~ ut "[our SpEoAOND Y YA JI0MIdND PIPOLIOD ddefdal 71-1d
00S°LT$ woor 23e103s TedTIoyd Ul uej ourful sjqerodout aoejdal 11-1a
B8 5% e g8 OT-Id:
008°c$ WOOI Padj JOWA[0] 9AIas 0} J1un )/ Njds i X spaoid 6-1C1
lloov+$ 19ANO]/I2dUiEp 1fe dnoyew pue uej jSneyxe opraoid 81
[l006'7$ 1783y Aroeded 1a5Te] qiiAt Jo1eay J1un Keqejoii) ooejdal -1d

loooss SUIDOU0D [BOTIISYO 0) anp 100[) 1803
000°S11$ 1930 o1 0) Ygs ouo wy duind o3 Suidid pue dund moau
SOAJEA UOHE[OST- TUON[FUL A

Tl000°898 2345 10uik[od 2ae[dai]
000°8Z1§ SUI0)SAS [EITEUAYD SNJ[NSIq pue odAY] 18]OS]

HOOTA LSUIA ONIATING SSHDOUL/SHIS '1d

(A>uadunuo)) ( Loudagunuo)
ansang jo0N o pue JuLIUISUY sapnpouy) pue uLIUISUH SIpR[AUY) 390loag JIQUINN/UONBIO]
spoafoag Suruueld wady-suog | spoafoag Suruuely wrdy-10ys

INFNSSHSSY NOLLIANOD JLMM HSVHd
V XIANAddV



HN ‘pnowsiiod jo A1)

uonen[easq A)NjIoe,] JUSUWIIEDL ] JIO1BMIISeA| 958 ] €
SISOUIIUY poomIapU )
000°861$ Uy 7 Ut sdumnd 10 duind £oxpoof frews — sdund [euonippy 6-d
000°TES {[PUIS1I0— J1J U SOAJEA 93TRUOSIP PUB 9AJBA Y2ay0 20e[doy 8-
000°61$ {OWSp/S[oyuewl € ypm xoq Jepijds aseidoy Ld
000z uenpyg S o3ut 10afut Jo Oy o1 duy odAy adid preg 9-d
__ 000°SE$ syue) OF arejost o3 Suidid pue soAjeA MaN] ¢-qd
[looo*c96$ OF Ul UOHRIOR/IXIA v
000°€8€$ €d
000°S0L$ S{UTE) AU - SWIRJOA UONEZI[ENDA [BUONIPPY | ke
000°€9Z$ H{ue) MaU JO s[feas dn p[ing) SUINjoA UONEZ[[BNDI [EUOHIPPY VI-H
SMNV.L NOILVZI'IVNOd A
€-1d4S Bunisjemap 0} sdund pagy v wids g1 puy 291-2td
Supnsem orpounjoa 1oy sdwnd wds
§-Duds 00S Sunsyemap 03 sdumnd peaJ 28pN[s SV A\ MOU pasu OS]y g91-ea
‘sdund Sy A\ pue 95810IS SYM PN “L/FC
¢ -D IS SSTIN snpd Arewrud JySTens 19jemap 0] M2I0S Pourjoul V91-2d
asn pue oFes0)s o3pns Arewrtid Joj yue) a3erols 9s)
B Jo Juoxy ur Surpying Yds o3
§-Ddds Juaoelpe a3e10ls SY ML wcw Ewﬁ% mm_zoxoww m@? MQZ s1ca
SPasU [OIJUOS IOPO 20NPAL
€-14d48 RN -oxmuny ur J.1g 90e[dos o1 juowidinba Suniaiemap MaN vi-ed
009°1$ T[S (219w
YJBouoq JUB[ESs UI ABma{[esm YUe) S CIUO J00P IS8 1087y frra
*aanyound oUEIqUISTI
ALID Jusaaid 0} JooI WoIj SIIGOp [RIGUI SHOSULB[[IOSTU SAOWSY i-aa
‘sTuIof Mo UI JUe[eas pue pol 1ovoeq
000°€1S woﬁa pue papaau J1 yjo1Iq 90e[dey] 'S)oRIO JO SUOLBIO] -z
18 “[[eM [}IOU 9} JO PUS ISBS JU) PUER [[BM 1SES d1f) JO PUS
UJNOS 9y} J8 J9USA JOLIq U} UI SJulof [OIU00 MOU N0 Meg
(K>uadunuo)) ( £ouadunuo)
ansang jo0N o pue SuriduIduy sapnpuy) pue SuLduIduy sapnpuy) EREILRE J9GUINN/U01)ed0|
spaloag Suruuerg uLy-Suog || sjoafoag Suruueld W] -110Yys

INHASSHSSY NOILIANOD ALMM dSVdd

V XIANAddY



uonen[eAq ANJIoe,] JUSW}EaI], IojeM)Se A osead

HN Ymowsiiod jo A1)
SI9oUISUY POOMIIPUN)

TVSOdSIA ANV ONRIALVAEA 3DANIS 1

ansang 10N o

pue SulduIduy sapnuy)
spoafoag Suruued urid3-3uo|

pue gurLuIduy sapnjauy)
s30afoad Suruueg[d WA -}I0YS

Surpuey a3pnys uo seapt snoradid 998 8-H
. AIpudLy
OH P Iasn,, 210W 9q 0) Jouod redurep pue uej jsneyxs aepdn L'H
0SL°11$ I0MIOND ] YA }10MJOND PIPOLIOD 208[day] 9H
000°19¢$ Joyesm Jueld Joy uonippe suipiing $-H
“urgyawos o1esofal Juewdmnbs uo jrom
VN 01 woou oN “Jopunsd a8pnys ‘sdwnd Loffea uuad ‘107eM JURTJ rH
000°59¢°T§ So]UE) 95210]S 3PN[s Yloq 0} SUIXIU Ik PPy ¢€-H
000427$ 331015 S3pn[s 0} 10JSEFIP JIOISEUL 7 OBY H
000°€L$ WO0J JOZATEU. SULIOTY)) OWA([ I-H
IWOOY ANRIOTHD ANV IDVIOLS 19dN'1S H
€-1JdS -Bunisjemop o} sdwnd pasy gym wds gz1 puy 8-D
y-1 79 €-1 448 Jupseam owgeuwm|oa Joy sdumd wds gog LD
‘sdumd Sy A\ pue 08eI0S SYVM PON "L/T
-1 4AS QST styd Arewrad JySrens 1a5emap 0) MIIOS PSUL[OUL 9-D
asn pue oferols o8pns Areurid 10§ yue) 93er0)s a8
qe] JO JuOxy ur Sulp[ing Y¢S o}
yTHAS juooelpe a8e101s SV M I PUB WAISAS SUTUSYOIY) SYAL MIN]| §D
SpaaU [OIU00 JOPO J0NPAI
€1 Hd8 KeA -2amny ur g1¢g eoejder o1 yuowdmbe Suroremap moN [
. [EMBIPUIA TUNJS
000'671$ apnjou ‘saateA pue Juidid ‘sdumd o3pnys Arewrid moN €D
asour sdund
VN o8emas mel J1 o1 “Koys a1eym sdund o8pny§ Arewnig doay] (9>
. (6" 29S) 2ouRUAIUTRUL O] JUe] UTRIP 0}
000°SI1$ Io10 oy} 0) Yg<s ouo woyy dwnd o3 Surdid pue dund moN -5
SINHLSAS 9dN1S AALVAILDY TISYM ANV AHUVIAIId °D
uSisop wuLyueo 0} SUnofq -Sunsal 1071d A 9pN[OU] UOIIPPE BIUOWWE ¢
PUE UOHOQJUISIP TEOTUIAYD 20e[dal 0] WSISAS A ) MON]
JOLU0D JOPO SAOIA - VN spaq SuikIp Jeau SUIp[Ing 1o Aq ISA0 IILJNSI SAOA! ¥
[OIIU09 JOPO A0 - VN 3[ue) Bluowue Jeau odAH A0 €
[OIFU0D JOPO AN - VN S MGS 03 19S0[0 sA0oul pue JUIP[ING [EOTWoYd WOLJ SAOWY Z
[OIIU00 JOPO SAOIN - VN seare §59001d [eorwayd MoN]| 1
NOIEDHANISIA A
(£ouaBunuo)) ( £ouagupuo)

193loag

JIqUINN]/UONBIO]

JINHWSSHSSY NOILLIANOD ALMM HSVHd

V XIANAddV



uorjen[eas AJ[Ioe,] JUSWIEAI] JAJBMIISEA, 958]

HN ‘ynowsiiod Jo &1
SISOUISUY POOMIDPU[)

6-2 Ul ‘[out

"syutol pade] YIIM ISTLeq MSU )M JSLIE] Jodea
ooe[day] ‘swep 991 9onpai 0} Jsnlpe pue s[jem prijs JOLISIXd
9AOQE UOHB[NSUI Y09Y)) 'SSO[ 189y pUB S$9[OY SJeUII]d
0] [9A9] PIOYO WOYI0q SSNI} JOOI T8 UOUE[NSUl Ppe 10 I1sn(py

01

8-3 Ut out

‘no gurddorp St 11 a1oym suipjing
oyl Jo opIs 1sed uo wiy Jipjos poddns-o1 Jo/pue aoejday

00$°291$

"SOLIq PUIY] ATTUS 1018 SJBUITUI]S 0] PJOJ UOTIRUITLId]
Sumysey jem pue 93ps YoLIQ Oyl USOMIS(Q JUB[RIS pue
po1 1o308q 90B[J "aurf JySrens o} a3ps Yo1Iq no mes Juiof]
SIOLIq [BO1LIOA 0] SUTYSE[J [[em JO PUe mof 1y 'pioj Suruado
woiy ooy/mous juoadxd 03 98ps Joor e Suryse[y [fem Jo
wo110q 1e PloJ uoleurIe) 9zelg -odofeAts JTem Suipjmq jo
OPISINO S[[BA JR JOSUDA NI1Iq PayorIo ade[del pue SAOWY

8-> ut pout

“Fur|ied wWoxg ey UL SYed] YIIM onss|

G- uiput

“WOOI [BOTURYDISW U J83Y] OPIAOIJ

P21 Ut pout

“Surdid pajeroosse pue Iajusaadid mopjjoeq aoe[day]

£-2 ul "t

‘Surqunid pue juowidmbe Jy AH 99e[doy

-3 Ut poul

‘oue[d 3uI[ia0 oYy}
Iesu Jo/pue 2A0qe payeoo] Surdid [[B uo uonensul SpIAOLY

[So T Aol 7oY AeT | ol

000°0€1$

*JOOI JO opiSIopun au} Je Suije[nsul Aq dne
P[00 SureUIwI[d JOPISU0D - SYIUOW Jojutm oyl ur sadid jo
Fu1zoo1y pue aoeds oyl OJUL UOIJRII[IJUT JTB SJRUTLII[O O} [9AS]
1001/3UI[100 Je JoLTRq I8 PuR JodeA TRULIDY] MOU JPIACL]

ONIATING NOLLVY

LSNTINAV/aVT1

s1afyire[d Arewniid asodmday/sreurniulyg

sopajour) we)sAs Suruodoryl a3pnjs PaIBANOR 9JSEM MIN

000°¢E8$ Sspompesy pue a3e)dag 10J [o1U0o 10pQ djeredog W
1-f U1 [our WR)SAS PIZIENUID 0) UOIBOO] YIBS T8 SUB) JSNByX] ¢
000°191$ T9JSAS [01JUOD I0PO FUNSIXS Jiedoy] 4
00009228 Srnerva Aaprdayr o smmiele Jonoa rona J~irain >HJZ 1
TOALNOD JOAO T
000°TSTCS a3eo03s pue (Surpping mou b

WoIsAs SuLIaeMap MIN

000926°1$

C-H JdS

98eI10)S 93pN[S [EUOHIPPY

ansang jo0N od

(Lyuadunuo)
pue SuriduIduy sapnjouy)
539901 g Sutuue]g w.is)-suoy

( £H>uadunuo)

pue Suriduiduy sapnjouy)
s399[0ag Sutuuelg wad ) -1I0YS

1afoag

JOQUINN/U01BIO]

INHASSHSSY NOLLIANOD d1MM dSVdd

V XIANHddV



uonen[eAg ANIoe,] JUSUNBaI ], IOTeMIISBA\ OSBA]

HN ‘yinowsiiod jo &1
s12ouISuy poOMISPU[)

|

“POIJIIUSPI oJe Sajep

3501} USM UOHONGSUOD JO JurodpIul 5y} 0} PAJe[Edsd 8q PINOYS S)S09 [[y 'STR[[OP €[0T Ul 978 papracid $1S07) “TedA UOHONISUOD PUB UOLBUIQLIOD

YOIyM UI “pIIOnIISuod 9q 0} pajosjas ore spoafoid yomm uodn juspuadap aq {[im Umoys seapi 10901d uLo [ -3U07] pue 1oy JoJ 1500 [BJ0], 90N

sjuswaImbay JuIsd SHAIN 199W 0] IOTRISUSD) MIN

I-N

~Fpozinn

s309foag Sutuue|d uLidy-guo|

sp9afoag Suuueld wad1-110YS

2 0} oREoo] w0 Juspusdaqy Sunjeay 101eM 101 - SOATJRUIS)R ASIOUS IB[OS 8-
hipne A51oud S <
SuLmp pereni[eAs g PIIOYS IPINg [000/1€aY 0} JUAN[IJO WOIJ AXIA0III JBSF] LN
000°0€1$ Suipjing [01U0) UT WOJSAS JYAH 99e]doy 9-W
006°L1S *SJuTO[ Je}IOW PIjeIOLIR}op PUB PIYJBId JUI0dal “SuB]
punoid sAoqe punol om} ueamleq JJem AIUOSBW YLIOU 1Y SN
TeuIiI0 9y} surol UONIPPE [HIOU JoMIU JO [[eM NS aij} JO
S 1580 o) 2JoyM JTedol Je[Ius WLORISJ ‘JUB[BIS J[IX
ERAR qu pol M&oa% mﬁ.oma h:_w .Etonw mmgoEn_ﬁ ﬁmmmu.::m N
foxuoo feurSuo o} uonippe yuou juiof Jjem jses iredoy
- UI "Tour J0OI aA0qe Asuturyd jurodal Burp[ing j01U0d 1y N
009%1$ Jurodal pue SjuIol 191I0Ur POYORID N
Mmes ‘Guipling [01nU0O 0} UOHIPPE JoMaU JO [[em YLIOU 1y N
A1) SMOpPUIM PUE §I00pP MU SPaau Surp[ing [01U0) T-IN
STANLONAULS ANV SHLLI'TIDVA ‘N
000°0€$ UOTIBZIISI0BIRY.) JOJeMOISE M <
000°0Z$ Apmig ASreur 9o[dwo) ¥
ALD Junse Ay OISWN[OA JOPISUO)) €
ALD S[NPaYdS SoUBUIUIBIN USI[qeISH [4
ALID weidoId JuawaSeueA 19SSy dojesd( 1
ADNVYNILINIVIA ANV NOILLVIAdO 1
008°€$ “POULIOJ SABY SWEP 3L
210Uym s100p A1jue 2A0qR STUBYISA0 JOOI UO ade) Jo1eay PPy <l
01-2 Ul "[out JuIpjng uIwpy,/qe-] Jo s¥oeid Jredsy 1l
(£ouagupuo) ( £ouaBunuo)
ansang 10N o pue SulIuSuy sapnjouy) pue Suridduiduy sapnjpuy) 1aloag JOqUINN/UONBIO]

INANWSSASSV NOLLIANOD 41MM dSVdd

V XIANHddV



uonenjeAT AJ[IoR,] JUSUNEAL], 10eMalSe, asead

Ui%

HN ‘ynowsiiod jo &1
s1oouIduyg pooMISpU()

I-( 448 W)SAS MIU - SUIP[ING WOJJ WSJSAS (00U JOPO A0S PI-1d
[-1a 948 oFe103s TeoTWAYD Wy Juewidinba Jo1u0d J0po dje|osl/AeIedas £1-1d
11-g ut "pout SHOMIOND T3] I JOMPONP PapoLiod 3oe[dor cl-1d
005°LT$ w00 93.J0IS [edIayo Ul Uey durjur ojqeisdour soefdar 11-1a
008°€$ W00 Pagj JOWK]0J 9AISS 0] Jun D/ Jds Tur X (] opaoid 6-1a
00v"+$ 1oano]/adwep Jre dnodew pue uej JSneyxs apiaoid g-1d
006'1$ Iojeay Ayoeded Jo3Ie] ylm 13jesy Jun Aeqyony ooe[dal [-1a
000°S$ SUIOUOD [BOIWISYO O} onp J0O[] J202d 9-1(d
000°S11$ 10U30 94 0] ygS euo wy dumd o1 Suidid pue dwnd mau ¢-1d
000°89$ WosAs 1owikjod 90edal 1da
000°8C1$ STI9SAS [eOTWAYo AJJ[NsIq pue odAy 91.[0s] I"1a
ONITING DNRIALVATA IDANTISAIAM0TE/S9dS '1d
0% 007°s8$ NOLLV.LS ONIdJIN(d ALVIAIARHALNI "D TVLOL
000°C1$ TOUR[IUS A_JONoY 189N OPIACI] 60
o€ 9zs SUBIqUIaW JOOI ovjday )
[i9-0 ur “our IOTI0O JSESYINOS S 38 JUSW20e[dol 3j90]q NN A0S WS D
006°CH$ SjJes ATUOSEUT JS8a PUB LIOU JO JOLISIXS Juioday 9-)
VN JNOLJIP SovULUILLL SAew uoneusLIo dwng D
NOILV.LS ONIdINAd ALVIAANNIAEINI "D
000°CLLS 08 INTNLVIINL AAVIATId "9 TVLOL
000°€9C$ O[O0 JOPO JOJ SJUE} oINUS JIA0D g
000°0S$ sdumnd pue saATeA UM Jid nos maN 74
000°65+$ *010 “SIYSIJ PALp T[emianued 2oejday] 1-d
INHIALVIRLIL AUVIARId ‘4
000°v<$ 000°€LY'VS INHALVIAL AAVNIINITIYd 'V TV.LOL
000 V€S FULI0]EMaP JO] 986J01S 8PN[S 0] APO2TIP 25eJdsS A2AU0d 0] spowr Suldi 8-V
[01U0)) J0p() [ 995 oFeydoag 107 [0RU0S JOpO ojeredeg 5y
000°59$ Fuip[ing 63e1das JO opIs U0 dumeyg MoN 9V
000°CH1$ a5e101g 95e1dog [BUOBIPPY v
000°T€$ dutpying 93e)dag 1o dei] 30y PPV [
000°601$ uip[ing 98e1dag J0] pe)) o3 -V
000°STI¥S K108, SSHOMPESH] MON -V

INHINLVIIE AYVNINI'THYL 'V

(Aduddunuo)
pue Sursuiduy sepnjpuy)
s199f0a g Suruug)d wid3-suo0|

( LouaBunyuo)
pue SurLiouiSuy sapnpuy)
s1o3l0ag Surtuue| WA -JI0YS

pafoag

JI3QUIRN/UOT) B0

§109[01 POPUSIIOIY

§1507) 193(01] o[qeqoid Jo uorud() sJoourduy

1'6 919eL




APPENDIX B

MASS BALANCE

Underwood Engineers
Portsmouth, NH



9 Jo 1 93eqd

[2€] SSBIAL “XS[X'0SM 20ueRe SSEIA S/ T\suoneradO\eie Sunpop 2 suoneindwio) go\uonEN[BAT JTMM 9589d - HN ‘YIowsuod ¢LLN\S,00L NANNTVIID

0€ 0€ 0€ 0€ 0€ 0€ 0€ 0€
06 79 16 29 4] 0y 06 134
061 ¥8 061 ¥8 061 ¥8 061 ¥8
801 $9 ST L9 911 514 £l [43

6L6°1 18% 6L6°1 18% 6L6'1 18% 6L6'1 18¥
[i4 81 0T 81 0 [ 0 I
¥00°S SE5°T 9Z8'T 0sEr 00Z'T S09°1 006°1 $99
00Z'1 00T°1 00T'1 0021 00S‘T 881 00S°1 881
¥ZT9 PSL'E 9rL'E 896 0TLT S08°1 0TH'e 98
yhL TLE TLE 981 TLE 981 TLE 981
00€ 00€ 00€ 00€ 00€ 00€ 00€ 00€
0SL - |08€ LLS 08¢ [ 08 36L ¥9€
008 006 008 006 0021 (443 991°1 [453
SSL So¥ 0£9 0z 689 069 916 €s¢
987 00€ 0¥l 00€ [ii4! 00€ 0¥1 00€

9%S 062 65t €1 £6€ 9€p TEE 98¥ v8€ 1€

_ _ _ _ 01T _ 01T _ _ B1B(] WOl _ _ RIB(] WOIJ _ _ BIR(] WOL] _
£000°Y SEITO €000°1 SEITO £000°1 SEIT0 £000°1 SEIT0
$9£0°0 6800°0 §9£0°0 6800°0 $9€0°0 6800°0 $9€0°0 6800'0
8L00°0 €L00°0 8L00°0 £L00°0 8L00°0 9+00°0 8L00°0 91000
0008°0 0008°0 0SS0 0STH0 STIE0 16€2°0 ¥S8T0 1617°0
0081°0 0091°0 0081°0 0091°0 £PS1°0 6690°0 EVST'0 66900
81860 €L96°0 8CIL0 €265°0 9ELY'0 9€T1E0 SLYY'O 9£6T°0
£21€°0 L8YT'0 L81€0 (2200 L81E0 ¥¥L00 L81E0 YrLO0

SYEE ;

XV | DAV XYW | DAV XY _ DAY XVIN _ DAY XVIN _ DAV
mopying k-0 1 nopIng Ieak-¢ )
«NOISHA moppng vad £60T S — Z OLIBUO0S T10T-010T Bunsixg
55M :AQ POMIIADY
dAL :Aq oD

(sdNI 1vs) 42410
(d2I 23407) sor3ojorg vzuoT
(dnI 23.407) yoorIpay
jernsnpuy Aavoyy
[erusnpuy JYSr/[BRDUWRO)D)
1/8W °N - NADOULIN TVIOL
N-NADOYLIN TVLIOL

8wydag
(5dn1 [19ws) 42410
(4] 23407) sordojorg vzUoT
(dni 23407) yoogpoy
Jernsnpuy AABH
[erasnpuy JYSI /[BIIWWo))
Aep/q1 ‘s@0d ATIVA HOVHHAY
adeydag
(54N 1101s) 42410
(dNI 23.407) so13oj01g U0
(dni 23407) yoorIpay
[erLnsnpuy AABH
[eLsSnpuy JYBIY/[E1.UW0)
18w ‘sod ATIVA ADVIAAY
¢aod 'avOoTIOINVDAO

(oA JNoeWLIIIA) Ad AB(] XBIA

Mofjuf/uonBI Ul
agwydag
(sdnI i1ous) 42410
(dNI 23407) so180j01g vzUO]
(dNI 23407) yoorpay
[eLsnpuy AABIH
[BLUSIpUY JYS1]/[BI2IGWTI0)
OW "MOTd INHNTANI TVLIOL

£T0T/ST/0T UOISIANY 3599e]
Jaoueeg SSBIN GLLT, :OWeu oI

avo1y® MOTd AVA XV Puv AOVHHAY aouvjvg SSOp



9 Jo 7 98eq [REL SSEIN] “XS[X-0sMDouRRe SSEI /L T\suoneidOwrIR( SUDop 29 suoneindwo) go\uonEn[BAT JLAM 2583d - HIN Pnowsuod SLLT\SO0LNANNTYHID

96¢ 8T¢ 1€ L8€ 607 6LT So¢ 14 /8w “SSA
68 8 8 L6 01 0L 16 [ 18w ‘SSA
961 062 Sry 60t LTy v8Y 11¢ SHe¢ LSY 69T /8w ‘§SL
0€ 9¢ 09 9 [ S 9% 6€ Ly 4 /8w NILL
961 062 65¥ €Iy £6¢ 9¢Y TEE 98% $8€ 1€ 1Rw ‘aod
$€69 969°¢ L88°S £L8°C T€T9 811 6¥°S 650°1 Aep/sql ‘SSA
YEL' ¥16 Lyl 8TL 865°T 493 €LET €97 Kep/sqr ‘SSA
L9¥'S LO6C 699°8 0LSY 86E°L 165°€ 16L°L €LLT €989 YTeT Aep/sq] ‘SS1,
628 $9¢ €LIT S19 9¢6 0¥ 60L 861 60L 861 Aep/sq] ‘NI
L9Y'S L0O6C 968 LO9Y L60°9 SETE 1L0°S YT 1LLS TES°T Aep/sql ‘aod
QVOT INANTINI TVIOL
08 08 08 08 08 08 08 08 % ‘SSA
0z 0T 0T 07 07 07 07 07 % ‘SSA
r0'€ OvL PH0°€ 0vL 7h0°€ OvL ¥H0°€ OvL aguydag
ST 2l Sl 2l ST 6 SI 6 (sdnl 11vws) 12410
PEEl 108 9L8 543 8¢€€ 101 60€ 101 (d11 23407) so18ojorg vzuoT
919 10T°1 10T1 10Z°1 L1TE cee L1TE cee (dI 28.407) yooHpay
S66°1 S10°C 160°C 0vL°T 695°¢ Sty 1#5°¢ b [erusnpuy AAvaH
0£9°€ SI8°1 €T 11T LLYT 886 6LT ovl [BLISIPUT JYSI/{E11W0)
L9¥S L06°T , eLL] , ( ‘ Aep/ql ‘SSL “‘AVOT SATTOS
000°01 00001 a8eydog
ST (44 544 544 (44 [ 44 [ %4 [ 44 (Sd(11 j1ous) 42410
002 (1141 002 0TI 0€1 ¢ 0€T sS (dNI 234v7) sor3ojolg pzuoT
ocy 006 008 006 00S°C SLS 00S°'T SLS (dNI 28.407) JOOHPaY
e ¥ T8¢ 76T $06 Y01 6V6 621 [eLysnpuy AAB3H
P6€°1 ST 9¢8 544 Chi STT SOl 744 [BLISTPUT JYSF/[E1WWO))
961 062 Shi 60% LT ¥8¥ 116 8v¢ LSY 697 I/8w ‘SSL ‘AvO1 SAIT0S
SSIavoTsdrios
€IT 76 €1T 76 £1T 768 €1T 43 ageydag
T T T 4 Z ] T I (sdI 1ps) 12410
009 (212 00% 07T [3%4 6L ¥1¢ 6L (NI 23407) sor3ojorg vzuoy
$8¢ 41 S8¢ 711 SHT 6y SHe 6v (dI 28.407) yooHpay
988 978 €89 €€ 65¥ 871 65t 871 eLysnpuy AAesHq

[eLysnpuy 33r/[BRIUIIo))

£ep/q1 ‘N - NAOOYIIN TV.IOL
ageydag

XVIN DAV XVIN DAV XVIN DAV XVIN DAV XVIN DAV

moppngy Jeak-01 mopyIng Jesk-g

€ OLIRUADG 7 OLIBUS0S T10T-010¢ Bunsixg

*NOISHA moplng vdd £€0C




9 Jo ¢ 93eq [e€l SSBIA] “XS[X"0sm™ doue[eg SSe]N "¢/ L T\suoneiadO\ele( Sunpiop 7 suoneindwio) go\uoneneAT JLMM 95824 - HN YInowsuod LLT\S,00L NANNTVEID
9G] 34! 671 691 LLT ¥Zl ¥l YL SSA
6€ 9¢ L€ 4 5% 0¢ ¢ 81 $Sd
Y61 €80°6L1 981 6£8°01T 17T J063EST [§91 LET'T6 SSL
09 90€'SS S CRECG 8y LEBOY 6t 0l 0¥ N3IL
£€€ S8T00€ 65¢ _|m €T8IE 9%C | 1es6ve ¥€T 1970'881 aod
78w ‘QvOT ININTIIH AIVIATEd
18€°€ 1171 6LET 09¢€T 860°C 6060 S68'1 [1z90 ST8'1 £ 9650 O ‘Mofd
060°¢ L79°1 665°C €LT1 0€LT 19 988°T L9E SSA
L9L 0V 169 81¢ 069 LST 1LY 16 SSd
TLEE 3081 LS8°E 1€0°C 0ST°€ 16S°1 0Z¥'c 86L LSET 85 SSL
861°1 129 756 81¥ Syl (4% ShL 102 N3LL
1LLY 6297 119°9 00b'E LESY 10¥°C 118°¢ 181 £95°¢ ¥E6 aod
/ST °avoT INANTAIT AAVIATId
09 09 09 09 09 69 69 SSA
09 09 09 09 09 69 69 SSd
09 09 09 09 09 69 69 SSL
] 01 01 01 (1] 01 0L NSLL
0€ 0€ 0€ 0€ 0€ w w aod
STYAOWHY X VAT %
8% Shi 19% £TS 8H< 78¢€ S6¥ 967 /8w ‘gSL
L9 19 09 19 €< St [ St /8w NSLL
Ly 9Tv 89¢ 1SH 6v€ 961 00% 7€ /3w ‘qod TVIOL
16€°¢ 97Tl L6€T 0LET €I1'C 7160 1L8°1 $79°0 781 688650 QO ‘Mol
9ZL'L L90F 8649 781°¢ 9789 709°1 £80°9 S81°1 SSA
816°1 110°1 879°1 S6L YTL'1 76¢ 615°1 6T Ssd
€LY S19¢ 79°6 8L0°C 9Z1°8 LL6°E 1558 7661 T09°L LLY T SSL
1661 L69 8S0°T $9v 878 SET LT8 £TC NOIL
1219 [543 P16 998" 7819 0EV'E SHi'S 886°C £r1°9 1197 aod
@/S97T ‘NOLLVINDEMIDHY/M AVOT INANTINI AMVIATID
PLSP]T  |£80°8 86709 SETTE 1181 LSO'ET 10L°TH 6CL Y1 0TI'8€ S6¥'8 pd8 ‘MOTA
S10°0 8000 0900 1£0°0 SH0°0 £20°0 00 S10°0 8€0°0 800°0 aON ‘MOTL
0 0 161 Iy 719 60€ 6 781 65 971 SSA
0 0 81 L6 961 LL 991 LE 991 LT SSH
8¢ 961 SL6 805 89L $8€ 09L 17T 8€L €61 SS.L
0 0 851 78 (44 79 611 LE 811 54 N3LL
00FF1 | 0008 07'86¥ 60°65T SE68e £9°'¥61 10PLE 6LST1 €LE 6L aod
@SgT avoT NOILV INDEDad TVIOL
SUALTIV IO XdVIATId
XV | DAV XV DAV XV _ DAY XVIN _ DAV XV | OAV
*NOISHAA moping vad £€0T Bow wﬂmsmm ot Swm_v__wwww» s Z102-010T Sunsixg




Aep/sqp “Isem U NDIL
ASEM W NDLL %

Kep/sqq ‘aisem U AOE
AseA W A0 %

ado ‘dIvd mo01d
SL %

Kep/sqr “AOANTS "OI TVIOL

Aep/sq[ ‘paonpoid SSA
PIAOWIY NDLL SH'T/SSA ST
Aep/sq[ ‘paAOWINY NILL

Aep/sq[ ‘paonpoid SSA
paAsowdy qOd SAT/SSA SA'1
Aep/sq[ ‘parowdy O

Aep/sq[ “pasoway §SA
NOLLONAO™d DANTS

oW ‘mor1
SSA
SSd
SSL
NILL
aod
/S91°avo1 LNANTLIE

/3w ‘S8,

/3 ‘NSLL

/3w ‘qod
SNOLLVULNADNOD LNANTIIA
ADANTS QALVALLDY

ado
SL %

SSA
SSdq
SS.L
NZIL
aod
a/sd1 ‘FOanIs AIVINTLd

9 Jo 7 9884 [eq SSEIA “XS[X'0SM ™ 20UR[RE] SSEI “§ L. [\SuoneadO\BIR( Buppop 29 suoneIndwor) go\UoNBn[RAT JLMM 9583d - HIN Pnowsuod $LLN\S00L NANNTYEHID

T6L 90% 095 76T 6t €0T 9T 701
07 07 0z 07 [iY4 07 0T 07

967'C 0871 Y9L'] ST6 955°1 8€9 el 1Z¢
£9 £9 £9 £9 £9 £9 £9 €9

00§°L¥y T9€¥C 695°€E 809°L1 719°6C 9%1°C1 8¥5°CT #01°9
0T 0L 01 0L 0L 0’1 0’1 0’1

| [96°¢ [ ze0e | [o08T | 8ot°1 [oLv'e [ €101 [1e12 [ 605
91 18 k4] S 88 [44 68 0z

0T°0 070 070 0Z°0 0Z°0 070 0z'0 070
808 Y0y L09 0LT 0¥t 011 iy 701

111°€ 165°1 960°C 9711 €SL°1 S8 1€9°1 81t

0S°0 050 0S°0 050 080 08°0 0S°0 0S°0

1229 €81°¢ 617 4 905°¢ 60L1 79T 9£8
[ 689 [ 09¢ | [28¢ | 882 [ 629 [ 9¢1 [11¥ [ 1L

wee (8611 TE€T 9€E'] ¥90°C L88°0 ST8'l 609°0 66L1 0650
[413 6L1 9.7 611 e I8 1T 6L
8L Sy 69 0€¢ 19 0T 09 0T
817 0S1 06€ [¥44 Sve 871 SO€ 201 10€ 86
06¢ £2¢ ShE 8¥1 S0€ 201 10€ 86
L69 07 06€ 344 SrE 8¥1 S0€ 201 10€ 86
07 07 0T [IF4 [i4 0z 0z it4
[iY4 07 0z 0z [IY4 0z 0z 0z
[iY4 0z 0z 0z 07 0z 0T 07

LOTOT 619§ 85781 ¥19°6 ¥8EST 6TS°L 88191 SLL'E 75591 SITE
08°€ 08'€ 08°€ 08'€ 08'€ 08'€ 08°€ 08¢
9€9°y 0rr'T 668°¢C 606°1 960 196 8611 LTS

1511 909 LL6 LLy SE0°1 54 8501 102

TLEE 8081 98L°¢ LY0'E SIS 98€°T 0€£1°S 961°1 9T'S 61071
£€1 0L 901 9% €8 T €8 [44

0S€1 c€o ££8°C 09t°1 P61 620°1 £€9°1 9LL 085°CT 9.9

XVIN | DAV XV | DAV XVIN | DAV XVIN | DAV XV _ DAV
nopyng 1Bak-0[ nopjng Jeak-g )
«NOISHA mopping Vad ££0T P — Z opEusag T10T-010T Sunsixg




SSA A0 A0O4 %
@/S91‘AvOT NOLLYINDFIDHEA

P/AD SWNIOA [B10L,
yoom Jod suol 1M
yoopm Jad suot, A1q

ado ‘morg
SL %
SSL
@/sd1 ‘ADaANTS AHIALVMIAd

TANLAVD %

ddD ‘Mopg
Ssd
SSL
a/s4q1‘sar1os addd
SSTUd 9L T 139
pd3‘morg
DN “MOT]
SSA
SSd
SSL
N3IL
aod
a/sd1 ‘avo1 aaxin

pd3‘morg
DI ‘MoL]
SSA
SSd
SSL
NIIL
aod
a/sd1'svm
pd3‘morq
O ‘MoI]
SSA
SSd
SSL
NML
aod
a/sd1 ‘avo1andnIs AYVIATId
HDOVAOLS g45d()'IS

9 Jo g adeq [ed SSeJAl “XS[X"0SM ™ 0ouBRg SSEIA "S /L T\SUonEIsdO\RIR( SUTIop 29 suoneindwo)) gO\UONEN[BAT JLMM 9583 - N WNoWsHod ¢LLT\S,00L NANNTVEID
| | [€9 [ €9 €9 [ €9 [€9 [ €9 €9 [ €9 _
68°SI 13°8 9T vl 0T 01 0T 9 0T ¥
SEST 008 60T1 L09 L6117 8y 7911 14
L'81 Y01 L0€ 091 YT 171 6'€C 0L TET 8y
097°¢ 0L'T 91 080°C 10T% 611 086'¢ $78
07 0T 07 07 [1Y4 0z 07 0z
€LLS 1.8V 8069 691°€ 0v8°9 886°1 6£99 SLE']
[ 06 [ 06 [ 06 [ 06 [ 06 | 06 06 [ 06
85L°69 9L6°€E £56°8Y LEI'ST T08°SY 126°S1 001°CH 61€°6
08’1 996 65¢°T S9L £99°7 1LE 6SY°1 TLT
8YL°6 6L0°C SLYL €68 009°L 607°T 9LE’L 87¢°1
¥8LLT $986 85L°59 9L6°EE £56°8¥ LET'ST 08°SY 126°ST 001°CH 616
9900 $£0'0 600 $70°0 9400 910°0 00 6000
806°L eI’y L11°9 680°C LE6'S 8€8°1 816°C 9ST'1
0v8°T 996 65S°T S £99°7 1L€ 6SH°T LT
9€9¢ 9TI¢ 8YL°6 6L0°S SLYL $68°¢ 009°L 607°C 9LE°L 87S°1
$76 9Lt 999 0ve LLS 972 605 721
£68¢ 1451 62E°S 0rLT 80L°C $S6°T 681°¢ PIYT €76 L66
9L06€  |TTHTT 00S°Ly 79€%T 695°€€ 809°L1 ¥19°67 91Tl 815°ST $01°9
8100 ¥20°'0 ¥£0°0 810°0 0€0°0 710°0 9200 9000
TLTE TLIT 81C°CT 081°1 1¥8°1 LLS 0zTLT 8¢t
689 09¢ 786 887 629 9¢] 11y 1L
65T¢ 0L81 796'€ 60T 008°C 89%°1 0LY'T €107 I€1°C 606
6L 90¥ 09¢ ¥6¢ Y6¥ €07 9T¥ 701
£50¢ SLITI 96¥°T 0871 ¥9L°1 $T6 966°1 8€9 el 12¢
LOT01 6115 8T8 $19°6 $8€°C1 625°L 881°91 SLLE 78591 S1T°€E
8100 01070 ST0°0 8000 9100 £00°0 L10°0 £00°0
9€9°Y 0vrT 668°€ 606°1 960t 196 8611 L18
1ST°T 909 LL6 LLY SE0°T SET 810°1 10T
98L°S LY0°E SLYY 98€°T 0€1°S 961°1 9T’ 610°1
TLEE 8081 €€l 0L 901 9t £8 ¥ €8 44
05T SE9 £€8°C 091 SH6°T 620°1 €€9°1 9LL 08T 9L9
XVIN_ | DAV XYW | DAV XYW _ DAV XVIN _ DAV XVIA | DAV
nopping 1eak-Q | noprng Ieak-g )
*NDISHA mopimg VAd ££0T ¢ oUBuSSS Z oueussg T10T-010T Sunsixyg




BST SSEIN[ ‘XS[X0SM 00URIEE] SSBIN “§L L 1\suoneIddOeIe(] SuIjiop 2 suoreindwo)) §O\UONEN[RAT LM 9583d - HN ‘YINOWSHOd SLLI\S00LIVANN TYAYED

O ‘“MOTd NOLLVINDMIDAT

ado ‘mord
SSA
SSd
SSL
NOLL
SSA 4O NMLL %
aod

9 Jo 9 a3eq
AINVIVE SSYIN STHL NI GAANTONI LON MOT NOILVATOUIDTT YANMOHL ALIAVED HANTONI NDISHIx

090°0 1€0°0 S¥0°0 £20°0 w00 §10°0 8€0°0 8000

LS £808 861°09 SETIE 1181 LSO'ET 10L°TY 6TLY1 0T1°8€ S6v'8

78¢ 9s1
861 [4} (44! 9 611 LE 811 154
0z 1[4 0T 0t 0T 0T 07 0T

44! 08 361 65T S8¢ $61 PLE 911 €LE 6L

XVIN DAV XVIN DAV XVIN DAV XVIN DAV XVIN DAV
mopring Ieak-Of nopjing IBaA-¢ )
xNDISAA mopiing Vdd €€0C € OLIRU0g 7 oreusog T10T-0107 Sunsixy




Town/City of WWTF Fine Bubble Aeration
Fine Bubble Aeration Calc. by: wsc
Pease SBRs Reviewed by:
Taken from File name: "fine bubble aeration -- master.xls"
Latest Revision:
04-Nov-13
07:32 AM
Condition Condition
1 | 2 | 3 4 L 2a [ 40
Flow, Q, MGD 0.596 0.621 0.905 1.360 1.242 2.720
Temperature, T, oC 18 18 18 18 18 18
Temperature, T, Kelvin 291.15 291.15 291.15 291.15 291.15 291.15
Oxygen Requirements
BOD, ib 02/1b BODS 1.00 1.00 1.00 1.00 1.00 1.00
TKN, 1b 02/1b TKN 4.57 4.57 4.57 457 4.57 4.57
Oxygen Transfer Coefficients
Beta 0.95 0.95 0.95 0.95 0.95 0.95
C*(s)(T), mg/L 9.45 9.45 9.45 9.45 9.45 9.45
C*(s)(20), mg/L 9.09 9.09 9.09 9.09 9.09 9.09
tau, unitless 1.040 1.040 1.040 1.040 1.040 1.040
C(L), mg/L 2.0 2.0 2.0 2.0 2.0 2.0
P(b), PSI 14.7 14.7 14.7 147 14.7 14.7
P(s), PSI 14.7 14.7 14.7 14.7 14.7 14.7
Omega, unitless 1 1 1 1 1 1
P(vt), PSI 0.2968 0.2968 0.2968 0.2968 0.2968 0.2968
P(v20), PSI 0.3362 0.3362 0.3362 0.3362 0.3362 0.3362
Base Tank Liquid Depth, ft. 14 14 14 14 14 14
Effect. depth, % 32 32 32 32 32 32
d(e), Effect. Depth, Inches 53.8 53.8 53.8 53.8 53.8 53.8
gamma(w20), Lbs/Cu. In. 0.0361 0.0361 0.0361 0.0361 0.0361 0.0361
| C*(infinite)(20), mg/l. | 10.317 10.317 10.317 10.317 10317 10.317
theta, unitless 1.024 1.024 1.024 1.024 1.024 1.024
theta ” (T-20), unitless 0.954 0.954 0.954 0.954 0.954 0.954
a (alpha), unitless 0.8 0.8 0.8 0.8 0.8 0.8
F (%), unitless 60 60 60 60 60 60
a*F, unitless 0.48 0.48 0.48 0.48 0.48 0.48
27521, . 27521 | . 2.7501 27521 27521 . 2.7520]

Underwood Engineers, Inc.

1775 fine bubble aeration.xlsx

11/4/2013
7:32 AM

Page 1 of 2



Town/City of WWTF Fine Bubble Aeration
Existing Year Design Year
DESIGN 1 I 2 | 3 4 | 2a | 4a I
Secondary Loadings
BODS5, mg/L 188 350 318 300 341 341
TKN, mg/L 40 41 55 55 40 40
BOD, Ibs /day 934 1813 2400 3403 3532 7736
TKN, Ibs/day 199 212 415 624 414 907
Oxygen Requirements
BOD, Ibs 02/day 934 1813 2400 3403 3532 7736
TKN, Ibs O2/day 909 970 1897 2851 1893 4147
Nitrification credit for BOD oxidation 0 0 0 0 0 1597
I TOTAE QXygén Reqd, bs/day |1 1843 2783 4297, r 6254 | 5426 | 110285
TOTAL Oxygen Req'd, lbs/hr 77 116 179 261 226 429
SOTR/OTR from above 2.7521 2.7521 2.7521 2.7521 2.7521 2.7521
SOTR, Ibs/day 5072 7659 11827 17211 14932 28306
SOTE, % [ 233 | 233 | 233 233 | 233 233 |
Frepredsm — ] g66] | T M0R[ 200 7 pes9[ TS0 assa]
Convert To ICFM
Standard Pressure, PSIA 14.7 14.7 14.7 14.7 14.7 14.7
Site Elevation 50 50 50 50 50 50
Site Temperature, deg F 80 80 80 80 80 80
Site Atmospheric Pressure, PSIA 14.65 14.65 14.65 14.65 14.65 14.65
Actual Pressure At Inlet, PSIA, assume 0.3 14.15 14.15 14.15 14.15 14.15 14.15
Relative Humidity, fraction 0.3 0.8 0.8 0.8 0.8 0.8
Blower Inlet Actual Temp., deg C 26.7 26.7 26.7 26.7 26.7 26.7
Blower Inlet Actual Temp., Kelvin 299.8 299.8 299.8 299.8 299.8 299.8
Sat. Vapor Press. at Standard, PSI 0.3391 0.3391 0.3391 0.3391 0.3391 0.3391
Sat. Vapor Press. at Actual Temp, PSI 0.30 0.30 0.30 0.30 0.30 0.30
Standard Temp., R 528 528 528 528 528 528
Actual Temp., R 540 540 540 540 540 540
[AirRequired ichm ] [ o18] . 1401 2163 3148] | 2732 ] 5178 |
Press. At diffuser 7.4 74 7.4 74 7.4 7.4
Total Pressure 22.05058824| 22.05058824| 22.05058824] 22.05058824| 22.05058824| 22.05058824
Inlet Temp. oF 90 90 90 90 90 90
Blower Effic. 70 70 70 70 70 70
Approx. Horsepower Needed, Bhp 38 58 89 130 113 214
Number of Blowers 1 2 2 2 3 3
Air per Blower, ICFM 918 701 1082 1574 911 1726
Approx. Horsepower Per Blower, Bhp 38 29 45 65 38 71

Underwood Engineers, Inc.

1775 fine bubble aeration.xlsx

11/4/2013
7:32 AM

Page 2 of 2



Town/City of WWTF Fine Bubble Aeration
Fine Bubble Aeration Calc. by: WSse
Pease SBRs Reviewed by:
Taken from File name: "fine bubble aeration -- master.xls"
Latest Revision:
04-Nov-13
07:33 AM
Condition Condition
1 | 2 I 3 4 22 [ 4 |
Flow, Q, MGD 0.596 0.621 0.905 1.360 1.242 2.720
Temperature, T, 0C 28 28 28 28 28 28
Temperature, T, Kelvin 301.15 301.15 301.15 301.15 301.15 301.15
Oxygen Requirements
BOD, Ib O2/ib BODS 1.00 1.00 1.00 1.00 1.00 1.00
TKN, Ib 02/1b TKN 4.57 4.57 4.57 4.57 4.57 4.57
Oxygen Transfer Coefficients
Beta 0.95 0.95 0.95 0.95 0.95 0.95
C*(s)(T), mg/L 8.74 8.74 8.74 8.74 8.74 8.74
C*(s)(20), mg/L 9.09 9.09 9.09 9.09 9.09 9.09
tau, unitless 0.961 0.961 0.961 0.961 0.961 0.961
C(L), mg/L 2.0 2.0 2.0 2.0 2.0 2.0
P(b), PSI 14.7 14.7 14.7 14.7 147 14.7
P(s), PSI 14.7 14.7 14.7 14.7 14.7 14.7
Omega, unitless 1 1 1 1 1 1
P(vD),PSI | ‘: 0.5436 0.5436 0.5436 0.5436 0.5436 0.5436
P(v20), PSI 0.3362 0.3362 0.3362 0.3362 0.3362 0.3362
Base Tank Liquid Depth, ft. 14 14 14 14 14 14
Effect. depth, % 32 32 32 32 32 32
d(e), Effect. Depth, Inches 53.8 53.8 53.8 53.8 53.8 53.8
gamma(w20), Lbs/Cu. In. 0.0361 0.0361 0.0361 0.0361 0.0361 0.0361
f C*(inﬁnite)(ZO), mg/L ‘ 10.317 10.317 10.317 10.317 10.317 10.317
theta, unitless 1.024 1.024 1.024 1.024 1.024 1.024
theta ” (T-20), unitless 1.209 1.209 1.209 1.209 1.209 1.209
a (alpha), unitless 0.8 0.8 0.8 0.8 0.8 0.8
F (%), unitless 60 60 60 60 60 60
a*F, unitless 0.48 0.48 0.48 0.48 0.48 0.48
[SOTRIOTR 2.3049 23949 . 23949] 23949 23949 23049

Underwood Engineers, Inc.

1775 fine bubble aeration.xlsx

11/4/2013
7:33 AM

Page 1 of 2



Town/City of WWTE Fine Bubble Aeration
Existing Year Design Year
DESIGN 1 | 2 1 3 4 | 2a | 4a |
Secondary Loadings
BODS, mg/L 188 350 318 300 341 341
TKN, mg/L 40 41 55 55 40 40
BOD, Ibs /day 934 1813 2400 3403 3532 7736
TKN, lbs/day. 199 212 415 624 414 907
Oxygen Requirements
BOD, Ibs O2/day 934 1813 2400 3403 3532 7736
TKN, Ibs O2/day 909 970 1897 2851 1893 4147
Nitrification credit for BOD oxidation 0 _ 0 _ 0 0 9 1597
| TOTAL Oxygen Req'd, lbs/day 18437 . 2783 . 4291 6254 | 5426 102.85
TOTAL Oxygen Req'd, Ibs/hr 77 116 179 261 226 429
SOTR/OTR from above 2.3949 2.3949 2.3949 2.3949 2.3949 2.3949
SOTR, Ibs/day 4414 6665 10292 14977 12994 24632
SOTE, % | 233 | 233 | 233 23.3 | 233 ] 233 |
[ArRequiredscfn. T 7541 | 1138 ] 1758 2558 | WI9]  D07]
Convert To ICFM
Standard Pressure, PSIA 14.7 14.7 14,7 14.7 14.7 14.7
Site Elevation 50 50 50 50 50 50
Site Temperature, deg F 80 80 80 80 80 80
Site Atmospheric Pressure, PSIA 14.65 14.65 14.65 14.65 14.65 14.65
Actual Pressure At Inlet, PSIA, assume 0.3 14.15 14.15 14.15 14.15 14.15 14.15
Relative Humidity, fraction 0.3 0.8 0.8 0.8 0.8 0.8
Blower Inlet Actual Temp., deg C 26.7 26.7 26.7 26.7 26.7 26.7
Blower Inlet Actual Temp., Kelvin 299.8 299.8 299.8 299.8 299.8 299.8
Sat. Vapor Press. at Standard, PSI 0.3391 0.3391 0.3391 0.3391 0.3391 0.3391
Sat. Vapor Press. at Actual Temp, PSI 0.54 0.54 0.54 0.54 0.54 0.54
Standard Temp., R 528 528 528 528 528 528
Actual Temp., R 540 540 540 540 540 540
[ArRequired ichn. . ] 803 ] 1237] 1010 2799] 24111 4571
Press. At diffuser 7.4 74 7.4 7.4 74 7.4
Total Pressure 22.05058824] 22.05058824] 22.05058824| 22.05058824| 22.05058824] 22.05058824
Inlet Temp. oF 90 90 90 90 90 90
Blower Effic. 70 70 70 70 70 70
Approx. Horsepower Needed, Bhp 33 51 79 115 99 189
Number of Blowers 1 2 2 2 3 4
Air per Blower, ICFM 803 618 955 1390 804 1143
Approx. Horsepower Per Blower, Bhp 33 26 39 57 33 47
1775 fine bubble aeration.xlsx
11/4/2013
Underwood Engineers, Inc. 7:33 AM Page 2 of 2



APPENDIX C

ODOR CONTROL EVALUATION REPORT

Underwood Engineers
Portsmouth, NH



ASSESSMENT OF FUTURE
ODOR CONTROL NEEDS
AT THE PEASE WWTF

Prepared for:

UNDERWOOD ENGINEERS
25 Vaughan Mall
Portsmouth, NH 03801

Prepared by:

BOWKER & ASSOCIATES, INC.
CONSULTING ENGINEERS
477 Congress Street, Suite 1004
Portland, ME 04101

January, 2014




TABLE OF CONTENTS

oo

Page No.

INTRODUCGTION ..ottt ettt esitt et ser ettt e e eteeereseessesessaessseseseeeasseesseeeseseesesenseeaanes 1
DESCRIPTION OF FACILITIES ...ttt ere e eeean e e s eannaseesveseenteaeaesaaaaean 1
SUMMARY OF PREVIOUS DATA ..ottt ettt eeeeinte e e ssaveeesresestnnassnneees 3
EVALUATION OF ODOR CONTROL ALTERNATIVES ...t 7
4.1 Sources Requiring CONLIOL.........coruiiieiieinieieeieteienceeese ettt cteeee e se e seeere e 7

4.2 AIr FIOW ESHIMALES ....oeiiiiiiiiiieiecieeieeeeeiecteeeeeneeeeteeeeeteeaesseeeseeateesaeeeeeeseseseeessrsannnsnes 8

4.3 Odor Treatment OPLiONS .....ecceeeieriieieeeeeerte ettt erteeeteereessressreesareresnesanesreennenane 8

4.4 Odor Control STAtEEIES .....cveciervririeriirereeeieerieeiestee e et eeeeseeseteesrtesteeeesieeessesseens 12
CONCLUSIONS AND RECOMMENDATIONS ...ttt eeres e enaaeen 15
5.1 CONCIUSIONS . ...uviieeiiecteeeeite ettt eere e er e e e ettt e e estaeeeeseteeeessaeeaessbesessssaseessssansssansssnens 15

5.2 ReCOMMENAATIONS ...eiiviurrrirsieerireieeeritteatirveeseeessreeesessssrreresesseniasssrssssesssnssessesessnees 18



1. INTRODUCTION

The Pease Development Authority Wastewater Treatment Facility (Pease WWTF) treats
wastewater from a variety of commercial and industrial enterprises at the Pease International
Tradeport. Much of the existing plant was constructed as part of a major upgrade in 1997.
Beginning in 2007, the facility was the subject of odor complaints from residential and
commercial areas north of the Spaulding Turnpike. Prior to that, odor complaints were rare.
However, due to increasing flows and loadings from new and existing tenants at the Tradeport,
the City must now consider expanding the facility. As part of that expansion, new odor control

facilities will be required to ensure that any off-site odor impacts are minimized.

This report represents an assessment of the existing odor control systems at the Pease WWTF,
and what modifications will be necessary to ensure odors are controlled from future wastewater

and sludge handling processes.

2. DESCRIPTION OF FACILITIES

The Pease WWTF as currently configured began operation in 1997 with a design flow of 1.2
mgd. Current wastewater flows to the plant are approximately 0.8 mgd. The plant was designed
to serve the Pease International Tradeport, which currently includes several large industries (a

brewery and a biotech industry) as well as offices, restaurants, and a hotel.

The Pease WWTF consists of the following unit processes:
e comminutors
e acrated grit chambers
e primary clarifiers
e sequencing batch reactors
e cffluent holding
e chlorination/dechlorination
¢ sludge thickening and holding

e Dbelt press dewatering



e septage receiving/holding

Odor control facilities consist of a single packed-tower chemical scrubber designed to treat 7,000
cfm of odorous air from the aerated grit chambers and channels, primary clarifier distribution
box, primary clarifier effluent launders, sludge holding tank, and belt press room. The scrubber
is designed to use sodium hydroxide (caustic) and sodium hypochlorite (bleach) to absorb and

oxidize the odorous compounds in the air stream.

The plant uses an existing sand drying bed for dewatering of storm drain debris and plant grit. It

was identified as a minor odor source during an assessment of odor emissions in 2007.

The Redhook Brewery wastewater is pretreated using an upflow, anaerobic sludge blanket
(UASB) reactor. Effluent BOD typically ranges from 300 to 600 mg/L, although excursions of
over 1,500 mg/L. have been reported. Average flow during the work week is 50,000 to
100,000 gpd. There have been multiple incidents of process upset in which the anaerobic sludge
blanket is discharged to the sewer system. Monthly grab samples are analyzed for sulfate,
sulfide, and sulfite. Reported sulfide levels range from <1.0 mg/L to 7 mg/L. Sulfite levels have
been reported up to 25 mg/L. Sulfite is a precursor to sulfide. Temperature of the discharge is

approximately 35°C.

Lonza Biologics, Inc. discharges approximately 200,000 gpd of pretreated wastewater having a
BOD of about 415 mg/LL and a TSS of 70 mg/L. (2006 average data). The industry is currently

undergoing a major expansion at the site. Temperature of the discharge ranges from 30 to 40°C.

The remaining wastewater contributions are principally from light industrial/commercial sources

and office buildings.

The existing odor control system is over 15 years old, and although it has provided good service,
increasing hydrogen sulfide loadings makes the technology very costly to operate due to its

reliance on chemicals to remove the HoS. Further, the system does not have adequate capacity to



handle additional odor sources such as the primary clarifiers that are contributing to off-site

odors.

3. SUMMARY OF PREVIOUS DATA

An odor study of the Pease WWTF conducted by Bowker & Associates in November, 2007
included sampling of the influent wastewater as well as the air emissions from the primary
clarifier and odor control system. In addition, H>S concentrations were continuously monitored
in the headspace of the covered, aerated grit chamber. Table 1 shows the results of the
wastewater testing. Table 2 shows the results of the odorous air analysis. Figure 1 shows the

continuous measurement of HzS in the grit chamber headspace.

Conclusions from the 2007 sampling were as follows:

1. The plant is experiencing high levels of sulfide in the influent wastewater that have
caused corrosion of the headworks as well as high odor emissions from the primary
clarifier due to release of hydrogen sulfide gas.

2. At the aerated grit chamber, hydrogen sulfide levels were as high as 350 ppm, and over
80 ppm at the quiescent surface of the primary clarifier.

3. An anaerobic pretreatment system serving a nearby brewery has experienced upsets that
have likely caused high sulfide loadings to the plant.

4. At the time of the testing, the major sources of odor from the Pease WWTF were the
open quiescent surface of the primary clarifier and the wet scrubber odor control system.

5. At the time of the testing, the odor control system was not using sodium hypochlorite or
caustic soda, resulting in the discharge of untreated odorous air.

6. Odor emissions from the primary clarifier were very high on November 14, 2007 due to
the high levels of sulfide in solution (5 mg/L). Such high sulfide levels are unusual for a
plant with a limited geographical service area, and could be attributable to the anaerobic

pretreatment system serving the brewery.



ST LTt Orr- 'L Nd 0+:T1 IIoMm 910Joq Juan[jJo AIewuti
3 ¢ec 091- €L Nd GE-CIT Juenyyuf
¢'¢ L'1e 081- I'L NV 01:01 IToMm 910Joq JuanyjJe Arewri
¢C ¢'1T 0¥1- L NV G0-01 juanuy
¢ ¢'1c 081- 0L NV 0S:8 I19M 010J9q JUAN[JJO ATRWLI]
3 €0¢ 4 L NV 0t-8 jusnyyuy
A\wa Do AW ‘n's
‘OpyIns [#I0L “dud ‘A0 ‘ad ELLLIN uoned0|
LOOT ‘P IPQUIDAON
ALAM HSYVHd

VLVA ONI'TJANVS WVIRILS dINOIT A0 AAVININNS

[ H'T4dV.L




AW QLT =dd0

sz9= Hd
:suonpuoo Junerado Jeqqniog €
"G UO Poseq PIIBUINSS UOLBHUSIU0D I0PO "MSUBI} UI POA0LSIP s[dureg z
opynsiy [Ayeuntp  SLINA opynsIp [Aqgetp  SANA eueyo (o [Aypewr)  FIN
apy[ns [Ayjewiip SINA upydeorow [Ayour WIN opy[ns [Auoqles SOD opIIINS USSOIPAY STH 1
10> 9y 0 8L1 9 129! LT €10°91 §91 000°9T jorut IeqquIds | AV 0S-T1 €
o> $0 10> IL1 L9 0¢ 9C 905°C1 ¢Sl 2000°0T OPINO0 JoqqnIds | WV 0T 11 (4
. . . ooeIns Juadsemb .
€9 LE 1o Seo6 89¢ 788 99 6,659 ¥8 0000¥C YL AreuIig WV 06 I
@) (GIET
SLAA | SAWd | dLW e} SWa WIN S0D oH wdd La “oN
‘STH FN.SO uonesor] auy, apdures
1
(pajou a1oym 1dooxa) qdd ‘spunodwo)y Inyng paonpayy PO

LOOT ‘P 19qUIBAON
JLAMM HSYVAd
VLV INATAS GEDNAHTT ANV TINVd 40O 40 AAVINIAS

cA1dvyL




FIGURE 1
H,S CONCENTRATION IN GRIT CHAMBER HEAD SPACE

PEASE WWTP

November 8-14, 2007

80

Ao ‘oamjeraduwa],

70
60

= O
vy o

20

o
F

10

Vi e
|
|

Temperature
W W
H,S Average 75.4 ppm
W \N\J L 4

i

Ty

400

350
300
250
200
150
100

wdd ‘uonyeryudsuod §TH

S1:Tl
S1-8
STy
ST:0
S1:0¢
S1:91
ST:T1
S1'8
STy
ST:0 ¢
S1:0¢
S1:91
STl
S1'8
STy
ST:0 71
S1:0T
S1:91
S1:Tl
S1'8
STy

SI:0 11~

S1-:0T
SI:91
SITI
ST-8
STy
S1:0 01
S1-0¢
SI:91
STl
SI'8
Sy

ST:0 6

S1-0¢
ST:91
SI-Cl

AON

“AON

"AON

Date/Time

>
]
Z

"AON

*AON

"AON



4. EVALUATION OF ODOR CONTROL ALTERNATIVES

4.1 Sources Requiring Control

Based on evaluation of 2007 data on odor and H»S emissions from the existing processes, as well
as an understanding of potential new sources that are likely to be included in an upgrade of the

plant, the following sources will require odor control:

1. Headworks

Due to the high levels of hydrogen sulfide expected, this is an obvious source of odors that will
require control. Two approaches are possible: 1) treatment of the full volume of room air in the
headworks area, or 2) isolation of odor sources (such as channels and processing equipment) and
extraction of air from the source. The former would result in air flow rates of approximately
6,000 cfm; the latter would result in an air flow of about 1,000 cfm if sources were isolated and

treated.

In addition, it is proposed that the wet well of the influent pump station be covered, with

evacuated air conveyed to odor control.

2. Septage pretreatment/holding

Air would be extracted directly from the septage pre-treatment unit and the septage holding

tanks. Total air flow from one machine and three holding tanks is estimated to be 900 cfm.

3. Primary clarifiers

Due to the high measured odor emissions, full covers are recommended for the two existing
primary clarifiers and a third future clarifier. Assuming 40-ft diameter tanks, the estimated air

flowrate is 1,000 cfm per clarifier, for a total of 3,000 cfm.



4. Sludge holding tanks

Two, 35-ft diameter sludge holding tanks are assumed. These tanks are currently under odor
control, with one tank operated as a thickener. Assuming both tanks are used for aerated sludge

holding, the estimated air flow rate is 800 cfm per tank, or 1,600 cfm.

5. Sludge dewatering

The existing belt press room is ventilated at 12 air changes per hour to the odor control system.
It is assumed that the belt press will be retained, and the ventilation strategy unchanged. It
should be noted that many new dewatering technologies such as screw presses are fully enclosed,
with fittings for ductwork connections. For two screw presses and a covered conveyor, the air
flow requirement would be less than 1,000 cfm, compared to 5,500 cfm for the full volume of

room air exchanged at 12 air changes per hour.

4.2 Air Flow Estimates

Table 3 shows estimated air flow rates for each process that would be slated for odor control.
The total air flow of 12,500 cfm encompasses the headworks channels, screens, and wet well, the
septage pretreatment unit and holding tanks, three fully-covered primary clarifiers, two sludge

holding tanks, and the sludge dewatering room.

4.3 Odor Treatment Options

Table 4 summarizes the available technologies for treatment of the odorous air. With the
anticipated H>S loadings and the presence of other odorous constituents the following

technologies are considered appropriate for this application.

1. Packed tower chemical scrubber
2. Biofilter

3. Bioscrubber



TABLE 3

ESTIMATED AIR FLOWS TO NEW

ODOR CONTROL SYSTEM
Upgraded Pease WWTP
Locati Basis of Estimated
ocation Calculation Air Flow, ¢fm
1. Headworks covered channels @ 1 cfim/sq ft 600
enclosed screens @ 200 cfm each 400
covered wet well: 20 x30° @ 1 cfim/sq ft 600
1,600
2. Septage pretreatment/ Tanks: 3@ 7 x 7 @ 1 cfm/sq ft + aeration 600
holding Machine: per unit 200
800
3. Primary clarifiers 3 @ 40’ diam;
(full coverage) 0.75 cfm/sq ft 3,000
4. Sludge holding 2 (@ 35 ft diam;
.75 cfim/sq ft + aeration rate 1,600
5. Sludge dewatering Existing; 12 AC/hr 5,500
TOTAL 12,500 ctm




TABLE 4

SUMMARY OF ODOROUS AIR TREATMENT ALTERNATIVES
Bowker & Associates, Inc.

Technique Frequency of Cost Factors Advantages Disadvantages
Use
Packed tower High Moderate capital, high ifrfec:;:cekafeié:g?ble; High chemical
wet scrubbers O&M cost & L consumption, high O&M
small footprint
Activated carbon . Cost-effectiveness Simple; few' moving A‘pphca'ble to rela‘Flvely
High depends on carbon parts; effective; several | dilute air streams in order
adsorbers . . .
replacement frequency | media options to ensure long carbon life
Low to moderate . L?rge. footPrxnt; design
In-ground High capital: low O&M Simple; low O&M; criteria varies; some
biofilters colzts ’ effective; no chemicals | failures due to short-
circuiting, overloading
Low O&M, no
Pre-engineered . Moderate to high chen.uca.lls; longer Higher capital costs than
. Medium . media life and smaller | . .
biofilters capital; low O&M . . in-ground biofilters
footprint than in-
ground systems
Bioscrubbers Smaller footprint than | Reduced performance at
Biotricklin ’ Medium Moderate capital; low | biofilters, high H>S low temperatures; not as
& 0&M loadings possible; little | effective for non-H,S
filters .
or no chemicals odors
. . Effective for wide Only economical for
Bzizril;::s Low gzg/[hzfiejap;tiﬁzd spectrum of odors and | high-strength, difficult to
&y VOCs treat air streams
Diffusion into Economical if use . Potential for corrosion of
. .. Simple; low O&M; blower inlet components;
activated sludge | Low existing blowers or . ) o .
. . effective, reliable add'l air filtration
basins diffusers .
required
Operating cost Limited odor removal
Odor . . . efficiency (<40%); only
counteractants High dependent on chemical | Low capital cost applicable for dilute air

usage

streams

10




These are discussed briefly below:

Packed tower scrubbers

This technology has been the workhorse of the odor control industry for over 50 years.
Unfortunately, chemical usage is proportional to the odorant loading, so high H>S levels will
mean high chemical consumption and operating costs. Further, O & M requirements are high to
the need to regularly clean and calibrate probes, acid-wash the packing, and maintain the
chemical feed system. Operators must handle sodium hypochlorite and sodium hydroxide, both
hazardous chemicals. In the experience of Bowker & Associates, the high levels of hydrogen
sulfide at the Pease WWTF make this technology much less desirable than biological treatment

options due to the high chemical demand and associated costs.

Biofilters

Traditional, engineer-designed “wood chip” biofilters have been in use in the U.S. for over 30
years. A conservatively designed biofilter with an empty bed retention time of 60 seconds will
provide a high level of odor treatment, and maintenance is usually limited to irrigating the bed to
maintain the right moisture content and replacing the media every 3 to 4 years. Vendor-supplied
biofilters are another option, in which the vendor provides the components and media, and the
system is built in place. Self-contained modular units would be too small for this application. If a
vendor supplied biofilter is considered, it is important that the EBRT be long enough to allow

removal of odorous sulfur compounds other than H>S.

Bioscrubber or biotrickling filter

This technology has been available in the U.S. for the past 15 years or so. These systems treat
the air biologically in a tower, which is packed with a proprietary media that retains the
microorganisms but allows air and water to pass. They are extremely effective for HaS,
removing 99 percent of the H,S at EBRT’s of less than 10 seconds. However, if other reduced

sulfur compounds are present in significant quantities, longer detention times are required.

11



Bioscrubbers or biotrickling filters can be irrigated with secondary effluent or potable water. In

the latter case, nutrients must be added to the irrigation water to satisfy the microorganisms.

4.4 Odor Control Strategies

It is recognized that the availability of funds for an upgrade of the Pease WWTP may dictate that
a phased approach be employed to address odors. One alternative is to rehabilitate the existing
odor control system to treat the existing odor sources, and to construct a second odor control
systems for the new odor sources. This approach, along with the strategy of a single, central

odor control system, is discussed below.

4.4.1 Rehabilitate chemical scrubber and construct biofilter for new sources

This strategy would involve rehabilitation of the existing 7,000 cfm chemical scrubber, and
adding a 2,500 cfm biofilter to treat the air from the new headworks and septage
pretreatment/holding. The existing scrubber would continue to serve the sludge dewatering
room, sludge holding tanks, and primary clarifier launders. The primary clarifiers would be fitted
with full covers and an odor control system at a future date. Note that the belt press room
accounts for the majority of air treated by the existing scrubber. It is assumed that the belt press
will remain in service. Enclosing the press to reduce air volume is not recommended due to

concerns for machine corrosion.

Table 5 provides a breakdown of costs to rehabilitate the chemical scrubber to treat the odors
from the belt press room and sludge holding tanks. Table 6 shows the costs to construct a 2,500
cfim biofilter system for the new headworks and existing septage handling facilities (with an
additional storage tank). To effectively treat the high loadings of HbS and other sulfur
compounds, a hybrid biotrickling filter/biofilter system is recommended. Should the City be
able to reduce the sulfide loadings to the plant through an enhanced industrial pretreatment

program, it is likely that a simpler and less costly odor control system could be implemented.

12



TABLE 5

PEASE WASTEWATER TREATMENT FACILITY
PORTSMOUTH, NH
COST SHEET - REHAB EXISTING ODOR CONTROL; 7,000 cfm

PROBABLE
ITEM QUANTITY UNIT | UNIT PRICE COST

General Requirements 1| LS $ 10,235.00 $10,200
Conduct detailed inspection 1| LS $5,000 $5,000
Replace media 1] LS $10,000 $10,000
Replace recirc. & metering pumps 1| LS $30,000 $30,000
Update controls 1] LS $20,000 $20,000
Repair leaking joints 1| LS $15,000 $15,000
Electrical 1] LS $ 9,000.00 $9,000
SUBTOTAL $99,000
Contractor OH&P - 15% $15,000
Contingency - 15% $15,000

TOTAL PROBABLE
CONSTRUCTION COST $129,000

Admin, Engineering and
Construction Services $32,000

TOTAL PROJECT COSTS
YEAR 2013 $161,000

13




PEASE WASTEWATER TREATMENT FACILITY

TABLE 6

PORTSMOUTH, NH

COST SHEET - SEPTAGE AND HEADWORKS ODOR CONTROL; 2,500 cfm

ITEM QUANTITY | UNIT UNIT PRICE | PROBABLE COST
General Requirements 1 LS $ 53,015.00 $53,000
Site work and mobilization 1 LS $10,000 $10,000
Equipment 1 LS $250,000 $250,000
Installation 1 LS $87,500 $88,000
Ductwork 1 LS $30,000 $30,000
Plumbing (allowance) 1 LS $15,000 $15,000
Electrical 1 LS $45,000 $45,000
Instrumentation 1 LS $ 22,500.00 $23,000
SUBTOTAL $514,000
Contractor OH&P - 15% $77,000
Contingency - 15% $77,000

TOTAL PROBABLE
CONSTRUCTION COST $668,000

Admin, Engineering and
Construction Services $167,000

TOTAL PROJECT COSTS
YEAR 2013 $835,000

14




Table 7 shows the estimated capital cost to install full covers over three primary clarifiers (two
existing and one new), and to construct a 3,000 cfm biofilter to treat the air from the three tanks.
It is assumed that this project would be done separately from the new headworks at a future time.
Again, a two-stage biotrickling filter/biofilter will likely be required to effectively treat the high

odorant loadings anticipated from the primary clarifiers.

4.4.2 Construct central biofilter

The existing chemical scrubber is costly to operate and maintain, and it requires the handling of
hazardous chemicals. Ideally, the scrubber would be abandoned and a new central biofilter

system constructed to treat all the odorous air from the plant.

Table 8 shows the estimated cost of a vendor-supplied 12,500 cfm biofilter having a conservative
detention time of 54 seconds. The design utilized two layers of media — an inorganic layer for
removal of H»S, and a wood-based layer for removal of non-HS sulfur compounds. A concrete
shell is cast-in-place to house the underdrain, air distribution piping, media, and irrigation piping.
Covers are provided to better control the temperature and moisture content of the media, and to
allow discharge of the exhaust via stack to improve dispersion of the residual odor. The
conservative empty bed retention time of 54 seconds, with two distinct media layers, would
ensure a high degree of odor reduction. The footprint of a vendor-supplied biofilter with dual

media beds is approximately 40 ft x 50 ft.
5. CONCLUSIONS AND RECOMMENDATIONS
5.1 Conclusions
1. The Pease WWTF receives high loadings of dissolved sulfide that causes corrosion and
elevated odor emissions at the plant.

2. The primary clarifiers have partial covers, but odor emissions from the uncovered zones

are sufficiently high to warrant full covers.

15



TABLE 7

PEASE WASTEWATER TREATMENT FACILITY

PORTSMOUTH, NH
COST SHEET — PRIMARY CLARIFIERS ODOR CONTROL; 3,000 cfm

ITEM QUANTITY | UNIT | UNIT PRICE PROBABLE COST

General requirements 1 LS $69,000 $69,000
Site work and mobilization 1 LS $ 10,000 $10,000
Covers for primary clarifiers 1 LS $171,000 $171,000
Equipment -odor treatment system 1| LS $280,000 $280,000
Equipment installation 1| LS $60,000 $60,000
Ductwork 1] LS $30,000 $30,000
Electrical 1| LS $20,000 $20,000
Instrumentation 1| LS $20,000 $20,000
Yard piping allowance 1| LS $10,000 $10,000
SUBTOTAL $870,000
Contractor OH&P - 15% $101,000
Contingency - 15% $101,000

TOTAL PROBABLE
CONSTRUCTION COST $872,000

Admin, Engineering and
Construction Services $218,000

TOTAL PROJECT COSTS
YEAR 2013 $1,090,000

16




TABLE 8

PEASE WASTEWATER TREATMENT FACILITY
PORTSMOUTH, NH
COST SHEET - NEW CENTRAL ODOR CONTROL; 12,500 cfm

ITEM QUANTITY | UNIT | UNIT PRICE PROBABLE COST

General requirements 1 LS $ 143,405.00 $143,400
Site work and mobilization 1 LS $ 20,000.00 $20,000
Concrete 1 LS $108,000 $108,000
Equipment 1] LS $450,000 $450,000
Fan 1 LS $30,000 $30,000
Equipment Installation 1 LS $168,000 $168,000
Primary clarifier covers 1| LS $171,000 $171,000
Ductwork 1 LS $100,000 $100,000
Electrical 1 LS $120,000 $120,000
Instrumentation 1 LS $60,000 $60,000
Yard piping allowance 1| LS $20,000 $20,000
SUBTOTAL $1,390,000
Contractor OH&P - 15% $209,000
Contingency - 15% $209,000

TOTAL PROBABLE
CONSTRUCTION COST $1,808,000

Admin, Engineering and
Construction Services $452,000

TOTAL PROJECT COSTS
YEAR 2013 $2,260,000

17




. Due to the high levels of hydrogen sulfide, the existing chemical scrubber is costly to
operate, and maintenance requirements are high. The technology requires the use of
hazardous chemicals to remove the odorous compounds.

The existing chemical scrubber is 15 years old and is nearing the end of its useful life.
Although it would be possible to rehabilitate the unit and continue its service, the

operating cost is much higher than biological systems such as biofilters and bioscrubbers.

5.2 Recommendations

The City should impose and enforce a discharge limit of 0.1 mg/L of sulfide for any
industry discharging into the municipal sewer system.

. As part of the future upgrade, the recommended odor control strategy is to abandon the
existing chemical scrubber odor control system and install a central biofilter system.

. A central biofilter would serve the headworks, septage pretreatment, primary clarifiers,
sludge holding tanks, and sludge dewatering room. Estimated capital cost is $2.3M,
including new primary clarifier covers and ductwork.

. If funds are not available to replace the existing odor control system with a central
biofilter, the City should consider rehabilitating the existing chemical scrubber and
constructing a 2,500 cfm biofilter for the new headworks and septage handling processes.
. The cost of rehabilitating the existing chemical scrubber is estimated to be $161,000,
including engineering and contingencies. A new 2,500 biological odor control system is
estimated to cost $835,000. This estimate is based on a conservative 2-stage design to
handle the high loadings of hydrogen sulfide. A simpler and less costly alternative may
be feasible if the influent odorant loading can be controlled through an enhanced
industrial pretreatment program.

. If influent sulfide loadings to the plant remain uncontrolled, full covers over the primary
clarifiers will be necessary, with the air exhausted to a bioscrubber or biofilter. The

capital cost of such a system is estimated to be $1.1M .

18



APPENDIX D

HVAC EVALUATION REPORT

Underwood Engineers
Portsmouth, NH



Q e Petersen
Engineering

Pease WWTF

Facility Analysis — HVAC & Plumbing
Systems

1/9/2014

Prepared by Petersen Engineering

PO Box 4774, Portsmouth, NH 03802 603 436-4233  www.petersenengineering.com




Pease WWTF
Facility Analysis - HVAC & P Systems

Table of Contents
L SUIMIIATY .1t eiireeiriiieeerieerieeeserreesteesrsessseessteeessaeasessassnssssesssessanasssnesonsesssnsssnsesessaseneeesssaresnes 1
I1. Background Information .........eecveeceeeroreirneccesieie e eieere e ee e te st e et e s eseeese e e e e e seeeneeeas 1
I, EXiSting Conditions. ......ccceerrieirireririieee oot rieresseeescesreste e s eeenenesseesneseessessesnesans 2
A.  Intermediate Pumping Station .........ccocceeriernenicenininineneecnierteee e 2
B Blower/De-Watering Building - SBRS/Activated Sludge (1st Floor) ................. 2
C Blower/De-Water Building — SBRS/Activated Sludge (2™ Floor).........ovvvenee.. 2
D.  Sludge Storage & Chloring Building .......cceoevevieeerreniirceeeer e ceeesersee e 3
E Laboratory & General Facilities Building.........ccceeveeveriernersnneereeece e, 3
F. Control BUilding .......cceeiveriereeieiieeieesiererieresiesecssresesesesareneseeessasssssseesnsesnsesseesneas 4
G HEadWOTKS....coiiierieeieeceeree ettt st sr e e st e e seene e 5
IV. ReCOMMENAALIONS. ..c..ceviriieriireiririrectertenieniestet et esteeesrebestebeeseesaesbnesesssesssensonsessessesnes 6
A Intermediate Pumping Station..........ccceevieeienienieniinenieneneeseeenteeesreeeseeseesveens 6
B Blower/De-Watering Building - SBRS/Activated Sludge (1st Floor) ................. 6
C Blower/De-Water Building — SBRS/Activated Sludge (2" F100r)........vevveerenen.. 6
D.  Sludge Storage & Chloring Building .......ccceevvrerieeieeiesireceeiecreecveesesseesneerenes 7
E. Laboratory & General Facilities Building.........ccccveeereiiniirerireeereeneneeeeeenennes 7
F. Control BUilding .........ceeoiiiierieiiinsieeeiesrreeerreesieeseressasseeeessmnassssnssesssessessssessesnees 8
G NEW HEAAWOTKS ...covvereiieieieiieirtenienit e cireeit et eeeetesr et eseene e saeeseserseeesneneen 9
H EXisting HeadWorks ......cccevvieieiriiiesircre et sees e mnssn e s e e e s 9
V. Budget ESHIMALES. ......ccvevirmrieiireniiniiiineeiecrectit et st sre e seae e snaen 10



I. Summary

A complete upgrade to HVAC and Plumbing systems is recommended for the Laboratory &
General Facilities Building and Operations & Maintenance Building, while partial upgrades to
HVAC and Plumbing systems are recommended for the other buildings. In many cases, the
existing systems are in poor condition with several components and systems no longer in service.
Recommended goals for replacement equipment, systems and materials is that they be simple,
meet current code, provide safe work conditions, are energy efficient, durable, economical, and
serviceable.

Ventilation systems need to meet code required exchange rates and should be configured to make
it unlikely that their operation is abandoned over time — a common problem in these types of
applications. Therefore we recommend that exhaust fans be outfitted with variable speed drives to
allow for the operator to have some flexibility in the operation of the ventilation systems — more
than simply on-off control.

The existing or new Headworks Building should be classified as Class 1 Division 1, such that
continuous ventilation is not required. The recommended ventilation system operates at 30 ACH
for a purge cycle then either 12 ACH (high speed) or 3 ACH (low speed) when occupied and
purge cycle is complete. The approach includes gas detection systems interlocked to ventilation
systems.

II. Background Information

Petersen Engineering has reviewed available record drawings and surveyed the mechanical
(HVAC and Plumbing) systems serving the Pease Wastewater Treatment Facility (WWTF) in
Portsmouth, NH. Surveys were conducted in November 2012 and August 2013. The scope of this
evaluation is as follows:

1. Review of HVAC systems in the Intermediate Pump Station, Blower/Dewatering
Building, Sludge Storage/Chlorine Building, Lab/General Facilities Building,
Operations/Maintenance Building and Headworks Building.

2. Recommend system upgrades to existing facilities and provide recommendations for new
HVAC systems approaches for new Headworks Building.

3. Provide budget estimates for recommended system upgrades and for new systems to
serve a new Headworks.

Pease WWTF Facility Analysis — HVAC & Plumbing Systems 1



III. Existing Conditions

A.

Intermediate Pumping Station

The heating systems are in poor condition and are beyond their statistical useful life. We also
understand that current heat relief provisions are not adequate.

B.

Heat relief ventilation— Skylight with integral louvers that are covered in the winter
months.

Heat — Qty-2 electric unit heaters. The unit heaters are in poor condition and appear very
aged.

Air-Conditioning — Qty-1 DX split system serving the control room. Unit is
approximately five years old and performance is adequate.

Blower/De-Watering Building - SBRS/Activated Sludge (1st Floor)

The heating and ventilation systems are original to the 1996 building and generally in reasonable
working condition. Due to the interconnection of spaces with different functions (i.e. odor control
system located within the Chemical Storage Room which freely communicates with the Blower
Room above), there is moderate to severe corrosion on exposed ductwork, piping and equipment.

C.

Chemical Storage/Pump Room Ventilation — Qty-1 inline exhaust fan, currently not
operational, located on the east wall and connected to ductwork that is intended to draw
exhaust air from that space. Make-up air is intended to be provided by qty-1 30”x24”
louver located on opposite side of the room on the west wall. The associated ductwork
was extremely corroded during our November 2012 visit but has since been replaced with
coated galvanized sheet metal.

Polymer Feed Ventilation — Qty-1 inline exhaust fan, located on the east wall and
connected to ductwork that is intended to draw exhaust air from that space. Due to the
infrequency of the fan operation, make-up air is not provided.

Toilet Ventilation — Qty-1 ceiling exhaust fan.

Odor Control — Odor control equipment is located within the Chemical Storage/Pump
Room and freely communicates with spaces above. There have been leaks at the gaskets
but have not been easily fixed.

Heat — Qty-4 hot water unit heaters located throughout per original construction
documents.

Potable water — Potable water and an electric hot water heater was observed to serve
bathroom fixtures, hose bibs, and emergency eyewash/shower stations.

Blower/De-Water Building — SBRS/Activated Sludge (2™ Floor)

The heating and ventilation systems are original to the 1996 building and are in reasonable
working condition. Due to the interconnection of spaces with different functions (i.e. odor control
system located within the Chemical Storage Room which freely communicates with the
Pump/Blower Room above), there is moderate to severe corrosion on exposed ductwork, piping
and equipment.

Pease WWTF Facility Analysis — HVAC & Plumbing Systems 2



D.

Blower Room Ventilation — Qty-1 sidewall, propeller exhaust fan located on the north
wall that is intended to draw exhaust air from that space. Make-up air is intended to be
provided by qty-1 48”x72” louver located low on the west wall. The fan was operational
but not providing adequate ventilation.

Control Room Ventilation — Qty-1 inline exhaust fan, located on the east wall that is
intended to draw exhaust air from that space. Make-up air is intended to be provided via
qty-1 transfer air grille into the Blower Room.

De-Watering Room Ventilation — Qty-1 inline exhaust fan, located on the east wall that is
intended to draw exhaust air from that space. The fan is functioning but was not on
during our visit. Make-up air is intended to be provided by qty-1 Make-up Air Unit
(MUA) located within the space with a louver on the west wall. The MUA is the only
source of heat in the space which is no longer operational. The associated ductwork
appears to have been partially replaced with a coated galvanized sheet metal.

Odor Control — Odor control ductwork located within the De-Watering Room was
extremely corroded during our November 2012 visit but has since been replaced with
coated galvanized sheet metal.

Heat
o Qty-1 dedicated propane tank serves this building

o Qty-1 450 MBH cast iron hot water boiler that has had a gas valve replaced in the
recent past. There is some leakage and corrosion on the boiler as well as extreme
corrosion on the boiler venting. Combustion air is provided by a high and low
louver/damper assembly which is covered and disabled in the winter months.

o Qty-3 hot water unit heaters located throughout per original construction
documents.

Miscellaneous — Blower stainless steel pipes have moderate surface corrosion due to
inadequate ventilation in the space and open communication with chemical spaces below.

Sludge Storage & Chlorine Building

The ventilation system appears to be in good working condition but utilizes an outdated timeclock

control.

E.

Ventilation — Qty-1 inline exhaust fan, located on the east wall and connected to
ductwork that is intended to draw exhaust air from the Sludge Storage Building. Make-
up air is intended to be provided via qty-1 24”x16” louver located on the east wall. The
associated ductwork is completely corroded and in very poor condition.

Laboratory & General Facilities Building

The heating, air-conditioning, and ventilation systems are in poor condition and are beyond their
statistical useful life. The building is served by a buried propane gas tank.

HVAC — Qty-1 gas-fired furnace with cooling coil and on-grade condensing unit. The
exterior refrigerant piping insulation is in poor condition. Return grille in corridor is
slightly corroded and supply diffusers are aged but ductwork appears to be in good
working condition.

Lab Ventilation

Pease WWTTF Facility Analysis — HVAC & Plumbing Systems 3



F.

0]

o]

Qty-1 inline exhaust fan serving the canopy hood.

Qty-1 uplast roof-mounted exhaust fan serving the fume hood. Make-up air is
intended to be provided via an inline supply fan, duct heater, and ductwork.

Toilet Ventilation - Qty-2 ceiling exhaust fans.

Plumbing

o Qty-1 electric water heater in fair condition.

o Plumbing fixtures are aged and in poor condition (i.e. toilets, shower, sinks,
emergency fixtures, etc.)

o Backflow preventer and associated piping is corroded and in poor condition.

Miscellaneous

o Domestic cold water pipes located in ceiling space of the mechanical room freeze
in the winter.

o The thermal and vapor barrier located directly above the ceiling plane is damaged
throughout, causing cold air leakage into the plenum space where piping,
ductwork and equipment are located.

Control Building

The heating, air-conditioning, and ventilation systems are in poor condition and are beyond their
statistical useful life.

Grit Collection Ventilation — Qty-1 inline exhaust fan located on the west wall that is
intended to draw exhaust air from within this space. Make-up air is not provided.

Maintenance Area Ventilation — Qty-1 inline exhaust fan located on the north wall and
connected to ductwork that is intended to draw exhaust air from the basement area.
Make-up air is intended to be provided by transfer grilles located on both the north and
south exterior walls. The associated ductwork and grilles are corroded and in poor
condition

Toilet Ventilation — Qty-1 ceiling exhaust fan.

Air-Conditioning — Qty-1 DX split system serving the control room in fair/poor condition

Heat
o Qty-1450 MBH cast iron hot water boiler. Three-way valve on hot water return
line to boiler has been removed and may have adverse affects on system life and
boiler operation. The circulator pump has been replaced a couple times in the
last 15 years.
o Qty-4 hot water unit heaters. Unit heaters located in Sludge Pump Room and
Grit Collection are corroded and in poor condition. Low capacity issues in the
Sludge Pump Room.
Plumbing
o Qty-1 electric water heater installed in 2012 and in good condition.
o Plumbing fixtures are aged

Pease WWTF Facility Analysis -~ HVAC & Plumbing Systems 4



o Backflow preventer & water meter located in Maintenance Area are completely
corroded

o Sump pump located in basement of Maintenance Area.

G. Headworks

The ventilation systems are exposed to a very corrosive environment and are in poor condition.
The odor control system that serves this building passes through from Septage Receiving in a
“series” style piping layout, which appears to be ineffective.

Pease WWTF Facility Analysis — HVAC & Plumbing Systems



IV. Recommendations

A. Intermediate Pumping Station

The suggested HVAC itemized upgrades are as follows:

¢ Demo existing unit heaters throughout

¢ Demo sidewall louvers within skylight

¢ Install new electric unit heaters throughout with corrosion resistant coating (Qty-3 SkW
heaters)

o Install new intake louver/motor actuated damper on exterior wall (Qty-1 427x18” louver
& motorized damper)

o Install exhaust fan with line voltage thermostat control (Qty-1 1,000 cfm exhaust fan &
qty-1 24”x24” louver)

B. Blower/De-Watering Building - SBRS/Activated Sludge (1st Floor)
The suggested HVAC and plumbing itemized upgrades are as follows:

e Demo corroded ductwork in the Chemical Storage/Pump Room

e Demo inoperable inline exhaust fan located in the Chemical Storage/Pump Room

o Demo unit heater in Truckbay

¢ Install new hot water unit heater in Truckbay (Qty-1 200 MBH hot water unit heater)

o Install FRP exhaust ductwork (18”0 & 147°Q)

e Install new inline exhaust fans with aluminum cabinet and corrosion resistant coating
located in the Chemical Storage Areas & Pump Room (Qty-3 1,000 cfim exhaust fan)

o Install new exterior louver/damper assemblies (Chemical Storage & Truckbay)

e Install new inline exhaust fan with aluminum cabinet and corrosion resistant coating
located in the Truckbay (Qty-1 1,000 cfm exhaust fan)

o Install DX, mini split A/C unit located in Polymer Room (Qty-1 2-ton DX A/C unit)

C. Blower/De-Water Building — SBRS/Activated Sludge (2™ Floor)
The suggested HVAC and plumbing itemized upgrades are as follows:

e Demo corroded odor control ductwork in De-Watering Room

e Demo inline exhaust fan, inoperable make-up air unit (MUA), associated ductwork and
accessories in the De-Watering Room

o Demo propeller exhaust fan in Blower Room

¢ Demo intake louver in Blower Room

e Demo cast iron boiler, venting, combustion air louvers, and accessories

¢ Install FRP odor control ductwork in De-Watering Room (20” @, 1870 & 147Q)

¢ Install new roof-mounted exhaust fan with aluminum cabinet and corrosion resistant
coating & associated intake louver/motor actuated damper on exterior wall, sized for 3 air
changes per hour (Qty-1 1,000 cfm exhaust fan & qty-1 42”x18” louver and motorized
damper)

o Install a new recirculation roof-top unit (RTU) to provide heat to the space with limited
distribution ductwork (Qty-1 3,000 cfm, 200 MBH RTU & 18”@ FRP ductwork)

Pease WWTF Facility Analysis — HVAC & Plumbing Systems 6



D.

Install a new propeller exhaust fan with aluminum cabinet and corrosion resistant coating
in Blower Room (Qty-1 10,000 cfm exhaust fan)

Install new intake louver sized at 500 fpm with distribution ductwork (Qty-1 96”x60”
louver & motorized damper, 36”@, 28”0 & 20“0 FRP ductwork)

Install a new high efficiency condensing boiler (propane gas) with combustion air
through the sidewall & flue exhaust through the roof (Qty-1 450 MBH condensing boiler,
8”0 CPVC combustion air pipe, and 8”@ polypropelene flue exhaust)

Insulate blower air piping in Blower Room to eliminate condensation and prevent
additional surface corrosion.

Sludge Storage & Chlorine Building

The suggested HVAC itemized upgrades are as follows:

E.

Demo corroded exhaust ductwork
Demo exhaust fan/damper timeclock control
Install FRP exhaust ductwork (16x10)

Install a wall-mounted controller or switch to control exhaust fan and associated intake
damper/louver assembly.

Laboratory & General Facilities Building

The suggested HVAC and plumbing itemized upgrades are as follows:

Pease WWTF Facility Analysis - HVAC & Plumbing Systems

Demo plumbing fixtures throughout

Demo backflow preventer and associated piping in mechanical room

Demo air terminals throughout

Demo gas-fired furnace, cooling coil, condensing unit, and refrigerant piping.

Demo duct heater

Demo electric water heater

Demo toilet exhaust fans

Demo lab canopy hood and fume hood exhaust fans

Demo fume hood make-up air fan

Install new thermal, vapor and air barrier at the ceiling/roof level to eliminate air
infiltration into the space and freezing of pipes in the winter months. Likely solution
includes spray foam insulation to the underside of the roof and gable end walls.

Install new high efficiency, low-flow plumbing fixtures throughout (Qty-2 water closets,
gty-2 showers, qty-2 lavatories, qty-1 kitchen sink, qty-2 emergency fixtures)

Install new backflow preventer and associated piping in the mechanical room (Qty-1
reduced pressure zone backflow preventer with strainer and shut-offs & 17 copper tubing
and insulation)

Install new air terminals throughout in same locations shown on existing plans (Qty-7
24”x24” ceiling diffusers, qty-1 307x24” return grille, qty-4 10”x6” exhaust grilles, qty-1
12”x10” supply grille, qty-2 24”x12” ceiling transfer grilles, & qty-1 12”x8” ceiling
transfer grille)

Install new high efficiency gas-fired furnace, cooling coil & on grade condensing unit
with associated refrigerant piping (Qty-1 100 MBH gas furnace, qty-1 60 MBH cooling
coil & condensing unit, and 1-1/8” RS & 3/8” RL piping with insulation)

Install new electric duct heater serving make-up air in the lab (Qty-1 13kW duct heater)



F.

Install new electric water heater in mechanical room (Qty-1 50 gallon water heater with
4500 watt upper & lower elements)

Install new ceiling exhaust fans in the toilet rooms with wall switch (Qty-2 100 cfm
exhaust fans)

Install new canopy hood inline exhaust fan with variable speed drive & wall switch (Qty-
1 600 cfm exhaust fan)

Install new roof-mounted explosion-proof upblast fume hood exhaust fan interlocked to
fume hood controls (Qty-1 770 cfim exhaust fan)

Install new fume hood inline make-up air fan (Qty-1 540 supply fan)

Install insulation on all pipes located above and/or near the ceiling plane.

Control Building

The suggested HVAC and plumbing itemized upgrades are based on the building functions
remaining the same and are as follows:

Pease WWTF Facility Analysis — HVAC & Plumbing Systems

Demo hot water unit heaters throughout

Demo corroded ductwork & air terminals

Demo inline exhaust fan in Grit Collection

Demo inline exhaust fan in Maintenance Area

Demo ceiling exhaust fan in Toilet room

Demo DX split system in Control Room

Demo cast iron boiler, circulator pump, venting, combustion air louvers, and accessories
Demo backflow preventer and water meter in Maintenance Area

Demo plumbing fixtures throughout (water closet, laundry sink and sump pump)
Install new hot water unit heaters throughout and with galvanized steel and corrosion
resistant coating in Sludge Pump Room & Grit Collection (Qty-1 175 MBH, qty-2 25
MBH and qty-1 113 MBH unit heaters)

Install FRP exhaust ductwork in Maintenance Area (24”x12”) and exhaust grille (Qty-1
227x26)

Install new inline exhaust fan with aluminum cabinet and corrosion resistant coating in
Grit Collection (Qty-1 1,500 cfm exhaust fan) and provide adequate make-up air.
Install new inline exhaust fan with aluminum cabinet and corrosion resistant coating in
Maintenance Area (Qty-1 1,500 cfin exhaust fan) and provide adequate make-up air.
Install new ceiling exhaust fan in Toilet Room (Qty-1 75 cfm exhaust fan)

Install new DX split A/C system in Control Room (Qty-1 2-ton ductless unit &
condensing unit on grade)

Install a new high efficiency condensing boiler (propane gas), circulator pump,
combustion air through the sidewall & flue exhaust through the roof (Qty-1 450 MBH
condensing boiler, 30 gpm pump, 8”@ CPVC combustion air pipe, and 8@
polypropelene flue exhaust)

Install new 3-way valve on hot water return to the boiler in mechanical room to optimize
boiler operation and system efficiency

Install new backflow preventer and water meter in Maintenance Area (Qty-1 reduced
pressure zone backflow preventer with strainer and shut-offs and water meter)

Install new high efficiency, low-flow plumbing fixtures (qty-1 water closet, qty-1 laundry
sink, qty-1 sump pump)



G.

New Headworks

The suggested HVAC and plumbing systems assume Class 1, Division 1 classification and are as

follows:

Odor Control

Install FRP odor control ductwork to connect to Headworks and Grit Chamber channels
as well as the wet well area.

Headworks/Grit Chamber (1* floor)

Install a high efficiency condensing boiler (propane gas) plant with glycol, including
circulator pump, venting systems and ancillary equipment in a separate mechanical room.
Install a roof-top gravity ventilator and roof-mounted FRP explosion-proof exhaust fan to
provide a manual or gas detected purge cycle set at 30 ACH for maximum of 30 minutes
(Qty-1 102x60” gravity ventilator and qty-1 18,000 cfm exhaust fan).

Install a roof-mounted FRP explosion-proof exhaust fan with VFD to provide an
intermittent 3 ACH (low speed) or 12 ACH (high speed) when occupied and purge cycle
is complete (Qty-1 7,200 cfm exhaust fan with VFD).

Install FRP exhaust ductwork with high and low openings (60”x30” ductwork)

Install explosion-proof, corrosion-resistant hydronic unit heaters

Wetwell/Dry Pit (below grade)

H.

Install a roof-top gravity ventilator with ductwork and roof-mounted FRP explosion-
proof exhaust fan to provide a manual or gas detected purge cycle set at 30 ACH for
maximum of 30 minutes (Qty-1 72¢x48” gravity ventilator and qty-1 9,600 cfm exhaust
fan).

Install a roof-mounted FRP explosion-proof exhaust fan with VFD to provide an
intermittent 3 ACH (low speed) or 12 ACH (high speed) when occupied and purge cycle
is complete (Qty-1 4,000 cfm exhaust fan with VFD).

Install FRP exhaust ductwork with high and low openings (46”°x24” ductwork)

Install plumbing fixtures as required (floor drains, sump pump, etc)

Install explosion-proof, corrosion-resistant hydronic unit heaters

Existing Headworks

Odor Control

Disconnect existing odor control ductwork from Septage Receiving and install FRP odor
control ductwork dedicated to serve the existing Headworks.

Headworks

Pease WWTF Facility Analysis — HVAC & Plumbing Systems

Heating Options:

1. Install a high efficiency condensing boiler (propane gas) plant with glycol,
including circulator pump, venting systems, terminal units and ancillary
equipment in a separate shed attached to the existing building.

2. Install explosion-proof, corrosion resistant electric unit heaters

Install a louver/damper assembly and sidewall mounted FRP explosion-proof exhaust fan
to provide a manual or gas detected purge cycle set at 30 ACH for maximum of 30
minutes (Qty-1 102“x60” louver/damper and qty-1 15,000 cfim exhaust fan).



e Install a sidewall-mounted FRP explosion-proof exhaust fan with VFD to provide an
intermittent 3 ACH (low speed) or 12 ACH (high speed) when occupied and purge cycle
is complete (Qty-1 6,000 cfm exhaust fan with VFD).

V. Budget Estimates

Building Recommendation Budget*
. Provide heat relief ventilation (intake louver/damper

Intermediate e e

Pumping Station assembly, ductwork, and exhau'st fan with l_me ' $20,000
voltage thermostat. Replace existing electric unit
heaters.

Replace inoperable inline exhaust fan in Chemical

Blower/De- Storage and replace corroded ductwork with FRP

Watering Building — | ductwork. (Truckbay UH - $3,000, Truckbay $25,000

1** floor ventilation - $3,500, DX mini split - $3,000, Chem
Storage/Pump EFs - $7,500, FRP ductwork - $6,000)

Replace corroded ductwork with FRP ductwork and

Blower/De- insulate blower air piping. Improv‘e Ventiljdtion in

Watering Building — Blowe'r Room and .replace HV equlpment in De.— $100,000

2 floor Waterl_ng Roorp with roof—top unit. . Replace boiler
with high efficiency condensing boiler and
combustion & flue exhaust systems.

Sludge Storage & Replace corroded ductwork with FRP ductwork and

Chlorine Building updated exhaust fan control to be more “user $7,500
friendly”.

Replace HVAC equipment & plumbing throughout.

Laboratory & Provide insulation on all piping in' ceiling plane and

. replace backflow preventer. Provide new thermal,

General Facilities . ; . $80,000

Building vapor and air barrier at underside of rpof & gable end
walls (see structural budget costs for insulation
work).

Replace boiler with high efficiency condensing boiler
and combustions & flue exhaust systems. Replace

Control Building exhaust fans, hot water unit heaters, backflow $75,000
preventer and water meter. Replace corroded
ductwork with FRP ductwork.

Provide odor control ductwork to serve entire

New Headworks oy g .

Building building. PrOV}de H&\_l systems (roc?f-n.lounted $120.000
exhaust fans with gravity intake ventilations and ’
electric unit heaters) and high efficiency boiler plant.

Provide dedicated odor control ductwork. Provide $60,000

Existing Headworks | ventilation systems with exhaust fans and (elec. UH’s)

Building intake/damper assembly. Provide either electric unit | $85,000
heaters or separate high efficiency boiler plant. (boiler plant)

*Budget costs do not include O&P, contingency or engineering design fees.

Pease WWTF Facility Analysis — HVAC & Plumbing Systems

10



APPENDIX E

STRUCTURAL EVALUATION REPORT

Underwood Engineers
Portsmouth, NH



TIREY & ASSOCIATES, P.C.

CONSULTING STRUCTURAL ENGINEERS
January 6, 2014

Mr. W. Steve Clifton, PE
Underwood Engineers, Inc.
25 Vaughan Mall, Suite 1
Portsmouth, NH 03801

RE: Pease WWTP General Structural Evaluation, Portsmouth, NH

Dear Steve:

At your request, we performed a general visual structural condition evaluation at the Pease WWTP
facility in Portsmouth, NH, on August 15, 2013. For ease of directional reference in this report, the
sides of buildings which are parallel to Corporate Dr. will be called the west sides. The report will be
broken down by individual building, with a couple of the buildings excluded from the evaluation at your
direction.

Laboratory & Administration Building

While there are no structural issues with the building and it appears to be in good condition, there are
some architectural issues which are contributing to degradation of portions of the building.

« The original copper standing seam metal roof is in good condition with two exceptions at specific
locations on the roof. The gable end walls of the building rise above the roof plane, with vertical
flashing extending from the roof to the top of the gable end walls. Where the vertical flashing
meets the brick veneer of the walls at the bottom vertical edge of the flashing, the brick and
flashing are not properly joined with a waterproof detail, resulting in a gap between the two
materials that can vary from 1/8" to as much as 3/4". In some cases, the metal flashing is pushed
back from the face of the brick, creating a surface facing up slope on the roof which can grab snow
and ice and re-direct it into the wall (moisture entry) or apply a force onto the brick which it was
never intended to experience. These open joints permit water infiltration into the brick veneer
cavity, which is in turn causing degradation of the brick veneer. The water entry into the brick
veneer cavity is causing cracking of the brick from freeze-thaw action. The wall extensions beyond
the corners of the building envelope are experiencing efflorescence on the outside brick surface
and vertical cracking of the brick due to freeze-thaw action of water inside the wall. This condition
is evident at all corners and wall extensions of this building. The brick that returns to the metal
flashing, was not saw cut when originally installed, leaving a jagged vertical line which is difficult to
seal. The bottom end of the vertical flashing also has a folded seam to terminate the flashing.
However, the seam is folded towards the main field of the roof, thereby permitting snow and ice
sliding down the roof to grab the exposed edge of the seam and pry it open, allowing water to enter
and exacerbating the aforementioned water infiltration problem.

» The soffit materials on the east eave line of the roof are not well supported or fastened to the eave
soffit framing. The soffit materials are dropping down or falling out completely.

P.O. Box 639, 105 West Main St., Littleton, NH 03561
Tel: 603-444-6211
e-mail: tirey@tireyandassociates.com
web: www.tireyandassociates.com




Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH Page 2

« The northwest corner of the building roof is experiencing significant ice dam formations at the
portion of the roof over the outside covered entry. The ice dam formation results from snow above
the heated portion of the building melting, running down the roof and freezing on the cold roof
surface which is outside the building envelope line (walls). The constriction of the roof drainage,
with two orthogonal sloping roof planes joined by a valley line, also exacerbates the ice dam
formation by limiting the ability of snow to slide off the roof at this area.

« The vapor barrier and fiberglass batt insulation at the bottom chord of the roof trusses is not fully
intact. One accessible location above the ceiling at the women’s bathroom has an opening in the
insulation and the plastic vapor barrier is hanging down from the truss. This condition lets warm air
and moisture escape into the attic space of the trusses and contributes to the ice dam formation by
causing more snow melt.

« Itis noted that the brick veneer on the building, at locations where the backup wall is part of the
heated structure, is in good condition.

Control Building with Grit Room

This single story building is older and has masonry block exterior walls, steel beam framing for the roof
supporting a precast plank system that appears to be either a concrete or gypsum plank. There is an
additionof similar construction on the north end of the building that houses the grit room.

« The concrete exterior masonry walls of the north addition are in poor condition. Where the addition
joins the original structure, the joints have cracked and opened up, particularly at the northeast re-
entrant corner. The joints appear to have no connectors, such as Z-straps, joining the newer to
older walls. The joint is also a mortar joint, which has cracked with mortar fallen out of the joint.
Moisture from the grit room is migrating through the masonry wall, leading to extensive freeze-thaw
cracking in the mortar joints on the north wall of this addition. Moss is also growing on some of
these mortar joints, a further indication of the amount of moisture passing through the wall.

« The masonry block chimney above the roof surface is cracked at mortar joints and is in need of
repointing.

+ The roof membrane on this building is a non-ballasted EPDM membrane which is in good condition,
with an expected life span of no less than 5 years, and more likely about 10 years with regular
maintenance.

« Tree branches which overhang the east side of the building roof should be trimmed back so as not
to sit directly on the roof.

Intermediate Pump Station

The intermediate pump station is a single story building with one end containing a pit area for entering
piping. The building is a masonry block wall supporting a precast concrete plank roof deck. The roof
membrane is a non-ballasted EPDM membrane.

» The roof is sloped down from south to north, with water shedding off the north roof edge and
running down the north masonry wall face. The masonry block on the north side of the building is
degrading as a result of water infiltration and absorption from the roof drainage. Cracking of the
mortar joints is occurring due to freeze-thaw action. Moss is growing in some of the mortar joints.
Paint is flaking and peeling off the masonry surfaces due to the high moisture content of the block.



Mr. W. Steve Clifton, PE January 6, 2014

RE:

Pease WWTP General Structural Evaluation, Portsmouth, NH Page 3

The roof membrane is in fair to good condition. Some of the lap seams have separated and will
permit moisture entry. Some roofing plate fasteners are working up from the structural substrate,
creating small membrane “tents” where the fastener is pushing the membrane upwards. These
locations may eventually create holes in the membrane. The membrane needs repair of lap joints
in 0 - 1 years, with likely replacement of the entire membrane in no more than 10 years.

Miscellaneous nails and screws have been left on the roof membrane and should be removed to
avoid possible membrane punctures.

The southeast wall corner of the building is cracked, with spalling of the block face shells starting to
occur. These deteriorated blocks should be removed and be replaced.

We noted that the northwest corner of the building was recently rebuilt, based on the non-painted
block at this corner. Since this corner is part of an addition to the original building, we surmise that
the building corner may have been hit by something, causing sufficient damage to require
replacement.

The paint on the outside of the building walls is deteriorated and failing. The exterior surface of the
walls should be cleaned and sealed to prevent water intrusion into the block that would cause
freeze-thaw damage.

Chlorine Contact Tank

The chlorine contact tank is in good condition.

Sludge Storage Tanks and Chlorine Building

The masonry block walls of the chlorine building between the two round sludge storage tanks are in
fair condition. The brown paint is failing and peeling off the walls. Some of the mortar joints on the
north side of this building are deteriorated and in need of cleaning and re-pointing.

The tank walls appear to be in good condition.

Blower Building

At the southeast corner of the building, on the east face of exterior brick veneer, there is a vertical
crack about 4" from the outside corner resulting from an insufficient number of control joints in the
east wall face of the brick veneer and a change of overall height of the brick as it turns the corner
from the south face to the east face of the building. A new control joint should be constructed in
the brick veneer on the east face of the wall at 4" north from the outside corner. Some brick may
need to be replaced where cracking is more than 4" from the corner. The control joint should have
a foam backer rod placed in the joint behind a flexible sealant suitable for weather exposure and
movement.

At the northeast corner of the building where it joins the SBR tanks, a vertical crack is starting to
occur in the north face of the brick veneer, 4" west of the corner. This is a location where the brick
height also changes significantly. There is currently no control joint in the brick veneer at this
location, but there should be one. A new control joint should be saw cut in the north wall of the
brick veneer, located 4" west of the corner. The control joint should have a foam backer rod placed
in the joint behind a flexible sealant suitable for weather exposure and movement.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH Page 4

< The operators have reported that wind driven rain is being blown under the threshold and the
bottom of the door frame at the east second floor door that exits onto the walkways on top of the
SBR tank walls. The interior slab elevation is the same as the exterior walkway slab elevation. The
door frame and door sill should be reset with an appropriate flexible sealant and possibly a
hydrophyllic waterstop to prevent the migration of water from outside to inside the building via the
door sill and door frame.

+ The roof membrane is a ballasted EPDM membrane with newer flashing over the parapet walls
around the edge of the roof. There are scuppers through the south parapet wali for water overflow
relief, should the roof drains become clogged. The membrane appears to be in good condition with
an expected life span of the membrane being in the range of 7 - 10 years.

« The balance of the building structure appears to be in good condition.
SBR Tanks
« The SBR tanks are generally in good condition. There are some minor shrinkage cracks with

efflorescing occurring at the west wall of the south tank. These conditions do not appear to have
changed over the last 5 years and are not believed to present a need for repair.

Budget Estimates

Building or Structure Recommended Work Budget

Laboratory & Administration Remove and rebuild ends of gable end walls; cut brick | $100,000.
cleanly; repair metal wall flashing at lower ends;
construct waterproof joints at lower ends of wall
flashing to brick; repair soffit trim; remove existing
ceiling insulation and vapor barrier; place new spray
foam insulation at the underside of roof sheathing and
in gable end walls above ceiling level.

Add heater tape on roof above entry doors. $3,000.

Control Building & Grit Room | At grit room north and east walls, clean masonry $9,000.
block, repoint, and apply paint or sealer. Repair both
vertical construction joints at original building.

Intermediate Pump Station Clean masonry block, repoint, and apply paint or $27,000.
sealer. Remove and reconstruct SE wall corner.
Replace roof membrane, including installing tapered $16,170.
insulation and adding 2 scuppers with extended drip

lines.
Sludge Storage & Chlorine Clean masonry block, repoint, and apply paint or $11,000.
Building sealer.
Blower Building Sawcut and construct two new control joints in brick $8,000.
veneer.
Replace original roof membrane $66,000.
Repair 2" floor east door sill sealant $1,000.
SBR Tanks None $0

Chlorine Contact Tank None $0




Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH Page 5

Please call if you have any questions or we can be of further assistance.

ity
Truly Yours, SEw i,
N 77
. N 2
S S5 %%
{ 74/,/ - Sw ™=
= V=
/o 23 £S
E1eN &s
Jeffrey L. Tirey, P.E., SECB ) O
effrey L. Tirey, P.E., Ty SIONAL

ity
it

Enclosure



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P1

4Photo 11: Lab/Admin - SE
corner showing flashing at wall
_at bottom edge seam being

» unfolded by sliding snow and ice.

Photo 17: Lab/Admin - SE
corner showing flashing
termination seam being unfolded
and lack of any sealant between
metal flashing and brick veneer.
Note jagged ends of brick in
alternate courses, because
bricks were not saw cut.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P2

Photo 21: Lab/Admin - NE
corner showing metal flashing
bottom seam unfolded and
flashing warping out and away
from brick veneer, permitting
water entry.

""-'wew near NW corner of building

1at the main entry into building.
T Note the valley line at re-entrant

_—1‘_1; _-_.roof eave corner and outside
aceiling above the entry, which

o



Mr. W. Steve Clifton, PE
Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos

RE:

crack in brick pilaster end.

Photo 35: Lab/Admin - Roof to wall flashing conditions at the south face
of the wall end shown in phaoto 29. Note water can enter brick veneer
cavity where the ice pick is stuck down into brick wall. Note ragged edge
of brick ends and no sealant at vertical joint with wall flashing. Open joints
between flashing and brick permit water entry into the wall.

January 6, 2014

Page P3

Photo 29: Lab/Admin - Closeup
of NW corner of roof above main
entry into building. MNote severe



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P4

APhoto 40: Lab/Admin - North
end of west wall. Note shadow
below parapet wall cap flashing.
Wall flashing has pushed
inwards. See close up photo
#41.

{Photo 41: Lab/Admin - Close

_ ‘up of metal flashing conditions

% 'from photo 40. There is

sdinsufficient backup material

= behind wall flashing to hold it in

its proper location. Brick ends

are ragged, preventing sealing to

_ ithe folded flashing seam. There
“is no backer rod or sealant at the

flashing to brick joint to prevent

water infiltration. Sliding show

can easily get into this joint.



Mr. W. Steve Clifton, PE
Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos

RE:

Photo 43: Lab/Admin - Vapor barrier and insulation conditions above women's
room, permitting heat and moisture to escape into the attic space.

HiTA g o i R R X . 5 TR R
Photo 44: Control Building - General view of east side of building.

January 6, 2014

Page P5



Mr. W, Steve Clifton, PE

RE:

January 6, 2014
Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P6

s ‘Q

3 : ol . -'.I it :' f. = )‘ _—— It
Photo 49: Control Building - View of west side of building, with north grit
room addition on left end.

Photo 56: Control Building -
View of vertical joint where south
wall of grit room addition joins
the west wall of the control

building. Note separation of the
“hard" (mortar) joint.



Mr. W, Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P7

Photo 57: Control Building - North wall of grit room addition showing crackd
masonry below the large window and above the door.

Photo 58: Control Building - Close up of the cracked masonry block mortar
joints in photo 57, some with moss growing out of the joints.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P8

Photo 60: Control Building -
View of east wall of grit room
addition where it joins the
original north wall of the control
building, showing deterioration of
the “hard” (mortar) joint.

Photo 62: Control Building - View of roof membrane looking north. Trees
should be pruned back to prevent branches from sitting on membrane.
Masonry block chimney needs re-pointing. Roof membrane is in good
condition.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P9

: A 4 - w‘\ﬂﬁ‘ : -L
- i EEAR A _.._.‘..M'Vu""
Photo 68 Intermeduate Pump Station View of repaired NW corner. Roof
slopes down from right to left, permitting water to run down the face of the

north (left) CMU wall.

Photo 69: Intermediate Pump
Station - Cracked mortar joints in
the north wall visible based on
moss growing in the joints.




Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P10

s i

Photo 73: Intermediate Pump Station - View of north wall looking west,
showing paint degradation and more moss growing in the mortar joints and on
the wall face.

Photo 70: Intermediate Pump Station - View of south wall, with some paint
degradation visible. Front right wall corner is cracked and in need of
replacement and repair.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P11

Photo 81: Intermediate Pump Station - Roof membrane with fastener

below backing out and up into membrane. This will lead to a hole in the
membrane.

Photo 83: Intermediate Pump Station - Roof membrane lap splice
deterioration at knife location. Screws and nails should be removed from
the membrane.



Mr. W. Steve Clifton, PE January 6, 2014

RE:

Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P12

. [ i ‘ Ak At
Photo 89: Sludge Storage Tanks - View of north connector wall with failed paint
on masonry block.

Photo 92: Sludge Storage Tanks - Close up of photo 89, to the right side of
small room with shed roof, showing mortar joint cracking and deterioration.



Mr. W. Steve Clifton, PE January 6, 2014
RE: Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos Page P13

Photo 99: Blower Building - SE
corner above 2™ floor, with brick
cracked to the right side of the
corner. See photo 100 for close

up.

Photo 100: Blower Building -
Close up of photo 99 showing
cracked brick veneer. A control
joint is needed at this location.



Mr. W. Steve Clifton, PE

RE:

Pease WWTP General Structural Evaluation, Portsmouth, NH - Photos

Close up of NE corner of
s building at 2™ floor level,

January 6, 2014

Page P14

== Photo 102: Blower Building -

= View of north wall at NE corner
of building. See photo 103 for
“close up of brick cracking.

8 Photo 103: Blower Building -

= showing crack extending up 9
Mbrick courses above walkway of

BBSBR tank. A control joint should

B be cut in place at this location.



